([EZGO]

a Compang

SERVICE PARTS MANUAL

ELECTRIC & DCS TXT VEHICLES

MANUAL: 28405-G01 MODEL YEAR: 1997 / 1998 ISSUED: 07/96



SERVICE PARTS MANUAL

XT
ELECTRIC
& DCS VEHICLES

MODEL YEAR: 1997

VEHICLES
TXT FLEET
TXT FLEET DCS

- TXT FREEDOM
TXT FREEDOM DCS
TXT 4 CADDY

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-448-8124
E-Z-GO DIVISION OF TEXTRON, INC., FO.BOX 388, AUGUSTA, GEORGIA 30803-0388, 1-800-241-5855

[ -] c{m [TEXTRON| Service Parts Manual



LIMITED WARRANTY

R N R R

R 0 e R R T G TR

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

i Service Parts Manual EZGOEED



SECTIONS ...cooecicimsierssinssnimeasissessnsansssatsseatssonssasssusassnsssnssarssansassnaasearsrenssasassas PAGE NO.

How 10 USE the E=Z=GO SEIVICE MANUAL ....covreieeeeivier e rsemesressrsssssmsasmssessnsersasassssasmsssssers sassesaensnsmsssass sansssssnnnn

Nlustration

+ Accelerator Pedal
* Accelerator Rod
+ Pedal Box

* Front Cowl, Instrument Panel, Splash Panel
* Rear Body, Foot Rest

+ Seat Frame, Battery Rack

+» Flporboard, Rocker Panels

+ Rear Body, Bumper, Fender Liners

* Brake Pedal with Lights

+ Brake Pedal without Lights
+ Linkages, Cables

» Wheel Brake

DIRECTION SELECTOR ........ . R

DIRECTION SELECTOR (DCS) .ccvvvivrrerernirasirorernises

ELECTRONIC SPEED CONTROL. ...ttt isiniisissss st st e e tar e e e e o smema s e e ne e

ELECTRONIC SPEED CONTROL (DCS}............c.c....
ELECTRONIC SPEED CONTROL - HD ST
ELECTRICAL SYSTEM ............. - errsrerersees

+ Batteries, Charger Receptacle
« [gnition Switch, Ignition Switch Harness, Brake Harness

ELECTRIC MOTOR.......c.ccvrnirmiiminmsinssesnsnians

* Electric Motor
¢ Electric Motor {(DCS)

FRONT SUSPENSION...............

* Front Axle Assembly
+ Leaf Springs
* Hub and Spindle Assemblies

vii

Page No.
A-1

D-1

weer H-1

-1

EZGOLEIEE Service Parts Manual



GENERAL INDEX

* Tie Rod Assembly
» Shock Absorbers

GAUGES, HORN AND LIGHTING ..cooviirivmnnennniisinsieien

» Horn, Fuse Block
= Hour Meter, Key Switch, Turn Signal

» Headlights
+Wire Harness

= Shock Absorbers
» Leaf Springs
SEATING AND BAG HOLDER........o e ieeeeieeerereeceet v e rteesasstssarsasessessnsnsasses ssmanssssseseasasasesesssassesnsasssssnnes
= Seat Bottom, Hip Restaints
+ Seat Back, Bag Holder
+ Rear Seat Bottom, Hip Restraints {4 Caddy)
+ Seat Support Brackets (4 Caddy)
STEERING

» Rack and Rod Assembly
= Steering Wheel
+Tie Rod Assembly

WHEELS AND TIRES.......cocrrermenicvenens

= Tread Styles

* Tire and Wheel Assembly
*Valve Stem

* Wheel Rim

SPECIAL TOOLS

Special Tools Listing

------------------------------------------------------------------------------------------------------------------------------

ACCESSORIES

ACCessory Lisling ....ececniiiien

R T - prey v

L-1
M-1

Appendix - A

rneremeeneaeenAApPENGiX - B

Service Parts Manual

[ =] c{= | TEXTRON




GENERAL |

NDEX

ACCESSORIES

Divot Repair Kit (Sand Bottle)
Side Basket

Center Basket

Sun Top with Bagrack

Sun Top without Bagrack
Wheel Covers

Windshield

Ashtray

Rear View Mirror

Four Bag Attachment

TXT Convertible Carrier

TXT to 4 Caddy Conversion

4 Caddy Conversion Windshield
4 Caddy Conversion Sun Top

4 Caddy to Convertible Carrier Conversion
Permanent Tow Bar

P R R el

ACCESSONY INSLAIAUONS .......vevererriereiormirirasasescaemes et ssssssass e st abesesassssessessee e neronsssnsnorossrssnrans

wwerereenennns Appendix - C

EZEDLEED

Service Parts Manual



R P e e = ey

vi Service Parts Manual EZGOIEET



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

T e T . T e R L R R O O

This manual is divided into several sections:
* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN FOR TXT ELECTRIC POWERED GOLF CARS
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED FARTS BREAKDOWN (IPB) FOR THE TXT ELECTRIC POWERED GOLF CARS,
contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX fo locate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the lowsr
inside margin. New components that are interchangeable with the previous year are automatically revised and the issue
date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Gonsult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list, Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

EZGOMEEEN Service Parts Manual Vi




HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

o~ N
LEFT HAND [LLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHENTHE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate fitle.
¢ Turn to the page number indicated and locate the desired part on the illustration,

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying descrip-
tion for specific information regarding the part.

2. IFYOU KNOWTHE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is corract by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number ¢olumn on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on, This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28407-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGDEEAE



ILLUSTRATED PARTS BREAKDOWN

EZGOEEE Service Parts Manual ix



ACCELERATOR

TR PR, 58

Electric

- Includes ltems 3 - 32, 34, 36 - 40
- Includes ltems 3 - 29, 32 - 40

- Includes ltems 21 - 24

= Includes ltems 22, 23

o J To Harmness
from
Direction

Selector

Page A-1 Service Parts Manual EZEONIInED



Electric Vehi

LR LRI

cle

gL B

LT

i

ACCELERATOR

To Hamess
from
Direction
Selector

EZGODLEITEN Service Parts Manual Page A-2



| ACCELERATOR Electric Vehicle

N TR e T N YTV —

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NOQ. 1 2 3 4§ DESCRIPTION QTY.

1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) ..o 1

2 25870-G05 PEDAL BOX ASSEMBLY, DCS MODEL ONLY
(INCLUDES ITEMS 3 - 29, 32 - 40) .eocomrrrimeriirsrirnersessinsistnsss s eersenesersnsnmemseenen] 1

00550-G2 LOCK NUT, /4 = 8. oo sessevesssneseserasassssssssssssssossssasasssssssssasmesoses
00532-G4 LOCK NUT, 5/16 = 24 cvovvvomserereeromesnesssesssesssemsoresssesasnsosssssnsssssssecammmesrans
00684-G6 SCREW, #8 32 X 3/8" LG ...oovoooooeeeoeoeeeeoeeeeeeeeeeeeeeveaer e eoesesosensoneesrans
00982-GO1 SCREW, #4 - 14 X 5/8" LG eoeovovveceoe e eoeroreonsesseomesssrassevsssanssssss s srosesesened

ORI N

00983-GO1 SELF THREADING NUT..coo.ceooosesercsesesesssssesssssnnsessessensssasssoesioniosssessans
00984-GO1 SCREW, #8 + 10 X 1/27 LG covveveveeereerossesesessosessssesssssssssesssssessesmasssssseron
10 | oo4ss-G2 SETSCREW, #8 - 32 X 1/8" LG cevnververovereeeeersreresssesessssssosssssmsessissssssessanans
11 | o00986-GO1 PUSHNUT, 19/64* L.D. ...
12 | 10385-G4 YOKE (ADJUSTABLE)... S B
13 | 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG eonvecoeeerecerecrsensmsemsensrssssesssssasscommessessenesn] 1
14
15 | 10387-G3 COTTER PIN, 3/32° X 3/4" LG svvvererersssaressrmssnsnnesresisserssssssrossssmasesssmassssssenns 1
16 | 17677-Gt SPRING RETAINER .......oovermereveasesessnsesosecessesosossesessessssssssassessssssssasssssons 1
17 | 17err-Ge2 SPRING RETAINER ........orrveroeserereesasessssssesososesesessssonssessessasesssmassessasened 1
18
19 | 17973-G1 ACCELERATOR ROD BUSHING ..o ireveesensssnns

20 | 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 21 - 24) .............
21 | 27844-Go1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 22, 23} ...........
22 | 15766-G1 OVAL RIVET @/8" X 15/82" LG coevvvvveveremsvsssmssssesssesrsssonssnsssssmesssssnns
23 | 27512-Got ACCELERATOR PEDAL PAD........ococovireseesresscsscresessisssessessssessaond
24 - ACCELERATOR PEDAL ......ooocomoieereeeeees e seeeeeseeseesereesreeneseresesmreseond
25
26 | 25853-GOf PEDAL BOX AND COVER (SEAL AND BEARING) veovuvrersrererereeresriaimrenneren] 3
27
28 | 25854-GO1 INDUCTIVE THROTTLE SENSOR .......coooreveaeeroeemsereeeceseesseseeseeemressserecn] 1
29 | 25859-GO1 ACCELERATOR ROD.....c.ieeesermonrsessssosscsesassseissassssesmassssessomssssemoseensssse] 1

w o ~ S " AW

—_- o AN

- e D =k ek -k

Page A-3 Service Parts Manual (=~ c{m | TEXTRON]



LB

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

ACCELERATOR

G** Indicates consult Customer Seirvice Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

30
31
32
33
34
35
36
37
38
39
40
4
42
43

25861-G01
25872-Gi03
26551-G01
25861-G02
26969-Go1
25879-G04
70116-G01
70134-G0O4
17255-G1

73046-G01
17838-G1

00715-G2
70135-G01

WIRING HARNESS (PEDAL BOX ASSEMBLY)......c.covvnmrrmnsnsisisnens

MICRO SWITCH (DCS MODEL ONLY)...ccccvvemrecrirenns
PLUNGER CAM .........coocvvniivirnins

WIRING HARNESS (PEDAL BOX ASSEMBLY) (DCS MODEL ONLY).......
TEFLON WASHER, 1/32" X 5/8" ...t snsiissssssresarsssvosnss s

COMPRESSION SPRING .........covvniienniirerenionin

BOLT, 5/16 - 18 X 5/8” LG .ot sse s sissassessssssnasassessosossoses
PEDAL PIVOT COVER ..o et et v e e serasnanraras

[ B e N . T S N S §

EZE0LEAT

Service Parts Manual

Page A-4



Elet ic Vehicle

BATTERY CHARGER

L - 69 pUR GG - § SWIBY Sapn|oY) - T
49 - ¢ siusg) sepnjoy) - |

pi20og [oNuoD
woy g34d

M ;
lsulojsuen ._,&I\JHM
8

/ Ao siepopy

+pg OSIMISMO] UG |
£,037 pue InoIny

|

i.__

| = = ] TEXTRON|

Service Parts Manual

Page B-1



Iectrlc Vehlcle BATI'ERY CHARGER

i

This Cutout on
Powerwise™+
Models onl

q

BLK from
Transformer

= =] = ]TEXTRON] Service Parts Manual Page B-2



Electric Vehicle

BATTERY CHARGER

NOILYTIVLSNI
aQuvod 1NdNI 43Mod

i3WnQysues | woly g

JBULIOISUeS) Wod Mg
pIoD DY wo M1d

PIOD DY WON LHM
preog JONU0D WO NHO

PO |ONUOD LWOK NYG

NOWYTIVLSNI
931 HAWHOJSNYHL

HUIS JeeH

] NOLLYTTVLSNI H313NNY

*) 4

sigseyD

©

SNOILIANNGD
aQuvoa TOULINOD

A
oy g34 ¢ ¥Td

pleog nduj Jemo4
uo NHE 01 NHY

pleog jnduj semog
ue NHO 0} NHO

{eoLasig 01 gay

yuistesH uo dio 7

pieog
jonuos)

EZGOLEATTI

Service Parts Manual

Page B-3



Electric Vehicle

BATTERY CHARGER

ATHWASSY 318avd 04

aebisyn jo oIS

A 2/’ﬂ

Tviaa
DNIONNOYYD

"y

¥

0

e

spold el Taonoeden o)

apaq oL

NOLLYTIVLSNIDINISLV3IH

paeog indu)
1omodg uo ¥ 01

preog indu)
Noe. JBMO 18 fejey uo
rf..‘l\\\.\\... uado) Ajleuwnop o]

Joyoeden o]

3
3

Page B-4

Service Parts Manual

=4 —| = ]TEXTRON



BATTERY CHARGER

Electric Vehicle

SR B R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pans, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. T 2 3 3 5 DESCRIPTION QrTy.
1 28115-GO1 POWERWISE™ CHARGER {INCLUDES ITEMS 3 - 67) cvvvocrmrrrrrissssinsssesnronans 1
2 28115-G02 POWERWISE™ + CHARGER (INCLUDES ITEMS 3 - 63 AND 69 - 71)....cc0uveud 1
4 00513-G6 SCREW, #8 - 1B X T 34" LGi. ..o crneiesrerssssecsrnssssnssssrestsrasssnrorssne 2
5 00559-G4 WASHER, #8 ...t s e resssssssesrssmesrassssarsossasaossrssed 10
6 11572-G3 PLASTIC EXPANSION NUT ... vrrenisessrssssssrstsmssssssesssasmssssssnend 2
7 28104-GO1 HEAT SINK ... rrccectreseine e st ssses e s s e v e ressssessmsessrenossssnsssessssnon] 1
8 00138-G3 SCREW, #6-32 X 3/8" LG .cvvvvrererrverrrsinrsseirrmsnmaisiniassesssssssossssssrossss stsssses 2
9 00559-G3 WASHER, #6. ..ceivieienrrninisninasisrsistismimemmimmassmnmasmsssasssssssssssssessessesssoss 2
10 00567-G3 LOCK WASHER, #6....ciinmiimmiiminiinieree s sssssrerssssessssesstosseren 2
11 00525-35 NUT, #6 = 32, mrcenececens - h, 2
12 18488-G1 DIODIE. ... ceerrccecreracrrsararstssrsrsraresessoraseserstsessrsssntnn s snssasssnsnssas sasnosssass sabeus 1
13 00565-G7 WASHER, LOCK 1/4...ciciiimininimmireessersmmsininssmssssssssaesioss sssssrorsssssssss 2
14 00532-G2 NUT, 174 = 2B iiiiticiiiararrmrerrrsrsieressreresassasssassasssassssss s st snssasnrerssnsesssomsesessonases 2
15 01008-GO1 SCREW, #6 - 19 X 5/16" LG, ....ovcreee e eeiectviccenetne e e srmeeemsresen se s s e essnmsenne 3
16 00559-G3 WASHER, #6 ..o e senmrscssacnsressatreraras s s s s st svarsresasesess sesrasasasnanas 3
17 28111-GO1 CONTROL BOARD SUPPORT ...cocovsirnirsiinssiss s s sisssimssnnsesssssesssssarans 3
18 28110-GO1 ELECTRICAL GLIP.....coeceeee ettt et ettt ee e es e e semses s snon s sa s s s e onns 1
19 00614-G4 SCREW, #8 - 18 X 1/2" LG\_.‘. ......... et s s e e 6
20 * COVER ..ottt s s s ser et st e rars s srar e s e snessssanss rmsesassssnse ssssosntosnases 1
21 28102-G01 HANDLE .......oieeisni i sinmnisnessissisiere s eressasss sesnessassnsnasssaresosessas s stssosoneessnnd 1
22 28136-G01 LABEL (VENTILATION) ...ttt ncvirvnecvtee e sveesrsnessensesrsnessnonsed 1
23 28136-G02 LABEL {CORD CONDITION).......ooererererrererrrssmesarsressssssarinsarrsssssasnsnsssnssnns 1
24 26979-G01 CAPACITOR BRACKET ... ccvmiicinnssrarnerrsesmrsrssesssssnssnensesssssasassesossesoorad 1
25 28109-G01 CAPACITOR. ... cercceecvervnesraenn e 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LGi. ...ttt cers it esiveeee e vsrerssnsemnse e 3
27 00414-G5 SCREW, 1/4 - 20 X 5/8" LG, o riceercsccrcreccncn i ncsenesescsesneten s ste rosstosmrssnsesosmeres 3
28 11027-G2 LOCK NUT, 174 = 20 ciiiiicrmsmncenessesmaserssarnessrssessisiserorsisssserserassrasssnmansssrer 3
29 19388-G4 AC CORD v iiistiere s esssemsnen s srnessnsssesenrs cereveensnnnrenans 1
30 135567-G2 STRAIN BELIEF (AC)...cooiticeverrerrcctrierirresscrscssesssssscsnamenrvsnserssssemsnsesmsenred 1

Page B-5 Service Parts Manual -5 T = | TEXTRON |




BATTERY CHARGER

1 R e+ £

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and seriat nrumber of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consuit Customer Service Department for additional information.

mEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.

31 | 13557.G3 STRAIN RELIEF (DC) rececvreererrseceersoomesesssesrrerereseeeseesmeereessesereseessseren 1
a2 | 28137-Go1 DC PLUG ASSEMBLY (INCLUDES ITEMS 33 - 42) .eveoveccrcsesrsmresseserssen 1
33 | 7a0s1-G11 PLUG (TOP HALF)..eovretevereesoeeceseemeressserereeserneeseeseressssssssssesssese s 1
34 | 73051-612 PLUG (BOTTOM HALF)......osoeceeere oo eeoermesssoeresesssoereesesemeneeed 1
35 | 73051-G13 AUXILARY CONTACT ..o croerresmcersesemssesssssssseseseeeseseeessesssemsessssesssen 1
36 | 28114-Got DG CORD .cooteerrorceesssneresseersonsmeresssmessemesessssssmasssssassssesssseseseses 1
a7 | 7a051-G14 IALE PIN .o ceeere s eresseeessarsnescsss s e essesesssssersesseseeseseessere s 2
3g | 73051-Gos BRASS SCREW, #10 - 32 X 1/2* LG 1oroce oo eeoereemeessnes s 2
a9 | 73051-615 MAGNET w.coevecerreseeeeressrereesmssesoresesesessreseesseseseseseeeseesesssesssssssesaes 1
40 | 73051-G16 SCREW, #6 - 32 X 1/2" LG. (STAINLESS STEEL) voververererrer oo 2
41 | 73051-G10 LOCK NUT, #6 - 32 AR
42 | 73051-G17 SCREW, #6 - 32 X 1" LG. (STAINLESS STEEL) -eresooereerercerrrerssenron] 2
43

44

45 | 28105-Go1 AMMETER...... e v seeseseeeseeeeeseeseesesros seeses s erersesnes e reeress e 1
46 | 00984-GO1 SCREW, #8 - 10 X 1127 LG . eevereceereresseee e erreressesmreessesmessessssssasssssers 2
47 | 00559-G4 WASHER, #8 11v1euvve v evessseesssssnesscomesssssssesssosssssressessesessesesesessssess s 2
48 | 01003-Go1 BRASS WASHER, #10 ... cerereceerereconeecserreressssereessrsmreresessssessaesens 4
49 | 22589-G2 SHOULDER WASHER ... vcmrcrssscsssnsssrnsrtessinssrsnirenc] 1
50 | 00771-Ge NYLON WASHER .....c.orosorrr e e 1
51 | oos28-Ga NUT, #10 - B2..cuveveseseessssssesssereresosenesesmsesomesesecsseressrassssssssessssssssaseon 3
52 | 28106-Go1 5O AMP FUSE .cvcosveermrescessossnenscooesessssmesesossesstsosseressreseersssseemees s 1
53 | ooses-Gs LOCK WASHER, #10 .................. 4
54 | oos78-Ga SCREW, #10 - 24 X 12" LG covverereeeeiooereseerreesseseeessssomeesessssssessossssns 2
55 | oos26-Gs NUT, #10 = 241uusvnssnressosessesesnsesssssesesssmee sesesssecesressessasssssssssssesssosens 2
56 | 28103-Go1 TRANSFORMER ... e ereesescveesseseessssee e sesrerss s e eeemsesresmeeeresnnd 1
57 | 27877-Go1 SPACER SUPPORT ... oeresrssesresseseressssassses s seseses e ssere e 4
58 | 17818-G1 WIRE TIE c.ccooe oo snseseseeesesssess e rssessssssssssmsssssesessessoessess s sssesessesne 2
59

60 | oo0372-G3 SCREW, #8 = 32 X 38" LB . cecccerecerere e comeesserreresremresssrseeesesssemeseeeseneee 1

EZGOLECT Service Parts Manual Page B-6




| BATTERY CHARGER

Electric Vehicle

B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 WIRE, 4" ... eserens s s nessesssarssssansssssasey 1
62 00565-G4 LOCK WASHER, #8.....ccivm s msnssssnsssson] 1
63 00526-G1 NUT, #8 = 32..civiiiirreriinint s srssess st sssnesrsssssassessasasntossod 1
64
65 * LABEL (POWERWISE™) .....ccoinnemiiiimrnmiiismarecnremnmessssisenossssssene 1
66 28126-GN CONTROL BOARD (POWERWISE™) ..o tsisisssstassnsssisssisss stsnssasmessrns 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™]) .........cccccovnmmninisismeirenenneesnesd 1
68
69 * LABEL (POWERWISE™4) ...t rcisrsrasssss s iasssssnssssensersessesd 1
70 28126-G02 CONTROL BOARD (POWERWISE™+) N R AeA s sRABR SRR RRRRROSsosonecnasnen s s st 1
71 28126-G04 POWER INPUT BOARD (POWERWISE™+) h ............................................... 1

Page B-7 Service Parts Manual (=1 ] = | TEXTRON]



Electric Vehicle

BATTERY CHARGER

s e PR

(=4 =] = [TEXTRON] Service Parts Manual Page B-8



Electric Ve

ot

hicle

kB

1 -Includes kems 2-5
25 - Includes Items 26 - 28

Page C-1 Service Parts Manual EZE0



Electric Vehicle

BODY

3
E
0
2
T

-2

Page G

Service Parts Manual

EZGEODIEatN



BRI e

Electric Vehicle

e

LT Bl Bt

[ 7] c{m | TEXTRON

Service Parts Manual

Page C-3



Electric Vehicle
__ bbb

Later Production

| ] i m I TEXTRON

Service Parts Manual

Page C-4



¢ Vehicle

BLEETER L B RRSAR

106 - Includes Items 107 - 110

b
hals
R
.
W
< i
e !
;r‘-l ’) IIIT
! .
n ) ]

_\J‘

£
{(!

>
107

Page C-5 Service Parts Manual EZGDIEIE



Electrlc Vehlcle

BODY

b orenssonanaeestons Feh ot

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

i, B ey T e o e i -

G ST RESS A -4

ITEM PART NO.

1 2 3 4 6

DESCRIPTION

Qry.

71151-GO1
71153-G01
71154-GON
00614-G5

71158-GO1

27647-GO1

*

O O = O ;1 AW N

*

b
-

71051-G**
71055-G01
00740-G4
00921-G8
14601-G13
19817-G2
12064-G3
10570-G11
71056-GO1
00570-G2
00438-G6
00571-G2
71115-G01

| I ™ T N T L% S L T | T A T T T T S ¥
m A W N = O O o O~ O M bk D M

71143-G01

26 *
27 *
28 !

W N
o ©

INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5)..cceveuvne..
BALL DEFLECTOR (PASSENGER SIDE) ......occieeeieeceneceieeees

BALL DEFLECTOR (DRIVER SIDE})...........
SCREW, #8 - 18 X 5/8" LG. ....cvmnveanen

INSTRUMENT PANEL INSERT {4 CUP HOLDER)................

LABEL (SAFETYY).....

SERIAL NUMBER PLATE.........ccieesiirrcveroans

RIVET, 3/18" X 3/8" LG ..ottt e e reevensaececreen e senteseser e sessasaressenes

SCREW, #10-32 X 172" LG v vrvermrimmererersermsinrnnsesens
RIVET, B/32" X 916" LG. ...

PUSHNUT, 3/16%.oeeireeerercirsseinnnsssssrssnasiens

RIVET, 3/18" X 34" LG ... rincnis s imrs et sessasvaa s e cemrms s s e smas
BOLT, 5/16 - 18 X 5/8" LG...

WASHER, 5/16" ...vn i inisninnns

BOLT, 5/16 ~ 18 X 3/4" LG. (WITH TOP) ...ocroerercrtristrreeeneraesreresaa st ar e
WASHER, 5/168" (WITH TOP) ... e s serecrenr e crensnenae o

SPLASH PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29)....ccooieiieiiieneenen

PANEL BRACKET ..o senneens

RIVET, 5/32" X 918" LG oot stsicce et eavs e sr s massass e and

- P ol L

= N ok s N

MM N R R NN

EZEDLIEANE

Service Parts Manual

Page C-6




T - R

Electric

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and sefial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

o AR RRASTIRRE TR SRR AT SR R R e Bt L L B

Vehicle

A

Blindi.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

70047-GO1
14601-G11
16816-G2

27166-G02

71015-G01
16816-G2
00114-G&
16469-G7

70048-GO1
70451-GO1
14601-G13
70452-GN
14601-G11

71501-G01
71502-G01
71507-G01
71507-G02
16705-G1
23726-G4
00891-G2
23726-G6
15058-G4
23726-G7

70318-G02
70048-GO1

RIVET, 532" X 3187 LG. ..ccvrienrvervsrnnnns
RATCHET FASTENER......ccoriiieee

FRONT SHIELD ..cvvrivirerennrinisserensne s sssnsssisscsasss

FRONT SHIELD BRACE...... oottt v nrasassas e st s s s aans
SCREW, 174 - 14 X 34" LG .ot svvvarsrsrnerss e sraresssstn st sssssssnrans
WASHER, 1/4" .o

LOWER FLOORPAN.........cooirnecnnrminirenssrirsesrnrnmr e raasans

RIVET, 5/32" X 916" LG ..ccoocvininnvininansiiens
SWITCH ACCESS COVER...........cccoeiee
RIVET, 3/18" X 9/16" LG. ....ccovvvvines

ROCKER PANEL (FASSENGER SIDE)....c..c.cooeeerererramimereneseresecaneceorosnsasassaes
ROCKER PANEL (DRIVER SIDE) ......ccovveriierrieciirieinnsrssesse e varssmnse e snnons
SILL PLATE (PASSENGER SIDE) ........cocvocniirnincnirinimirienenrsssasmisessaseversareans
SILL PLATE (DRIVER SIDE) ........ccoinnnnninniinnnns

SCREW, 174 - 20 X 1" LG. {STAINLESS STEEL) .....ccoer e

BATTERY BACK ... nsne s s

10

—

N R NN

E O A

| T

Page G-7

Service Parts Manual

[ ] = = | TEXTRON




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consulf Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 65

DESCRIPTION

Qry.

61
62
63
84
65
66
67
€8
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
88
g0

00715-G2
00438-G6
00559-G8
11008-G6

70200-GO

71301-G**
71310-G**
75126-G01
75126-G02
16816-G2
71320-GH
71002-GO1
71364-G02

16816-G1
71318-GO1
18436-G1
10570-G10
71456-G01
71451-G01
71455-G01
71398-G01
00571-G2
16816-G4

71608-GO1
10570-G11

BOLT, 5/16 - 18 X 13/16" LG et msssinss i sisissi i srssesassirsssensmsssens
BOLT, 5716 - 18 X 3/4" LGt s st e s s e sss e s sta s sanas
LOCK NUT, 5/18 - 18 ....ooiiiicccrnrnnsencnens

TORX SCREW, 3/8-16 w..ciivisineecrsrsnsecisosmonaninsiscsassssssssan

REAR BODY (WITHOUT TAILLIGHTS) ..ot eremee e
REAR BODY (WITH TAILLIGHTS) c.ccoueirmrvemrmrerrirrsirmsmssssssarsasinssssssssssasassssse
FENDER SCUFFGUARD (DRIVER SIDE) ..o isnccrirececcnnceicninenncons
FENDER SCUFFGUARD (PASSENGER SIDE)......ccocoooiiiiiiienirennceneeecee
RATCHET FASTENER. ..ot rresninisnessirereoser i nessassreanra s srasossesions

P CLIP e

RATCHET FASTENER........ooiir s e srs s s esess ot s rassas
BAGWELL LINER .....c.ooiiieecscns s nisncse s
RIVET, 174" X 3/4" LG crvrrrerereririririsnsisii s ininiissssis i siasarassans

RIVET, 5/32" crerereiinaans

NOTCHED REAR BUMPER (4 CADDY)........ovovrec e crmrernrsrmersssnssressesserseeed

REAR BUMPER.......

BUMPER PLUG.... verrererenases

BOLT, 174 =20 X 1 1/4" LG .ottt et ettt e
RATCHET FASTENER.......ccitiii it ssine s s st st asatsssrssrnsssmsssnsssevans

RIVET, 3/16" X 3/4" LG. ...ccconrereeen

- e BN o =+ N ~ - [T =T\ B (L )

(SR Y N

[\

EZGOMECN

Service Parts Manual

Page C-8



ctric Vehicl

| BODY Ele
LT B L B B B RO B B B o T e

THE USE OF NCN UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information,

ITEM PART NO. 1 2 3 4 5 DESCRIPTION aTy.

NI s

™ 10570-G12 RIVET, 1/4" X 1/2° LG orerer v mrercsms s st sinsssn s nsnsssmarsnssmessesssnd 4
82
a3 23676-G1 DECAL (FREEDOM)........comeieerireirmisrnreressenincis st mameeereeme s eessesensssarseeneeesend AR
94 76178-G01 DECAL (4 CADDY)... - cererr s st s e vmnrererssasnsseee AR
95 73162-Go1 DECAL (DCS}........ - - wressrrraerrnsbresrnnnisns s AR
96
97 70244-G02 SPLASH PANEL.........ooiii it s e se e ermsmenressronmenncmmnnd 2
98 00715-G2 BOLT, 5/18-18 X 13/18" LG ..ot e srsseenspevennsrersrrnnin 4
9%
100 | 71851-G0O5 FENDER LINER, EXTENDED (PASSENGER SIDE) .........cocovceeeirniirereeceen 1

1M 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE} .......coovvreerereeeercrrremorceccnennd 1

1021 16816-G2 RATCHET FASTENER......ciirmrinnnmmmsmsrmsnimmssssmssssssonssssnsssnsssennd - 12
103 | 16816-G2 RATCHET FASTENER.....ocumiiiiettrminrnenecrioinnesecsiernsmsnnesnssccenes e srasmenneeend 8

104
105
106 | 70361-GO1 FOOT REST ASSEMBLY (INCLUDES ITEMS 107 - 110} .cccumuirernirrnsinrnreirinsnsd
107 | 70350-GO1 FOOTREST ..o s s s s ssnsssnsss s sraee

108 | 70362-G01 FLOOBMAT ...ttt nisisisssssssssece e e st ss e e ssn e armnasnense s
108 | 74129-GO1 REFLECTOR ..o nem s secasss s ssssacesae st svaravasnorts snd
110 74132-GO1 LABEL (WARNING) ......oovirenrnrinnirinsssnmmimssesassnevrsrmsssssssessessessnsssssssssees
12| 74149-GO1 VALANCE PANEL .....covirriemime sttt ss et it e e e e e e e
113 16816-G2 PLASTIC RIVET ..ot in s i sesssnsmsc e ss v aresesassas s nssevaress s oh
114 { 00426-G8 BOLT, 3/8-16 X 1" LG oot ene st renesecsmseese s snnesreneseenessesensosaennenend)
1151  74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE).........ccooivieiieiinnisrieininen
116 | 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) .....cococivinineimininsensssvssisssassies
117 | 00427-G4 BOLT, 3/8 - 168 X 1 1/2° LG vvrrirvvrvimiieiininisssiinnninismssoi ot 2

118 | 00560-G1 WASHER, 3/8" ..o s smerese s sren s e srsnsesessesssrsssssersessssh 10
118 ] ©00769-G2 CARRIAGE BOLT, 3/8 =18 X 1 1/4" LG .o vtcisrsecsarivesnmsesrasnend. 2

120 | 11098-G5 LOCKNUT, 3/8 - 16 ...ccvvieriere v minrsevmarssverraresssinemsasssssesnsssissessssssassossasencsh 10

-t ek ek amkh ok

- = N s =N

Page C-9 Service Parts Manual (=% ] = | TEXTRON|



ectric Vehicle

Lo R TR BT RSO s e O B S VR CEPEL L B SR

EZGOEET] Service Parts Manual Page C-10



E|
AREE

{1 BRAKES

Electric Vehicle

AL b R R T T e f TR &3

1 - Includes ltems 2 - 268

2 Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual | = {m | TEXTRON]



BRAKES

e 5

Electric Vehicl

30 - Includes ltems 31 - 39

Brake Pedal {Vehicle Without Brake Lights})

EZGOET Service Parts Manual Page D-2



‘| BRAKES

47 - Includes ltems 48 - 58
58 - Includes ltems 59 - 62

Page D-3

Service Parts Manual

=2 == [ TEXTRON|



| Electric Vehicle

L R D

BRAKES

i, S A

88 - Includes ltems 90 - 97

89 - Includes ltems 90 - 97

90 - Includes Hem 91

92 - Includes ltems 93 - 87
101 - Includes ltems 102 - 103

102

Front of Vehicle

EZGDEIT

Service Parts Manual

Page D-4



{ BRAKES

Electrlc Vehicle

=

R A T S R e R

N T N s T TR T T

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1

2 3 4 5 : DESCRIPTION QTy.

1

@0 M ~ G AWM

[ 1 N L T L T | T L T A I L T 1 T I S S it
w o =~ & U kA O N =2 O O @~ O KK = D

70263-G01

70274-G01

*

15766-G1

*

15932-G2
11737-G1
12064-G1
00737-G8
00739-G1
22362-G3
27137-GO1
11098-G7
10606-G8
00645-G2
00559-G3
00565-G3
00525-G5
00567-G3
14628-G1
17618-G1

BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 26)

VEHICLES WITH BRAKE LIGHTS ..

BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5- 7) .vcverrrerne 1
SERVICE BRAKE PEDAL PAD..........ccoonmivinnviiiniines
RIVET, 38 X 15/32" LG. ..ottt re e sn e e

SERVICE BRAKE PEDAL PLATE ........coonivinim

SCREW, #10 - 24 X 1" LG oot srvvnsssaeresas sanne

RUBBER NUT, #10 - 24 ... e e msencseer e anas
BRAKE PEDAL STANDOFF ....cimimviniiniissin

CONICAL SPRING .......cccvoummercvenccrnns

LOCK NUT, #10 - 24

MICRO SWITCH...

SCREW, #8 - 32 X 1 14" LG. ... s issssssess sassasarssssnseressases

WASHER, #6 .......cococinivinninns

LOCK WASHER, #6.........ccvcininininainns

NUT, #6 - 32

BRASS SCREW ...

LOCKWASHER, #6..............

FASTONTAB, 5/16" X 5/16° LGi...coorvieeereeiir s sirsiecs st s essas st
WIRETIE ... reeererernnesenmserecerenis

Page D-5

Service Parts Manual

EZGDLEIRT



B R

__BRAKES |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

30

H
32
33
34

& &

37

39

41
a2
43
44
45
46
47

70264-G01

11737-G1
15932-G2
12064-G1
70265-GO1
70274-GO

*

*

15766-G1

70096-GO1
11079-G1
70138-GO1
00643-G1
11098-G5

70272-G04

BRAKE PEDAL ASSEMBLY (INCLUDES (TEMS 31 - 39)

VEHICLES WITHOUT BRAKE LIGHTS...
TORSION SPRING............

SERVICE BRAKE PEDAL ......cccccivininisnisesnasessisisssssssssessossasns seesesnnssesnes

PARK BRAKE PEDAL ......cviovviimimssimnimsnisisis
BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) ..ot ciiesasiseesas e s rarseseemsemeees e ana
SERVICE BRAKE PEDAL PAD........ccccovininirnvnscssrnes
PARK BRAKE PEDAL PAD ........ocvrmire s snasessanensonssssssssesnesssind

SHOULDER BOLT, 3/8 - 16 X 3" LG...vccorvrrorerirmnsrsmmmmrmrsrserssns s rsirssseres

FLANGED BUSHING.......cceecve...

WASHER, 3/8" ..
NUT, 3/6-16.....

COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 56).....ccccvrvecrvvecrnnnns

-t b b

[ T W Gy

-t

48 25882-Go4 LINKAGE ROD ...t csrn e ssisss s saanasssn sess s sossasasss sbavaressessnabas 1
49 00532-G4 NUT, 5/16 - 2dh..ecscisininvnsinisssssiiissssssissssssrsssisisons e 2
50 * YOKE .- arerrerernrssners 1
5 23463-G1 COMPRESSION SPRING........cocoviiarerreicirtrsrerninisrsiossssssrosremsnessssesnng 1
52 23061-G2 LY -1 =S “ . OO RURTTORPTO S |
53 17979-Gi1 BUSHING ... 1
54 15121-G1 WASHER, 3/8"......ociicti ittt e e s e sen e en e s e 2
55 00963-G01 SPHERICAL NUT, 5/16 - 24 ......ocrererrrcreerrrnisimnenssecsiranmssssssssssessssnes 1
56 11098-G9 LOCK NUT, B/16 - 24..icieiviirrsreriresssmmmmrsrmsess s ssssaressirsssssssssssnsssesssnes 1
57

Service Parts Manual

EZGCOLENTN Page D-6



' BRAKES

o B ST RREN i A

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

58 70273-GO3 EQUALIZER AND BRAKE CABLE ASSEMBLY

(INCLUDES ITEMS 59 - 62).... 1
59 28082-GH EQUALIZER BRACKET .....ccccocevernienes 1
60 28083-G01 BRAKE COMPENSATOR BUMPER...........ooeeeeeeeeeeeetieete e eeevrevanend] 2
61 * BRAKE CABLE (PASSENGER SIDE) ......... 1
62 * BRAKE CABLE (DRIVER SIDE)..c..ccccvmniersiiinmnmmemisaminssmesssssssraesen] 1
63
64 12305-G1 RETAINING RING 4
65 12416-G2 WIRETIE... 2
66 10386-G3 CLEVIS PIN, 516" X 15/18" LG cvrvvrverivrecrnnn, 3
67 10387-G3 COTTER PIN, 3/32" X 3/4" LG. ....coeoevrtrereerrrnnes 5
68
69
70 70097-GOH KICK-OFF LINK ..o oeccirererenmrncnencnseraenre sasstosanssenessasosssstessan sinentsorsassns 1
71 17838-G1 FLANGED BEARING ........ 2
72 20835-G1 TEFLONWASHER..........o oottt eveassens srmsvsmmssosenninsssrnssnnnd]
73 00559-G8 WASHER, 5/18".........oo o eeeeecereneerr st ey s rare s 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LG. ..0ooovnenns 2
75 70098-G01 KICK OFF CAM PIVOT ..o eeeeere st e e 1
76 10097-G6 FLANGED BEARING ...... 2
77 25103-G1 KICK-OFF CAM.. 1
78 71215-G01 SETSCREW WITH PATCH LOCK, 1/4 - 20 X 1/2" LG. cooceeiivveveininn 2
79 14134-G4 SPACER .. 1
80
81 70113-GO1 ADJUSTABLE BUMPER ......ccocoicmirernrenereiresseronssninsssnsisissssssssssrss sessessnessassnsd 1
82 11027-G1 LOCK NUT, 56 - 18 ... 1
83
84 70080-G01 CATCH BRACKET . 1
85 00414-G6 BOLT, 1/4 - 20 X 3/4" LG .ooiiviiciininnrrmmssenirensisisssessssniiesssescssossirsssssesesesssosnored 2
86 11027-G2 LOCK NUT, 174 = 20 ... srvvtrerenenniisreene s inie s st sesissnsts st e bt sassnscmmn sememmoneseonened 2

Page D-7 Service Parts Manual EZGDIETT



| Elect

BRAKES

i -

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 6§ DESCRIPTION QTY.

87
88 27942-G0 DRIVER SIDE BRAKE ASSEMELY (INCLUDES ITEMS 80-97) ...ccoeeeeevnnnnnd
89 27942-G02 PASSENGER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 90 - 97)..........
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91)..ccimimuiinieenmmneiimon
N * BRAKE SHOE.........cconvevninnnvenrinn

92 27944-G01 BRAKE SPRING KIT {(INCLUDES ITEMS 93 - 97) ...ccoorircienrnneincccennad
93 * UPPER SPRING.......cc.cconiviniinians

94 * ' LOWER SPRING ..t nissessnsisn s ssssss s s ssssssssana
96 " CUP AND SPRING ......coiiiiiiti it vrar s smne e s srnsnse senassas
97 * ADJUSTER SPRING ........ccooivvmnimniiinniinns

98 17803-G2 BOLT, 516 - 24 X 1" LG svsrecvreerrrimeie s simenessesensesanss

99 15126-G1 LOCKNUT, 5/16 = 24 ... s cnemen s sassn s s st s s srasa s st s s anms
100 | 21809-G1 INNER BRAKE DRUM WASHER ...........coociii s sanssenssnas
101 21807-Gi1 BRAKE DRUM ASSEMBLY {(INCLUDES ITEMS 102 « 103)..c.coivevninreicannssennns
102 * BRAKE DRUM.......cocvvmmiirsniaisernainisensares

103 | 19862-G1 LUG BOLT ..osieriiitenisiesiossstsisissstsstsss s s iasss st s e se e sems reemtas e s et e s men ae e nee
104 | 24939-G2 SPINDLE CAP ADAPTER
105 | 21830-Gi QUTER BRAKE DRUM WASHER .....ocoveimeimmninmiiiie e sssesesssee s
106 | 00518-G8 SLOTTED NUT, 3/ = 16....ciir e ricsinieistssenasoussrssasesstans ssarasassssss soanad 2
107 | 10387-G1 COTTER PN ettt ettt et venarvebasaravar s enns) &
108
109 | 12091-G2 SPINDLE CAP .coiniiinrinimmniisiitsimsmsosmsmrsnsrsaniis s essrsmasesssssaresaasas osses 2
110
111 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE}......c..cocvvemirereeriemee 1
112 | 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE).....cocconurmmmnenimmsmsenmereomnns 1

- N N NN - -

LA T L TR N " N - B = I = ¢ R S L™ B L S

EZGEOEICE Service Parts Manual Page D-8



7

DIRECTION SELECTOR

B

Electric Vehicle

b ik, B

18 - Includes ltems 19 - 47
44 - Includes ltems 45 - 47

Page E-1 Service Parts Manual EZ GO



ﬂ Electrlc Vehlcle

——

DIRECTION SELECTOR

P -

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71905-G01 DIRECTION SELECTOR HANDLE..........covceivnrnrveomeirermssssrersirimsesssssnssssssasses 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG, (STAINLESS STEEL) .coevvevrercrniie st ceieaad 1
3 70233-G0 DIRECTION SELECTOR SHAFT ... 1
4 25664-2 BEARING ...t venresat e v srarsas s stnes 1
5 70334-G01 OFFSET SHIFT LINKAGE ARM ..ot s s sccrsrssscss s serses 1
6 70313-G01 LINKAGE ROD........c st erieacrecaeraeatme e s s s sen e st e emeammnenteamsr vraesbessansnnsared 1
8 14390-G LOCK NUT, 3/8 - 24 ..t vminnriisssisinisissimiemimesrersrsssrins sesarerssnssensssraseassaan sr sras L 2
8
10 73049-G01 DIRECTION SELECTOR COVER.....cocoieetrcireectiiceee e eeeeceeevveremssre e 1
1" 00114-G6 SCREW, 174 - 14X B/ LG cooeerececeracrerccieceanemt e esessrvenes st asvrarsiasassnssrserans 1
12 16469-G7 FENDER WASHER (STAINLESS STEEL)....cccevimiersrnirersssssmssassevarererssnmmnesesrenss 1
13
14 00438-GB BOLT, 5/16 = 1B X 3/8" LG oeevierectnietiestereraiessiecrsrasstnss st e eemeesm e ssnesn semsssssessnnnned
15 00571-G2 WASHER, 5/16" .......ccoc0iina
16 11098-Gé LOCK NUT, 516 - 18 cemcrms s s mesmcmens e crerasnsnsesravsesrarsvnrosssronserresssvssmrnth &
17
18 73038-G0 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 19-47) .....ccceee} 1
19 70232-G01 SHIFT LINKAGE ARM........ooricreceiecectsncnten e s rservorsis e sses 1
20 73027-G01 DIRECTION SELECTOR SHAFT ..ccouinisnsmrmmmmsismmssmsssmmmmenmomnag 1
21 12835-G1 CAM L it et sesserereres s es re e e e st b s s erfaabas s e rsnsbasat s taned 1
22 10608-G2 MICRO SWITCH, MS2Z AND MS4 ... venvermeesroereenn . 2
23 00139-Gg SCREW, #6 - 32 X 2" LG vrimsrsnmesisisimsnisissnminsrenenssssmsrsesenn &4
24 73048-G01 COVER BRACKET 1
25 00565-G3 LOCKWASHER, #6 .....c.cocoveivrecrinnns 8
26 14628-G1 FASTON TAB, 56" X 516" coivirescisssisnmisimiissemrssnisrarssrnsrssimsessasssssenves 4
27 00525-G5 NUT, #6 - B2 reirrioiiscniuinsisneissis s aiesssmasasstasses 1obebs on 14 osenntsob st bt varmar o vassaras 8
28 00138-G6 SCREW, #6 - 32 X 3/4" LG.

29 12806-G1 SPACER ...
30 00560-G1 WASHER, 3/8"........
EZGEOIEELED Service Parts Manual Page E-2




| DIRECTION SELECTOR

R

o

R o R R S R T i O RO P o

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual par.

G** Indicates consult Customer Service Department for additional information.

Electric Vehlcle |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, 3/8-24.........ccovevrrrvrerrrnen 2
32
34 00567-G3 LOCK WASHER, #6....0c0cureerenmrarrensrornessarsasarsensnionesecesnosarsrnes savssravosssrsnsnnarss 4
35
36 00414-G8 BOLT, 1/4 = 20 X 1 LGioeororvrcereeircrar st scrteesaescsseisiscteeeem e s eerae s sesvsrssssnserssnnnnd | 2
37 00559-G7 WASHER, 1/8" oot ctrrrerecessss vt et as et settass b s tressssessnns smsemssnsssonss sonns 4
38 00565-G7 LOCK WASHER, 1/4" 2
39 00532-G1 NUT, 1/4 - 20 2
40 15461-G1 SUPPORT BRACKET 1
41 73031-G01 DIRECTION SELECTOR MOUNTING BRACKET ...uccccvcverevenerns 1
42 73037-G01 REVERSE WARNING BUZZER ... ceecacrvmrnrornnsrsssnssrsmsarsssnnsrreennd 1
43
44 14851-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47)..c.cccoceveveernene 1
46 00565-G7 LOCKWASHER, 1/4"........c.cconniiinnns 2
47 00414-G6 BOLT, 174 - 20 X 3/4" LG oo eereerceesesseeesnsesssmssesessressssrnnaenens | £

Page E-3 Service Parts Manual EZGOEET



Electrlc Vehlcle DIRECTION SELECTOR

EZGOIEET Service Parts Manual Page E-4



Electric Vehicle

4 DIRECTION SELECTOR (DCS)

1 - Includes Hems 2 - 18

Control Hamess

{Reference Only)}

EZGOEID

Service Parts Manual

Page E-5



i
:
B

BB

Electric Vehicle

LR e SRR CERbA RNEE

R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additicnal information.

DIRECTION SELECTOR (DCS)

et BRI R R LN

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

© o~ O kA W N =

NN N N NN RN = A a4 A e b
o i b W N = O © 0 ~ N m bk QN = O

73180-G01
73179-GO1
73167-G01
73171-G01
73037-G02
73195-G01
73194-G01
73188-G01
25664-G1
00771-G4
73181-GO1
14390-G1
00565-G3
00525-G5
00138-G5
73182-G0o1
17618-G1
00559-G3

28272-Go1

11027-G2

00559-G7

71905-G01
00740-G4

DIRECTION SELECTOR ASSEMBLY {INCLUDES ITEMS 2 - 18)

...................

DIRECTION SELECTOR SHAFT ......coviiriere e sninssnsssssssens

REVERSE WARNING BUZZER ..........cccnmmmiminininis s

MICRO SWITCH....

COMPRESSION SPRING .......cooicrrmeinninenimanesecsronessesesns s snasssrsesessans

NYLON WASHER, 1/2".......ccommiriren

SCREW, #6 - 32 X 5/8" LG. oo irecmeninss senensenacensas
NYLON WASHER, 1 3/8".....coeeiciririnininissmmansssssssssss s sssssssseasns
WIRE TIE ...ttt sasssse st s et vmnees

ooooooooooooooooooo

BOLT, 174 - 20 X 5/8" LG iseiiiirenmmss st ssissrsnssssssnssrssssasessssssss soons seanassranes

DIRECTION SELECTOR HANDLE..........cccoriorirnniiminnasseranenmerisenesssseanes sorensanes
SCREW, #1032 X 1/2" LG. (STAINLESS STEEL) .....ccoirmimiiirisiienirienc e

[ = =] = | TEXTRON]

Service Parts Manual

Page E-6




ELECTR

R

B SR

ONIC SPEED CONTROL

BLU to MS2 (COM)

BLK to Tab on
Direction Selector

RED to Solenoid
LT. GRN to Key Switch

ORN to M54 (NC} ——_ ¢

To Charger
Conneclor

BLU from
Control Hamess

B- to Negative
Battery Terminal

8
RED from Control Harness
Silver line on diode must
be oriented as shown
WHT from
BLK from Confrol Hamess Charger Hamess
3 To Positive Battery Terminal
Page F-1 Service Parts Manual (=] | =] TEXTRON)



Electric Vehicle | ELECTRONIC SPEED CONTROL

o B it Tha. e v B0 e

5 i

1- In¢ludes Rems 2 - 31

Splash Pan

EZGDLEWTN Service Parts Manual Page F-2



Electrlc Vehlcle

| ELECTRONIC SPEED CONTROL

S e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

W W o~ O ke W R

G NN RN R NN R R RN = ek ok ek e e e -
S W% M R KK = O © 0 - kR W N 4 O

73056-G04

*

*

30353-G1
21764-G1
73103-G02

*

L]

25972-G02
25978-G10
11027-G2

27855-G01
73026-G01
25864-G02
73190-GO1
71102-G01
73028-G01
31538-G1

73053-G01

71102-G01
73039-G02

00270-G5

11027-G1

ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)..... 1

LOCKWASHER, #10.......ccovevereeeecerecee.

DIODE, 3 AMP......oooooeevereeveveecseresseseseseses s assonesssmraressessesansmrenessessessesmrones
RESISTOR...c.rvroeveveevecrer oo veeesemss s
WIRE HARNESS (CONTRIOL) ... e eeeeeseseessssreesenee

NUT, 516 - 24.....ceree e,

LOCK WASHER, 5/16” ..o.cvveveverereceseeraresssesraresessasorsesessssesessmessease s
WIRE (SOL = B4} e soemeecreneeresenssossesssossesssossssessssssssessosssssesssessosssso
WIRE (SOL - B-} e snsmmnssssassssssssssmmassssssssassssssssssssssssssssssssssessasssoss
NUT, 174 = 201cucrmummnrmrsnsnssssemssssse s ssssnssesnsnsssss

SOLENOID, 38 VOLT ....oovviivmrierriiesrssmiseossriinsemsssiasssssnisssrsrssresssearssessres
ELECTRONIC SPEED CONTROLLER ..ot s s s ninnns
THERMAL MOUNTING PAD ... ccemen e e ccvsee e s v s e end
BOLT, 1/4 - 20 X 3/4° LG...ocrrrrr i eses

BOLT, 1/4 - 20 X 34" LGi.ccciiiirinrineiinninssimissisiesmiaisseisssssisss sesvasssassosssnes
WIRE HARNESS (POWER) .......ooervcrr e v imemne s e

BOLT, 5/16 - 18 X 5/8" LGuevrnrrrervrrerrnvrrvrcsrarens

Page F-3

Service Parts Manual

| 3~ = I TEXTRON




i

Electrlc Vehicle

ELECTFIONIC SPEED CONTROL

SRR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY.
31 25866-G01 SOLENOID BRACKET ..ot cereterirecricectsasnasasnrnests s 40 s osssassss ss pt s rmrmnman remens 1
32
33 71102-GO BOLT, 174 - 20 X 374" LG o eeeeeeeeeeeiererentcnsasnsnssnsssnssrrarensess s ssmsmsasnenas s sssnsnesasnssd 4
34 73040-G0A WIRE HARNESS (CONTROL) vvcvvveirvivrriesrirniricsrnsisnesnessssostesssarssssesessersrsersssans 1
EZGOEIET Service Parts Manual

Page F-4



%

LA

LECTRONIC SPEED CONTROL - DCS Electric Vehicle

R PR

1 - Includes ltems 2 - 41

32 - Includes ltems 33 - 41
36 - Includes ltems 37, 38

Page F-5 Service Parts Manual EZGOEIIEN



{ Electric Vehicle ELECTRONIC SPEED CONTROL

SRR AR B

SOLENOQID DETAIL

Harness

.l'-.\l
(=)
From Control L

Splash Pan

43

SPEED CONTROL INSTALLATION

EZGODIEINE Service Parts Manual Page F-6



' ELECTRONIC SPEED CONTROL DCS

Electric Vehlcle

TSR i i T TR D P A B T T T TR bomied it

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product,

* Indicates a component that is not available as an individual part.

G"" Indicates consuli Custorner Service Depariment for additional information.

ITEM

PART NO.

1

2 3 4 5

DESCRIPTION

QTY.

o O N kW N =

[/ T T o TN - T - T = T L% T . B - B L o T e T
o w9 oo - o 0 ke O =2 0 © oo - & ;o ks W k=2 O

73198-GOo1

*

*

12914-G1
73150-GO1

L3

25972-G56

11027-G2

27865-G01
73026-G01
73144-G01
73190-G01
71102-G01

315398-G1
73053-G01

71102-G0O3
73152-GO1

73191-GO1
00270-G5
11027-G1

SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 41).cvvviinrcnnenen] 1

LOCKWASHER, #10....cooiiiimncinsinin s st

TERMINAL TAB ......cvvinrviviraisninririssininesses

WIRE (C - B+)

NUT, 1/4 - 20

SOLENOID ...

HEATSINK «ovrerereieisirmrarnranisisiionisrsissssrsnsioses

SPEED CONTROLLER

THERMAL MOUNTING PAD............

T, 1/4 4* LG

BOLT, 1/4 - 20 X 1 1/8" LG vereevereeeeereereeeeene
WIRE HARNESS (POWER) ...ovvvecveeoeeeeeeeveeesreress s ereeesesmsere o esesseseosss e

WIRE HARNESS (CONTROL) ..o verevrereemresesrmrereinis s nasassresessassessmsmmmssseensad
BOLT, 5/16 - 18 X 5/8" LG.....conmrmrerrresinrenenene

Page F-7

Service Parts Manual

EZGOLEICTE




Electrlc Vehlcle ELECTRONIC SPEED CONTROL DCS

B T s BT Iyl TR T T &

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Departrnent for additional information.

ITEM | PARTNO. | 1 2 3 4 § DESCRIPTION QTY.
31 | 25866-Go1 SOLENOID BRAGKET ..c.ooove oo sesssesesoscraraeonsonrarmssmsmsmssorossensarmenmonnn, 1
32 | 73137-Go1 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) ...ooovcecerevocecrmmecsiorcmoon 1
33 | 7s028-Go2 COVER (WITH GASKET) ererereeseressesossesesessosonsresesosserorro] 1
a4 | 73132-Go1 LABEL (TOW SWITCH). s g 1
a5
36 | 73125-Go1 TOGGLE SWITCHWITH SEAL (INCLUDES ITEMS 37, 38) ............} 1
37 * SCREW, #5 = 4D ..o ceeiirieceeresesesrsrssseseras s msasssssssssssseararesnse e nrns 4
38 . NUT, 15/32 - B2.vvvvvvererssssssssssssosessmsmissssstssmssssassissasssmsssmmssesernnnennd 4
as | 73139-Go1 SEAL NUT......... . SN S
a0 | 73138-G01 WIRE HARNESS {TOW SWITCH)......cococrcoerererserevecsctreressessmcsrimend 1
41 | 17618-61 WIRE TIE wererrereeammvmsesscsesenesssesesessesessssseosssesesssassessasessssescssssesrasessisss s 1
42

43 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ccerereirecrircrrnerrreriresmnrsns s svssersrmressrnsssserssssnssrnoveredy &
44 25972-G22 WIRE (BL+ TO SOL) curicriimeinesinmisinenir rnessiresenrsrerssassssaessorerssasssasossmressre s snares

=% ] = | TEXTRON) Service Parts Manual Page F-8



ELECTRONIC SPEED CONTROL - H

MR Y T

Electric Vehicle

B et S B ]

For Use on Freedom Vehicles Only

1 - Includes tems 2 - 28

Page F-9 Service Parts Manual [ =t~ c = |TEXTRON]



Electric Vehicle ELECTRONIC SPEED CONTROL - HD

3 R A L N A

o T L A e L 1 B

5 Silver
line on
diode

must be
oriented as
shown

SOLENOID DETAILS

EZGOLIEIRTD Service Parts Manual Page F-10



Electrlc Vehlcle

G e e R B L

o

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product,

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

e T B

ITEM

PART NO.

1

2 3 4 5§

DESCRIPTION

QTY.

L o -~ o ! ke WM

L L T N N T o T - T N T | T L S 1 U 1T T Y
W & ~ ;®» h A WON = DO M~ 3N R WM <O

73055-G0o2

30353-G1
21764-G1
28325-G01

*

*

00559-G7
25978-G88
25972-Go2
25978-G10
11027-G2

20468-G1

73060-GO1
11027-G1

74014-GO1

00414-G5

73095-G02

00270-G5

ELECTRONIC SPEED CONTROL ASSEMBLY - FOR USE ON
FREEDOM VEHICLES ONLY (INCLUDES ITEMS 2 - 28)....oceveovoveenrcreccvannraraie] 1

WASHER, 518" .......ooceiieceeerereeeveveraeeens

WIRE HARNESS (CHARGER CONNECTOR]}.......ccocvnninieannes

NUT, 516 - 24

WIRE (FROM SOL) ..............

WIRE (SOL - B} srervvrvssnserssssnsnsssssssnsessssssmsoossssonsrassessomssesasmassssssnssesrarsaseed

WIRE (FROM SOL) ...........

SOLENOID ....cooiinmnsiisiiiosis

ELECTRONIC SPEED CONTROLLER .......cocrieiinmmrcrine e sasesnssensree
LOCKNUT, 5/16 - 18...vvmieinieirmrminerccsronans

CONTROLLER MOUNT

SCREW, 1/4 - 20 X 5/8" LG. ..ccoovcvenevevrvirerenens

WIRE HARNESS (POWER)...........

BOLT, 65/16 - 18 X 5/8" LG....ocvverecnrcrerarronisnnes

RN N -

-l

.........................................

Page F-11

Service Parts Manual

EZGDLEIN



| Electrlc Vehlcle ELECTRONIC SPEED CONTROL HD

AR L B A

i RS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION QTyY.

31 16469-G1 WASHER, 9/32" ...t eeercseveeeron e srassoenes e ]
32 14419-G1 WING NUT, 1/4 - 20 ..ttt v secs e sormsmessr e srnesnossesensensanesnes 1
33
34 00716-G2 SCREW, 1/4 - 20 X 5/8" LG wvviviiivsesisrmissnsscisissmisisisnessisseserssssssssenissessoessesessesa &4
35 11027-G2 NUT, 1/4-20 resraineinenas

EZGOEE Service Parts Manual Page F-12



| ELECTRICAL SYSTEM

ctric Vehicle

8 and 9 Include
ltems 10-18

Through Frame

to Accelerator Pedal

Page G-1 Service Parts Manual

| =~ o] = [ TEXTRON



ELECTRICAL SYSTEM

R R LB Y

——
i - -\‘\\ ~ A
oy /

o

=17 =] w | TEXTRON| Service Parts Manual Page G-2



ELECTRICAL SY

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and setial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Depariment for additional information.

STEM

Electrlc Vehlcle

T T B e B B B Bh TR T B R i R R o, 7 R

ITEM

PART NO.

1 2 3 435 DESCRIPTION

QTy.

—

w W o~ D =W W

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

00702-G2

25972-G32
25972-G40
00565-G8

00993-GO1
28418-GO1
00532-G3

73051-GO1
73149-G01

73051-G03
73051-G04
73051-G05
73051-G06
73051-G07
73051-G08
73051-G09
73051-G10
14601-G10
17618-G1

25972-G32

73145-G01
73041-G01
00568-G6
17063-G1
17137-G1
17618-G1
XXXKX-XX

BATTERY INTERCONNECT WIRE, 10 1/2" LG......ooiiieiiiainiieimese e e
BATTERY INTERCONNECT WIRE, 8" LG..corrreeeirrirrnciesiae e e e

LOCK WASHER, SILICON BRONZE, 5/16".........c.cvtininniiiinin

NUT, BRONZE, 5/16 - 18 ..oociiii s s ssisss st s e sene s e
CHARGER RECEPTACLE WIRE HARNESS ASSEMBLY .......cccovineeiininiinneaand

CHARGER RECEPTACLE WIRE HARNESS ASSEMBLY
(FOR USE ON DCS MODELS ONLY).......convnersmaisiinns

RECEPTACLE COVER...ovvvvoeveseeseeeeseeseresrarasseoseresossesenensenessosmesmsesesseeee e
RECEPTACLE BOTTOM w.ccoorver oo scesererenreresonseesssesessonessesmmsmseene
FEMALE RADSOK .c.cveveeveeeeevessessoesssesesessarasseesercssenessesesemssesmssessresmsenes
INSULATOR SLEEVE ...voeveveeeeeseeeseeseseseresrarassosserecosssenessenssemsmesmssessesemsenes
REED SWITCH..o.ooovrveoeoreveveve e oeeoeoevemeeoeesarseeereesesossessessessesessrerssemeasesseeroed

SCREW, 10-32 X 1/2"LG. .ccervrrnrernn

SCREW, 6 - 32 X 1 38" LB covesereescnrnesrseressseresssssaereessenessssossssssssssssen

LOCK NUT oot srsee s seesssses s

RIVET, 5/82° X 131327 LG everoeoee v reneesseeessesesseesssmeesseseesesesseeeseeso
WWIRE TIE e eereeeresesrreseeresemeeresere s seseesees e ses e e seeses s oo

WIRE (BL=TO B-)rorrererererereesessesemsssesesmsesssessesesssesesesesseneonsesasese

HARNESS (KEY SWITCH) (DCS MODEL ONLY) ....o..vcuuuuennrinseeiersesnearsssnssens

HARNESS (KEY SWITCH) (FLEET)......ccovuaee

IGNITION KEY (SET)
FAGE NUT 1ovevoieeeeeavessumseresesssinsmsssemssessssssssssesssssssssssssressssssss sesssss

IGNITION SWITCH KIT {INCLUDES ALL MOUNTING HARDWARE)
(SEE SECTION K - GAUGES, HORN AND LIGHTING FORP/N) ................

S N N N

-t

W e W W N = -

-

---------------------

Page G-3

Service Parts Manual

[ 7] c{ = | TEXTRON




Electric Vehicle

S

ELEC

TRICALSYS

e TN T T s R B B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Gustomer Service Department for additional information.

ITEM PART NO. 1 2 3 4 65 DESCRIPTION

QTYy.

31

33
34 _
35 25972-G60 MOTOR WIRE, 43" LG....coooiierriiiresnnisesnnsinsesrssenes

39

45

30 33623-Go2 DRIVE RIVET, 316" X 3/8" LG s sinsnasnssssasassss s and

36 25972-G37 MOTORWIRE, 40 1/2" LG. ...ttt ssis st s st s st s rsrnsnea
37 25972-G59 MOTORWIRE, 54 1/2" LGttt s e srares s tms s s s s rens
38 25972-G38 MOTOR WIRE, 45" LG vt simmissris st st snss st ross st nss i sorsse s

40 70046-G01 BATTERY RACK ......ooitiritiiriitiniticsrirsrsieitiesassssisss e srasnestnssssssssaves s st nssssrnsrans
41 HOOKOKK-G™™ BATTERY (8 VOLT) eeeriiriieririrsieisrssisnrsrss e srsssisiess s sssrmestmss st s sraresseminsn ssrsresrens
42 70121-G01 HOLD DOWN BOLT ....oeivceirissisiinsmssssrnesseismesiarassostssssissmssinssns st arsnssssnsassssarare
43 70045-G0H1 BATTERY RETAINER ...ttt s s srassane
44 11027-G1 LOCK NUT, 5/16 = 18 et et st s s

45 27327-G0N CABLE CLAMP ....ootiritncrnenesstmeriessrsrstrar s srsrsiimas sr s semsssarosssrsssensssarsssos reseneob
47 10570-G11 RIVET, 516" (STAINLESS STEELY.....oooiiiriniviniticiirssiesr s tsrsraisss s seraronsd

-t ek ek wsh

EZGOEIEE Service Parts Manual

Page G-4



4 ELECTRIC MOTOR

SR

Electri

R

¢ Vehicle

ST i R

1 - Includes tems 3 - 12
2 - Includes hkems 3 - 11 and 14

Page H-1 Service Parts Manual EZGOLEERE



Electnc Veh:cle

B e e e R

Fre——— T PRY

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual par.

G** Indicates consult Customer Service Department for additional information.

| E_LECTFIIC MOTOR

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY.
1 73124-GO1 MOTOR, COMPLETE (DCS MODEL) (INCLUDES ITEMS 3 - 12)cuvereererveeensnd 1
2 73124-G02 MOTOR, COMPLETE (INCLUDES ITEMS 3- 11 AND 14} 1
4 73120-G03 BRUSH SPRING .....cositiriineimsiormmmisersiraersrmessanssssssrasseasansserearasassssse sosras 4
5 73120-Go4 BRUSH PLATE AND BOX cicirircrrceerrrerrcerarsteseersessenesesresesasesessssavorsisse snnves 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE)...........cccceveerrend 1
7 73120-G08g COVER COMMUTATOR END .....oveeveeeereenesrereresmines s enessmseesasssaresrsatsssssses 1
8 73120-G09 COVER PLATE & SCREW .....cccoviiniirirrenssrimissensisssmrnnsnsarssssrorssnsarssssre g 1
g 73120-G10 CAP ettt e ey v aesr s s re srnees 1
10 73120-G06 SNAP RING ...t seecsre e v sesserars s s srssnrsisssssssssssnsssssssrnrenedh 1
11 73120-G07 BEARING..... ..o inenennnies nseserin sssssesesene 1
12 73120-G02 FIELD COIL KIT {(INCLUDES HARDWARE) ......c..cccccomrrerurarcrnrsrerssrorsersnnd 1
13
14 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE) ..........cccccmrrrirervnrnnvmrenrsnsvninne 1
EZGOEIEN Service Parts Manual Page H-2




| FRONT SUSPENSION ______Electric Vehicle

g‘.}sﬁﬁami i ool AR . R e N T B T Y

Part of Frame

20 - Includes ltems 21 - 29
25 - Includes ltems 28, 27
30 - Includes tems 22 - 29 and 31

Page J-1 Service Parts Manual EZGOIEEE



Iectnc Vehlcle

FRONT SUSPENSION

SRR L I e BRI R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 123 45 DESCRIPTION Qry.
1 70001-G01 FRONT AXLE ...t 1
2 70324-G01 SHOCK ABSORBER .......comisiisisnisisisisssmrmrins sesesssose cnessmsasesesassassrasasnsans 2
3 10435-G1 SHOCK ABSORBER WASHER ..o sissssissssssssnsisssesiinsd 8
4 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........ccccociiiiiniiicccrc s aecnen e
5 00532-G6 NUT, 3/8-24.......eieee 4
6
7 70049-G1 LEAF SPRING ....cocevimiiveisiinisnsnnsens 2
8 00463-G4 BOLT, 76 = 14X 1 1/2" LG ..o rnenicrereicce st rine s st n e ens s s s st s
9 70163-G02 SPRING PLATE .....oorre et s smsmsre s et ssss s ssssns s srorasasansas nns
10 00734-G1 LOCKNUT, 7/16 - 14 12
11 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG.................. 6
12
13 70327-GO1 SPINDLE PIN, 172 - 13 X5 1/2" LG et sinsnsisinnsrenin @
14 00571-G5 WASHER, 172" ..ot ismssisssnssssssssasssnssisssssnssormsmsmnsenssrsrsererelg 4
15 16982-Gi1 THRUST WASHER, 57/64" 1.D. ...ooieciiinieirecinnns 2
16 70328-G01 SPINDLE PINTUBE .......cocoiii ittt vr s sovece e semasrevenened) 2
17 14390-G6 LOCK NUT, 1/2 =13t nrcssinnens s s senssnsassssssssseaas 2
18 10387-G2 COTTER PIN, 3/32" X 1" LG v issssssssssssssensd 2
18
20 70220-G0 SPINDLE ASSEMBLY (DRIVER SIDE)

{(INCLUDES ITEMS 21 - 29)
21 * SPINDLE ...... 1
22 16623-G1 BEARING.......o ettt es s s s asmse e e e s s 2
23 10389-G3 GREASE FITTING.........covrrrerercririrrvcnrmi v ressassssaesrerisessssesssrssssssssessoreg 1
24 25146-G1 GREASE SEAL 1
25 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 26, 27)...ccvcviursesseininseacaens 1
26 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32° LGceoririreinivirvnrnnseienrrrcssenenesnesacnsensneses 4
27 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) .....cccovvevernccicneennd 1
28 12093-G1 SLOTTED NUT, -9 oeeceeeeenraesens b s s s e ssevaresmssa s e pnsmaess paessrensas e 1
29 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG, .c.cocviminrimnsnnnsissssssmassisisisssmerersenrarssssred 1
EZGOLENT Service Parts Manual Page J-2




Electrlc Veh:cle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Cusiomer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 22 - 29 AND 31} .oouivieeerenenrmrercncnreressenercmmcecssrsrnresesesssemenes] 1
32
33 12091-G02 SPINDLE CAP ..o s s st e b amasasessenss soressorsenessosossosasns
34 14723-G1 LUG NUT, 1/2 = 20t s e sssesansasans

Page J-3 Service Parts Manual EZGDEATT




| Electric Vehicle __FRONTSUS

T T P 7

(=4 == [ TEXTRON) Service Parts Manual Page J-4



GAUGES, HORN AND LIGH

LR L B

TING

[T )

- Electric Vehicle

T

Floorboard

Page K-1 Service Parts Manual EZGOMEET



Electri

5

¢ Vehicle GAUGES, HORN AND LIGHTING

EAE o R AR

KEY SWITCH DETAIL

HOQUR ME'IliEH DETIAIL

TURN SIGNAL INSTALLATION T .

34 - Includes ltem 35

EZGOIEILT Service Parts Manual Page K-2



GAUGES HORN AND LIGHTING . Electrlc Vehlcle

SRR R e e

SR L

WHT to BLK from Harness - Both Sides
BLK t6 BLUMWHT from Hamess - Both Sides

RED to WHT frem Hamess - Driver Side
RED io YEL from Harness - Passenger Side

WHT to BLK to
Normally  Gommon
Open

WHT from
Micro Switch
to BRN from
Taillights

BLK from Micro
Switch to RED
from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTIONS

Page K-3 Service Parts Manual EZEOEE



|

| Electric Vehicl

= e R R

e

Ciriver Side

BLK

GRN

1 [ I - ., - I |

[T et L -
i ‘r
e s e !
T ey :

EZGOEEED

Service Parts Manual

Page K-4



GAUGES HORN AND LIGHTING Electrlc Vehlcle

- N r ™
State of Gh Key Switch | ( A
€ of Lharge Key Switch
M with Lights
eter BLUMWHT 9 ) State of Charge
Meter
: _J l BLK BLUMWHT

‘hn
RED
RED
\.. \. 2
. J . T Y,
59 DCS MODEL ONLY DCS MODEL ONLY
4 A 4 ™\
- ! ' ™
State of Charge Key Switch Key Switch
Meter gwer  With Lights State JL g?arge w/o Lights
el
o : 1 GRN —
= RED
\ . J
\. -/ \_ J
59

Page K-5 Service Parts Manual EZGOIEIRE



| Electric Vehicle

e R

TR T T X

i ]

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

GAUGES HORN AND LIGHTING

ITEM

PART NO,

1 2 3 4 5 DESCRIPTION

QTY.

@ o ~ 3 O A W N

[/ T\ T % T &S (& O T o TN T S L T | e S O = T T T S A Sy
Q © 0 N ¢ G ok QG N = O © % ~N 0O b WO a0

22674-G1
71010-G0Ot
18392-G1

17318-G2
19233-Gi1
14601-G7
17318-G1
17618-G1
27068-G01

32860-Gi1
00559-G8

10570-Gi11
21573-G1

74019-G01
75117-G02

33636-G01
17083-G1
17137-G1
71145-G01
71123-G01
71129-G01
73030-G01
73030-G02
00568-G6
17421-G1

FUSE BLOCK ... miminiesrainininannns
RIVET, 5/32 X 3/8" LGi....cooecmiiiininiiecie e

FUSE (15 AMP) ........eoooneesscssassessomeeseeees o oresevs s sveraesosensnosseermsesassesassess s

HORN SWITCH BUTTON AND NUT.........
HCRN SWITCH PLATE ...
RIVET (STAINLESS STEEL) 916", ....vrvieerecirrrecnirn e isssenenne

WIRETIE .........

HORN (WITH MOUNTING HARDWARE].......cvvremearuimimenaremnmsimmassnmins

WASHER, 5/16"

RIVET, 3/16* X 3/4" LG .ot imninisisisissssisinnrs s srsssssesestessessanesons
HOUR METER BRACKET ......cociiimsmcnimninti e e e enen s seeses sa e saemerss sand

WIRE HARNESS (HOUR METER}......cocveeiiineriiicccerinsenssrnsnn

STATE OF CHARGE METER wooom oo )
[GNITION KEY (SET).oereereoereeoeoeooeoeooeoo oo e sereeeoeeesseesesseesoeeeesso
FACE NUT eicvrvvrreiarsisarsesrarersisesssssassressssererasrasarsasesessesssssessasesasasssens srasase s sees '

DECAL (CONSOLE INSERT)....

DECAL (CONSOLE PLATE, STATE OF CHARGE METER W/O LIGHTS} .......
DECAL (CONSOLE PLATE, STATE OF CHARGE METER W/ LIGHTS} .........
PLATE (STANDARD CONSOLE INSERT MOUNT)..cccerniniresecserermensmresssasssenses
PLATE (CONSOLE INSERT, STATE OF CHARGE METER}.....ccvvvrvmnveirossaisis

IGNITION SWITCH (INCLUDES ALL HARDWARE) .......cooconesuianians

...... 2

...... AR

RN = -

rn

-k sk sl ok

—h

[ =~/ =] m |[TEXTRCN

Service Parts Manual

Page K-6



GAUGES HORN AND LIGHTING

PR

e B ot B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

| Electrlc Vehucle

ITEM | PARTNO. | 1 2 3 4 5§ DESCRIPTION QTYy.
31 33639-G01 IGNITION SWITCH (WITH LIGHTS)....c.ccoceiemrmaisisissssmsinsnssrsnsnerersmsssessessmsenered 1
32
33
34 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ............ 1
35 21640-G1 FLASHER ... ecirecccnrnrecanenenne 1
36 " VINYL TAPE ........... AR
37 20965-G3 STEERING COLUMN COVER (VEHICLES WITH TURN SIGNALS)................. 1
38 73043-G01 WIRE HARNESS (ACCESSORY) ...t svcrecsinesessesrsrssarassssersimrnrseed]
39
40
41 22260-G2 TAILLIGHT ASSEMBLY (COMPLETE)......coovrecermnierenreseemrnsrnemssnssrnsmserssvereee 1
42 21759-G1 TAILLIGHT BULB (REPLACEMENT ) .......ociiiirnncmcrcriesnrscsiassessesraserasnersrnarseeres] | AR
43 74371-G01 BEZEL (DRIVER SIDE).....ccccrereirensarerersirssssrssssmsmss s mssssssssssssstas srsvassssssss st sssases 1
44 74371-G02 | BEZEL (PASSENGER SIDE) .....oocovieouverereieseeesessensssssssssestsssssessessnsassssssssassesed 1
45 14601-G11 | RIVET, 3/16" X 5/8" LG. 2
46 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...vcvrevcveesmrereseeree smnsressesemsseensnnensassesssensnsenes 1
47
48 74004-GO1 HEADLIGHT BULB (REPLACEMENT) ... v s verereareneeened. AR
49 74005-G01 | MARKER LIGHT BULB (REPLACEMENT)............. AR
50 74006-G0O1 TURN LIGHT BULB (REPLACEMENT) ..c.cvcimunnsnninsmssnmirisnssmnrsrirmmsneensssnned AR
51
52 74001-G01 | HEADLIGHT AND TURN SIGNAL .....cccoourernrscierereasnseressenemesnssssssssssesmscseesonesed 1
53 74002-G01 HEADLIGHT AND TURN SIGNAL BRACKET (PASSENGER SIDE).....coievaevevnnd] 1
54 74002-G02 HEADLIGHT AND TURN SIGNAL BAR BRACKET (DRIVER SIDE).................|] 1
55 00414-G6 SCREW, 174 20 X 34" LGi...crooereneemcteareeeeoeemeeeeeeeeooeeeeneeeeeeoeeeeeeneeemssmsonnennennd] 2
56 11027-G2 LOCK NUT, 1/8 =20 oot cesrasecsen s ssmssassesensssssnsssnssssssssnsassansessnsnre] | 2
57 00114-G6 SCREW, 14 - 14X B/A"LG......ccoieeee e crieerrinrsessarssrasnsscrrsssssrermrsssrersssrsrenins] | 8
58
59 259768-G74 | WIRE, 18 GA. RED ...coovvveeeceertnitee e nessessostesmessstssmssssssss st smntsss s srmsneneened 1

Page K-7 Service Parts Manual (= ={ = |TEXTRON]




ELINE R

GAUGES, HORN AN

EZGOEED Service Parts Manual Page K-8



| REAR AXLE _Electric Vehicle

1 -Includes ltems 2 - 8

NOTE: Apply a light coat of moly grease to 12
male spline before assembly. Reference 14 13
part number 15, ;

2

Page L-1 Service Parts Manual EZGOOEED



| Electr

2K

ic Vehi

W

cle

R

TRHE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G Indicates consult Customer Service Departrment for additional information.

RS BT L U SN ot T Bl

REAR AXLE

2L R

ITEM PART NO.

1 2 3 4 § DESCRIPTION

QTY.

-k

73069-GO1
20377-G12
20377-G11
25228-G1
25226-G1
25227-G1
15558-G1
73050-G01

9o ®» ~N O g o WM

-t b
- D)

24261-G1
00797-G2
00565-G7
00559-G7
28095-G01

- ok =k -k
n & W N

REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 8} ...cccoercrnirnnnarenasrisssreararns
AXLE SHAFT (PASSENGER SIDE}......cccrmmmicereriirinieeniensienns
AXLE SHAFT (DRIVER SIDE) .......oocoeerivereeininimricntiriee sttt eeee e
DIFFERENTIAL COVER...uvneerrreeert et isisasas s o1 sasaans

FILL/CHECK PLUG
WASHER .. vererererersives

SCREW, 518 - 18 X 34" LG. ettt sraeeeet s se e e

BOLT, 1/4 - 20 X 1 14" LG. ..ot

LOCKWASHER, 1/4...... . sssssnesss ssssasasas

ek ok mk omk b

—h

W W W

AR

= == I TEXTRON |

Service Parts Manual

Page L-2



| REAR SUSPENSION _ Electric Vehicle

WRSREAY - Ry R

Page M-1 Service Parts Manual EZGOLEEER



Electrlc Vehicle

T g

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the modsl and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates ¢onsult Customer Service Department for additional information.

| __FlEAR SUSPENSION

PART NO. 1 2 3 4 5 DESCRIPTION
1 70324-GO1 SHOCK ABSORBER ... seiiiisscvorssrsresssssraranssninenresrressassessssarsvsressoses
2 10435-G1 SHOCK ABSORBER WASHER ... venminimnreceoreccccs i irscsssssssnssersrsrsassrns
3 10194-Gi1 RUBBER SHOCK ABSORBER BUSHING ......coocccovirevecnienninenererenrenns
5
6
7 70505-G01 LEAF SFRING KIT ............ 2
8 70508-G01 LEAF SPRING KIT (USE ON 4 CADDY ONLY)............ 2
9 72029-G01 “U" BOLT, 3/8 - 16............ 4
10 74124-G0ot “U” BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY)...cocrrimmninicnsiisinmsensnns 4
11 00560-G1 WASHER, 3/8"
12 11098-G5 LOCKNUT, 3/8-16 SR
13
14 70289-G02 SPACER... S
15 70291-GO1 RUBBER BUSHING (LEAF SPRING)........ccocciiriairnrie e sesesecvsrasesnesennd
18 70290-G01 SHACKLE PLATE.......cooierriertirresennemssssirirssss cesesssasassssas seeanessesseesssnsensennssasses
17 00429-G4 BOLT, 3/8 - 18 X B3 1/2" LG iesirinessis s nssnisistsss s ninissesessasensensmsesssssnas
18 11098-G5 LOCKNUT, 3/8 - 16 ...ecoe e venee e
19
20 14158-G1 SHOULDER BOLT, 7/16 - 14 X3 1/4" LG. ............
21 12262-G1 LOCKNUT, 378 - 18 ciiiciiiiinimiinssssisisiisinererensesenseressassssnssssnsorssssvarasasnsesssasres

= cl= [TEXTRON |

Service Parts Manual




| SEATING AND BAG HLDER Electric Vehicle

B 1 O B T R T R O S A R0 o5 e e W b A

Front of Vehicle

1 - Includes fems 2-9

Page N-1 Service Parts Manual EZEOETE



Electrlc Veh|cle

SEATING AND BAG HOLDER

TRy TN e T

Part of Frame

22 - Includes ltems 23 - 29

EZGDLEAAT

Service Parts Manual Page N-2



Electrlc Vehlcle

ITEMS 44 - 77 ARE FOR USE ON 4 CADDY MODELS ONLY

Front of Vehicle

© 44 - Includes ltems 45 - 64

®

45 - Includes ltems 46 - 58

Page N-3

Service Parts Manual

[ &~ c] = |TEXTRON



Electric Vehicl SEATING AND BAG HOLDER

L TN L T S RN T R R T T RPN e e R R

ITEMS 44 - 77 ARE FOR USE ON 4 CADDY MODELS ONLY

60 - Includes ltems 23 - 29

Front of Vehicle

Front of Vehicle

=X c = TEXTRON] Service Parts Manual Page N-4



| SEATING AND BAG HOLDER

S RN Ly ORI R

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

Electric Vehicle
i E X G i Y

Y,

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

© 0 o~ O N kAW N -

[T o T - T o T - N v T - B - T I L T\ B i e =
O W 0 N ® M AW N - S ® o0~ AW N <+ O

71611-G*

*

17074-G1

*

71012-GO1
71602-G**

*

*

71701-GO01
71702-G01
00414-G8
00565-G7
00559-G7

71810-Go1
00720-G08

71751-G™

*

71752-G01

71002-G01

*

71753-G™

SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9)uvecvvivisinsivrnrersressresseresenns

VINYL TRIM {SEAT BOTTOM) ..ccoooviiniiiiininns seinnes

VINYL SEAT BOTTOM COVER ...ttt s vaveine
FOAM PADDING (SEAT BOTTOM} ....cccconiriienriesicraesrenusnessee
SEAT BOTTOM (WOOD}.c..ciiiceisiessuinisnsssssssrssssassssssss st snsrarssnsnssssssasessind

HIP RESTRAINT (PASSENGER SIDE) c.vvvvevveroeresereresssessssssmersssssessisssenssssssens
HIP RESTRAINT (DRIVER SIDE)....c..voveresieaenreasioesssossessestismserssaoeresseres e
BOLT, 1/4 = 20 X 17 LG covvvvevemseneaeseesemssssessessessasesesssorssesmmssossssonosssoses

LOCK WASHER, 1/4° c.uoucvvvomsensesrnssresesssisserssesimssssssssssssssssssssssssssmsssssmsnsissasenes
WASHER, 1/8"....comuonevevearismsvesnssesss sessesesssassssssasmsssessassssscsmssssecssasssssssoresosesnd

SCREW, #12 - 14 X 17 LGircirormmiiimniinniien st asssisissisessis

SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 = 29)....c.coccvvvrrimrcrecrnrenransarennd

FLAT STAPLE .....covvririnnnnionns
PLASTIC SEAT BACK COVER....cmvimmeiisisiinns

FOAM PADDING {SEAT BACK).....cccniiinisiniisscnisssininncn

VINYL SEAT BACK COVER ......coiinmeiiinisic srsesisiasnees s s s saess e e s ememecas

110

w o o = =

[\M]

85

L O

—

Page N-5

Service Parts Manual

EZ G0 IEANTT




SEATING AND BAGHOLDER

When ordering parts, please specify the model and serial number of the product.
* indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

DT e e T S Xy

RV P ST W

ITEM

PART NO.

1 2 3 4 5§ DESCRIPTION

QTY.

31
32
33
34
35
36
37
38
39
40
41
42
43
24
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

71811-Go2
00414-G8
00565-G7

71802-G01

71851-G01
71856-Go01
71853-G01
16818-G1
71821-G01
11027-G2

74131-G**
74138-G*
71602-G**

*
71012-G01

&

74140-G01
71702-G01
71701-G01
00414-G8
00565-G7
00559-G7

71751-G™

SEAT SUPPORT BRACKET .....ccvnciiinenci s s seanssesas st sosssn s ee e e i
BOLT, 174 - 20 X 1" LG cerrcrrr st srasssssss s st s e ssmene e e emeemn o
LOCKWASHER, 1/4".....coce ittt neeaae s sosnans st e s vaens
BOLT, 3/8 - 16 X 2 1/4" LGi..coiirniminicninimi s srssnsesssssnss s s sssasnasnssus sssssssas
BAG RETAINER CLAMP......ovvrteeimiirreimeimisrrissmnssssss s srsrssnessnsens srasssnssmessaneasd
BAG RETAINER STRAP ... ss o esmesnsenesnssaenes st s ssoses
RATCHET FASTENER......cccnitmmmiricmsnmnmc e s s ssssnas sesonssssssssessesesnon

CARRIAGE BOLT, 174 - 20 X 1 172" LGi. ...ociiiiitimstis s s snain s s sranaand

SEAT ASSEMBLY (INCLUDES ITEMS 45 -64) ..o R
SEAT BOTTOM ASSEMBLY {INCLUDES [TEMS 46 - 58) ....cccoveerirereinrnnns
VINYL COVER (SEAT BOTTOM)..c.covcieicnreiinn st smessssssssnassressssnonenns

FOAM PADDING (SEAT BOTTOM) ........oueunnne

SEAT BOTTOM (WOOQD) ... sesssra et s snsnenes
SEAT TRIM...ov it mssiissnis s st sssssasesssssnsassisssosanes
FLAT STAPLE ... e v
SEAT TRIM..ovioienreiermrmrnrsmsrnsnimmmeinismisiississsis s isssssn
HIP RESTRAINT (DRIVER SIDE) ..o e
HIP RESTRAINT (PASSENGER SIDE).........ccoroieicierimeeece e
BOLT, 1/4 - 20 X 1" LG coereemverrrereecs e ss e sissess s sesnssmssnns s sessns
LOCKWASHER, 1/4%...o v insssssesmsaes
WASHER, 174" ... s e

SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) .....covveeviieirnsenaennnd

N NN =2 N = A A RN

[=-q o= [TEXTRON]

Service Parts Manual

Page N-6



| SEATING AND BAG HOLDER

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information,

Electric Vehicle

ITEM

PART NO.

1 2 3 &4 5

DESCRIPTION

QaTy.

81
62
63
64
65
66
87
68
69
70
71
72
73
74
75
76
77

74117-GO1
00414-G8
00565-G2
00559-G7

17838-G1
74134-GON

70364-G0O1
74111-GO1
00414-G8
00565-G7
00559-G7
01006-G02
00560-G1
70113-GO1
11027-G1

SEAT SUPPORT BRACKET ......occoiciieceanscinisresssrissasrasmnrsissarerarsersssnsssas
BOLT, 1/4 - 20 X 1 LG .ottt seeseerssseaensa s sesmsneressasnsvaned

QUICK RELEASE PIN ........cooiviiirirvernreimeininmseormenesessisanssssssnssasssrassasss e snsad

SPACER .u.vvvvevserereiassrsssrssses s ssssssssssassasssssssssessssesssene seerassensata sessstasss s s snsans
SEAT BACK SUPPORT ....ooevesemse e sssssssscssrsessesmssassssssssatasssnns

BOLT, 1/8 = 20 X 17 LG 1o veovnrmueereessssss s rmsnsssseessssssssess e ssssssas s sssssssanns s ssensend
LOCK WASHER, 1/4 .....oovvveeevveerevessmsrsssssseseesssssssens s sessssasnsssssemsssssass s sssans
WASHER, 1/4....oeorevorrrerarisirsreresmrssssissssesssarssssssssssssonsss s ssssmsstssssssesbesssasasssessenes
BOLT, 3/8 = 16 X 1 1727 LB 1oouevvrecaereesesoiesssncsssasssess e sssssssnssss e smsseses e simnnd
WASHER, 3/8".......oorureesirrsiessssssresesssssssmsssssasesssssssssssessssnscsassesassassssseseeane s sessnd
RUBBER BUMPER ........o.coouccteeseeisinresses s sssec st ssssssesnsassssassssasns

LOCK NUT, 516 - 18 w.ccurnninrniinsinssanssssssssosssssones

12
12
12

M

[T O T T ST R L

Page N-7

Service Parts Manual

EZGOMEILTT




SEATING AND BAG HOLDEFI

EZE0OMEE Service Parts Manual Page N-8



| STEERIN

R R TN N YN - TN

1 - Includes tems 2 - 34

2 - Includes tems 3-6
20 - Includes ltems 21 - 28
36 - Includes lems 37 - 49
63 - [ncludes ltems 64 - 68

Page P-1 Service Parts Manual EZE0DMEIRNTm



o Electric V

i o _

3 i el

ehicle

STEERING

SRR B R R

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
@™ Indicates consult Customer Service Department for additional information.

R B R T R B e P R B T L T BT T, Bt

ITEM

PART NO.,

12 3 4 5 DESCRIPTION

QTy.

w o ~ &t A W N

L T T L T L L T L T s T o T T N T o T S T 1 (P T T R |
S WO Do~ O kAW N 2 S O OO~ Dt A WMN S D

70314-G02
75364-G01

*
*

*

10389-G3

00426-G6
18456-G1
7M77-Go1
70225-G01
70178-GO1
70179-G01
11391-Gi1
70041-GO1
11391-Gi
70183-GO1
11391-Gb

70299-G01
70297-G01
15112-G1
70190-GO1
70298-G01
70192-GN
00544-G8
18456-G1
70466-G01

70184-G01

STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34)

STEERING HOUSING (INCLUDES FTEMS 3-6).....coooeceeccreersininseeen

SLEEVE BEARING .........ccoiiiirine e v erassnesnerar e ssaaannen

SLEEVE BEARING ........coivetvrrinmmisiiicsesciisassnesa s srsrnssrsersrssssssssssens

FLANGED BEARING......

BOLT, 3/8 - 18 X /4" LG ot nimiss srsrstssrersssensanessssssnsssasesans

90° GREASE FITTING ..ot ssinrsvsr e vve e erase e ra e e snas

RACK GUIDE COVER.......ooiiiirceeceeeee e et vnesvae s esamsn s emeeme e

COMPRESSION SPRING ...

GEAR CLAMP .....vviniivinres

STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccveeecrercircrenennicsanaen

GEAR PINION........ouiveirim et
BALL BEARING ...ttt cnsvvsissnaaans s e e

EXTERNAL RETAINING RING ....iiisieieismaeimimiisnmeceerniniissisasesssson
RACK BALL END (WITH NUT) et rmeceee e cr s e

90° GREASE FITTING......cviiirinnin

O . "N R R N N §

-t

[ 37 ] m | TEXTRON

Service Parts Manual

Page P-2



" STEEHING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consuli Customer Service Department for additional information.

Electrlc Vehlcle

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

31
32
33
34
35
36
37
38
39
40
4
42
43
a4
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

70216-G01
70195-G01
00734-GG6
00798-G8

70360-G01
14322-G3
70333-G01
70226-G01
00550-G1
70227-G0o1
01022-G01
70223-G0A1
00876-G2
00878-G1
70466-G01
17161-G1

-

*

00470-G4
00734-G3
00462-G7
00566-G2

18325-G1
14390-G2
27102-G01

THRUST WASHER, 1 12" |.D. .........

THRUST WASHER, 7/8" ..o crerecriestmmesnisiis s

LOCKNUT, 7/8 - ..o,
COTTER PIN, 5/32" X 1 3/4" LG............

STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 -49) ..o

STEERING COLUMN .............

BOLT, 1/4 - 20 X 7/8" LG ..oveireireertrieiiinensesinsaniss s cmceeaee e e vmrens e essesarens

SCREW, #6 - 20 X 5/18" LGi. .....ccrivmvnmimrisnrivsrinnens

STEERING HOUSING GASKET .......ccoiirircriceneneenscneenaees
BOLT, 3/8 - 16 X1 1/8" LG oot ens s sassan et aees

LOCK WASHER, 3/8" .......ccocevciririrnrinires
RETAINER

BUSHING/SEAL KIT (INCLUDES ITEMS 42, 43) .......ccoieciecicrecreernrnnees
STEERING COLUMN BUSHING ... s ressarns e e

BOLT, 76 - 20 X 2 1/2" LG ..novcvre vt vriissesereessraresmeniesssesss e s snssmsns e
LOCK NUT, 7748 - 20 ....oirviriime st mnimisnimmssssssresssoeresresinmnesssssss s sassssasntasans
BOLT, 7/16 - 14 X 7/8" LG v oot srececse e e s v

LOCK WASHER, 7/16" ..ot e sttt i aceee e e snassenne

STEERING WHEEL (INCLUDES ITEM 58) ...occimmiisenrrienemmserseressessmecseress

HUB COVER......ccceerienns

CLIPBOARD.........cooernerens

L S v T < T A e R O I . T ey

i T o

Page P-3

Service Parts Manual

EZGDEET



- Electrlc Vehlcle

STEERING

When ordering parts, please specify the model and serial number of the preduct,
* Indicates a compeonent that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 6§ DESCRIPTION QTY.

61 00999-GO1 SCREW, #8 - 18 X 7/8" LGt et secccinnnc e vesssesensnsssseean 2
62
63 70074-GO1 TIE ROD ASSEMBLY {INCLUDES ITEMS 64 - 68) ......cooveevuveirirrerinesresessraseens
&4 18434-G2 NUT, 9716 - 18...cciiiiininiiinisniisrerrrorsrmisesarsrssenissesssesssresssssasasasassessrasnensenh
65 10387-Gz2 COTTER PIN, 3/32" X 1" LG. ....

€6 50209-G1 SLOTTED NUT, 7/16 = 20t sarmesse s s s e
&7 50841-G1 RUBBER BOOT
&8 10389-G3 GREASE FITTING.....
€9
70 50209-G1 SLOTTED NUT, 7/18 = 20.......ooce e cvsine st ravesessts st ccsnernnenenee}
71 10387-G2 COTTER PIN, 3/32" X 1" LGi....ceirvviie e ainessssissseninesnesd 3

OO I U SR S

=>4 = [TEXTRON | Service Parts Manual Page P-4



| WHEELS AND TIRES Electrlc Vehlcle

PRI S e | LR el g i 3 kit

1 - Includes tems 2, 11, 12
3 - Includes kiems 4, 11, 12
7 - Includes Hems 8, 11, 12
9 - Includes items 10, 11,12

Page Q-1 Service Parts Manual EZGOMEaE



S N bl gl T g

THE USE OF NCN UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, piease specify the model and serial number of the product.
* Indicates a component that is not available as an individual part,

G** Indicates consult Customer Service Department for additional information.

WHEELS ANDTIRES |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27772-G01 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY (LINKS)

{INCLUDES ITEMS 2, 11, 12).... AR
27772-G05 18 X 8.5 - 8 CARLISLE TIRE (LINKS)..coviveeensirermricssissssinsssssscmrerceerememeed AR
27772-G02 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY {TURF GLIDE)

(INCLUDES I[TEMS 4, 11, 12}.... - AR

4 27772-G06 18 X 8.5 - 8 CARLISLE TIRE {TURF GLIDE).......ccccccocnrrerrerssmssrerrnnnnend AR
5
6
7 27772-G03 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY (TUFIF SAVER)
(INCLUDES ITEMS 8, 11, 12).... - AR
8 27772-G07 18 X 8.5 - 8 CARLISLE TIRE (TURF SAVER}..c...ccorviminrererriessisiecanen AR
27772-Go4 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY (FAIRWAY)

{(INCLUDES ITEMS 10, 11, 12).... AR

10 27772-G0s 18 X 8.5 - 8 CARLISLE TIRE (FAIRWAY).....cccccovvvevenrninicriiiisoeeeiee e b AR

11 15189-G1 WHEEL RIM (STANDARD 4 LUG) ..o v rirrrecseseesesrecissesssessessrsssnrseonond AR

12 11657-G1 VALVE STEM wooiiiiiiveencinssessnsmarirermmsininessssinssasssssssesnonssaesessssmssnssssssnssnech AR
(=~ = = | TEXTRON| Service Parts Manual Page Q-2



| WHEELS AND

R

le

Page Q-3 Service Parts Manual EZGDIEITN



£ SPECIAL TOOLS
?‘5
Tl A B T O i

SPECIAL TOOLS LISTING

[t~ = =] TEXTRON| Service Parts Manual Appendix - A



SPECIAL TOOLS _

SPECIAL TOOLS.....c.coicctrvcmrenmccnnneimscanmessnnsnisssasssisanmsnsensnsensansssessesenss Part NO,

BATTERY MAINTANANCE KIT......coouisrernns
SEAL INSTALLATION TOOL

{REAR AXLE SHAFT SEAL) ............

BATTERY SET DISCHARGER, 36 VOLT, 75 AMP...

CURRENT INDICATOR............

-+ 25587-Gi01

... 18739-G1

DIGITAL MULTI-METER .......oroevivereranns
CRIMPING TOOL ...c.occvvivnruraernenes

SLIDE HAMMER

SLIDE HAMMER

(AXLE REMOVAL ONLY) ..o rrerecmencsenenenseanmssesesserenns

PAINT

6 OZ.BRUSH ON PAINT - HUNTER GREEN ... vvcnris s ransstns e sens svarssasssras s sr e vmns
.6 OZ. BRUSH ON PAINT - CHAMPAGNE BEIGE ..............ooivviiimccnenimm s eessnsnsinesresesons

-----------------------------------------------------

e 28251-G0A
- 16489-G1
e 27481-GO1

27765-G01

e 15947-G1

.. 18753-Gi1

12 OZ. SPRAY - HUNTER GREEN ...t st sessis st s e eers anasarssermas e sen
...28140-G15

12 OZ. SPRAY - CHAMFAGNE BEIGE..............c.0ov.u.

...28002-G04
.28002-G03

28140-G09

Appendix - A

Service Parts Manual

[~ ct = |[TEXTRON



L __ACCESSORIES

R L Er T R T TR L R,

ACCESSORIES LISTING

EZE0DEIE Service Parts Manual Appendix - B



AC

A

R L T R PR 01

CESSORIES

ACCESSORIES LISTING KIT NO.
SUNTOP KiT.....oornivmrinneirnrsissnmerssnsaerees .. 75040-G01
SUN TOP KIT (4 CADDY ONLY}....ouevurrirerensasessaneianns 75123-GOt
WINDSHIELD KIT, 4 CADDY ONLY .......oonvuerererrrerenn 75133-GO1

WINDSHIELD KIT, TINT, 4 CADDY ONLY ...covvevereirnn
WINDSHIELD KIT, 2 BEND ...oveivvreriinrrersririeressrsiseiran
WINDSHIELD KIT, 2 BEND, TINTED ......covvvvvvvmrevense
WINDSHIELD KIT, SPLIT, ..ocvvvriecrrverersirerersersrssseirssrnes
WINDSHIELD KIT, SPLIT, TINTED ...c.ccocimrieninimcnnnna
WINDSHIELD KIT, SPLIT, 4 CADDY ONLY
WINDSHIELD KIT, SPLIT, TINTED
SAND RAKE
TOW BAR KIT (PERMANENT USE)
WEATHER ENCLOSURE (3 SIDED)
WEATHER ENCLOSURE (4 SIDED)..........ocoiiieniias
REAR VIEW MIRROR (REQUIRES SUN TOP)
MESSAGE HOLDER KIT (REQUIRES SUNTOP).......
HOUR METER
COOLER JUG / BRACKET KIT ..coverirriviinissraressrsssans
BAG COVER /RAIN CURTAINKIT .....cccovvnivriirevee
SEAT REFURBISHMENT SPRAY (WHITE) .......covvne..
ASHTRAY KIT
TURN SIGNAL KIT (4 CADDY ONLY)
SAND BOTTLE ...ccirinecninenrenanes
8” CHROME HUBCAP
6” CHROME HUBCAP
GOLD SPOKE HUBCAP ........oovvvvremereverermsrermrsseermrrese
SILVER SPOKE HUBCAP .......coriimimreremimrsrsrsssisnsrens
SCUFF GUARDS........ccormrrrrvenemrisiinns
SUN TOP WITHOUT BAG RACK

.................

oooooooooooooooooooooooooooooo

----------------------------------------------------------------

-------------------------------------------------------------

-------------------------------------------------

75133-Go2

75041-GO8....erev e
73041-GO4 ... e e

75077-G01
75077-G02
75077-G03
75077-G04
14735-G1

75310-G01
75078-G01
75078-G01

19528-G2....ce o irrersrirenane

75024-G01
75113-Go2
75170-G01

.. 75191-GO1

28166-G01

75109-GO2 ....cooreverririenirenne

75107-Go2
75009-G01

14913-G*...
16042-G*...
19241-G~...

19241-G*
74150-G01
75003-G02

L75007-Go2
e 70127-G0O2

..........................

..........................

oooooooooooooooooooooooooo

--------------------------

See Kit Instruction Sheet 75055
See Kit Instruction Sheet 75158
See Kit Instruction Sheet 75161
See Kit Instruction Sheet 75161
See Kit Instruction Sheet 75043
See Kit Instruction Sheet 76043

See Kit Instruction Sheet 75311

See Kit Instruction Sheet 75162

Ses Kit Instruction Sheet 75110

See Kit Instruction Sheet 75029
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 74155
See Kit Instruction Sheet 75025
See Kit Instruction Sheet 75026

See Kit Instruction Sheet 75137

Appendix - B

Service Parts Manual

| 3~ = m | TEXTRON



GENERAL INDEX

4-CADDY TO CONVERTIBLE CARRIER KIT ............. 75278-G".......ccoecvvve . S0€ Kit Instruction Sheet 75284
4 BAG ATTACHMENT ...t ieni e 79335-G0T e 888 Kt Instruction Sheet 75336

[ =4 =] = [TEXTRON] Service Parts Manual Appendix - B



Appendix - B Service Parts Manual (=>4 =] » | TEXTRON|



ACCESSORIES

T e T T I e e e e T T L T

ACCESSORIES ILLUSTRATED

[ =~ | = JTEXTRON

Service Parts Manual

Appendix - C



GSES-1H2-008-1 ‘8692-2 1608 YO W.LISNDNY '88E X019 "0'd "ONI 'NOHLXIL 40 NOISIAIQ O9-Z-3

*‘$LHYd LNIW3OVIdaY
corar] PR ATV] s em] e ITEROEZE |0 B0 M v ol HANI00 SHL L3S
9 A3 ADI NOLLONELSNI NOILYTTVLSNI 311108 ANVS 37111 |OL DNIONOdSIHHOD m.—o.:z ﬁ:&ﬁmww%m zm._.mum.__m_pwm wnw

aNvs ‘371109 | 10D-eL8L2 ! £ vog aideL 67 #/8 X 02-/)
F11L09 ANYS ‘HAATOH | 109-vieie I 4
‘€7 $/8 X 02-b/L ‘ILLidVL 1109 | 109-Z0LLL L L
NOlLdIHOS3a 'ON 14dvd ALD | W3

ATWHIF 3HNI3S INY MIHOS JL1dYLIHL L1H43SNI 1H044NS
¥Ova 1v3S TWLIW FHL IHLNI A3 1wDIaNI 10H FHLHLIM 2 WA L) ‘H3AaToH
I1.L1OE ANVS IHL ANV 3.LvTd DNIOHO4NITY SHL NI S3T0H IHL NDITY 'S

THOJNS ¥OVAIY3s IHL 40
LNO MIHDS F11LdVL IHL MOVE "SAYIHHL IHDIVHLS ‘NY310 WHOH OL
1HOddNS YOvE Ly3s TVLIW IFHL NI (NOLLYHLSNT1 33S) 310H GIIVNDI
-63d IHL OLNIL WAL 1109 ALILDVL 02-%/+ IHL TIVLSNI :dIL NOWYTIVLSNI L

HD-6005L

AXL/LSNvaan

S LHOddNS
/ MOvE Lv3s

/

Navy Lv3as

"ONIG33D0Ud 3HO439 SNOILONYLSNI TV avad

LM F111GH ANVS HLIM 3T0IHAA 40 301S 3WVS NO 35N 33 LONNYD L3xSvd 34IS -3 1LON

'ON 1HVd 183ND3Y LM a1314 3HILNT $IHEHIAHO OLILON




$585-1P2-008-| '6692-€160¢ 'YO YISNDNY '88E X0A '0'd "ONI 'NOHLXAL 40 NOISIAIQ OB-2-3

“SLUHYd ANIWIIVIdIH

40 DNIHIQHO 3HL 31V1ITI0vd OL LNJWND0A SIHL MIvL3Yd
IEN0DSZ3 *81S11 S14Yd ANV SILON HOA (S)3DVd ONIMOTIOL 335

"Ll NIHLIM G3S0OTINT H31137 3HL

NOILVTIVLISNI 1IISVE FAIS 3L | OL DSNIGNOJSIHHOD F1ON ¥ OL SHIHTH | > TOGWAS THL

. b205L - I4va A POEMIO  DLVADIHO
L4011 70d Gz_§<mm__ v AE ATH agam 1 At NHA
- AdH
B /1L X 02-+/1 11049 c09-20L 1L € c
34d1s ‘13¥sva L0D-8005L I }
NOILJIHOS$3A ‘ON LYvd ALD | wall

ANDHOL 'S871°NI S8 - 08 OL NSLHSIL
‘FI0H HOVA OLNI ¢ WALl ‘S1709 DNIWHOZ avadHL 3IHL TIVLSNI 2

FI0IHIA 40 IAIS HIHLIF NO GITIVLSNI 38 AVIN L3MSvd
310N

"NOLLYELSNTI NI NMOHS SV 13X0vHE Ld0d4dNS Xovd
Lv3$ 3HL NI STIOH HLIM + WAL 1IHSYE 3AIS IHL NO STIOH NOITY 4

"ONIG3300UHd 3HO0439 SNOILONYLSNI 1TV avad

209-20082 ‘ON LHYd 1S3AN03AY L 31314 HILNG SIHL H30H0 0L 310N




G585 PZ-0081 ‘669Z-EL60E VO'VLSNENY “BBE XOF 'O'd "DNI ‘'NOHLX3L 40 NQISIAIG O9-Z-3
‘S14Vd INIWIHVI43Y
. G208, 'ON PEIPZIO S1vaAad | veeon0  IVODHO = 40 DONIHIAHO FHL 1VLMIdY4 OLl ANANNDO0Ad SIHL NIY.LSH
L 40} d onmvea | ¥ ggam 7 saaa| s xn | RRREMCVERZS |77 5 51 s1uvd ONY SZLON HOd (S)39Vd HNIMOTI0L 338
*11 NIHLIAM @3S0ONT HILIF1 IHL
v A3d NOLLYTIVLSNI LIMSYE HIALNID 3111 |OL HNIONOJSIHHOS S10N ¥ OL SHALAH [ > TO9WAS FHL
‘B3 X 024/ ‘MIYDS c0B-20LLL A ¥
JLLSYId D1 8/€ X 8# ‘MIYOS HOD-200LL H €
1ISYE LIMOoVHE | 109-20052 1 Z
HIINID 13¥sva FHYO-L00SL 3 I
NOLLdIMOS3A "ON 14Wvd | ALD | WaL

¥ lvL3ad

FANDYHOL 'sg1 NI
$8 - 09 OL NILHSIL NMOHS SY 3dIS HOv3 Iv € W31l 'SMIHIS JLILSYd
€ HLIM S1H40ddNS XHOVE 1v3S JFHL OL 13XASVE Y3LIN3ID IJHL IHRO3S %

‘INODYOL 'S8T NI 02 « §1 OL NILHDIL ONY 13%0vdd
13X8va 3HL OLNI ¥ WALl ‘SM3HOS DNINHO4 Qv3adHL IHL TIVASNI €

(¥ MvYL3Q 239) 13x%SY8 HALN3O 3HL 40 3543
dOL FHL HLIM 2 WL 1LI)OVHE LDISYE IHL NI SAOOHD IHL NOITY 2

'MOTIS NOILVHLSNTT NI NMOHS
SY MOVY ©vE IHL ANIHIE LSNP L WAL LIMSYY HILNID IHL IOVId 'L

"ONIA3300dHd 3404349 SNOILONYLSNI TV avad

20980052 ‘ON LHVd 1S3INDIY ‘LM 41314 3YILNT SIHL HIAHO OL:JLON




$68S-152-008-1 '869C-E160E "YD'V.LSNODNY "88E X083 'O'd "ONI 'NOHLXIL 40 NQISIAG 09-Z-3

40 BNIYAAHO FHL FLVLITIOVL Ol h_“_mm._%%m_o.rzwﬁmo_,ﬁuwu
. GC05. - 96720120 a1va A3y ee0zEL ILYa OO
€401 0d onwvaa | ¥ ouss sanm| gmama aewo| EAETIENEZZS (77 g o 51 Hyd ONY STLON HOH (S)39Vd ONIAOTI0H 335
‘A1 NIHLIM G3SOTIINT H344313HL
3 A3M (M1OvYH DvEa HLIM) NOILVTIVLASNIdOLNNS 3711 |OL ONIANOdSIHHOD 310N ¥ OL SHIJIH > 10WAS FHL
(dv3IH)
aqIv1i3g
S o,
g
g @\9
\_.\ 8l
¥l =
A\
) K
o
: sl
NF\tﬁmw ] st
Ll
d1v13a

v IVL3d




GGaG-1+2-008-1 '6692-CL60E YO'Y.ISNONY ‘882 X0 "O'd "ONI ‘'NOHLIXEL 40 NOISIAg 09-Z-3
40 DNIHIAHO FIHL SLYLTNOVE OL :.,_w.__._.._ﬂ_%%%n__,_ wﬁwﬂﬂﬁu
. go0sL - DEILOTO BIEG

€402°0d onimvad | Y oar o xenm| e oo | ENEEOISIZS |7 )57 514vd NY STLON HOH (5)39Yd ONIMOTI04 338
*Ll NIHLIM 43S013N3 4311317 3HL
3 A3H (IDVH D8 HLIM) NOILYTIVLSNI dOL NNS 37111 | OL DNIONOASEHHOD F1ON V O1 SHIJTH | > T0GWAS FHL

ZALD

1709 .2 X 0271
ZL Wan
3718 1vNLOV NMOHS FHVAMAYYH 11V :31LON H _ _ _ _ _ ___ _ _ ___ _ _ _ _ ___ _ _ _ _ _ __
¥ ALD 8°ALD PALD Z°ALD
1NN MO0 02411 HIAHSYM . P/L H30V4S OILSY1d 1703 . b/l 2 X 02-F/)
gl 3Ll S Al i WALl rANGE N
L RO BU LRt
9°ALD 2°AlD ¥ ALD ¥ ALD
HIHSYM IS HIOVIS YIHSYM JDO0T,91/6 1708 .8/L 2X 81-0L/5
L WAL WNVETT] 6 N3N 8 WALl
tALD ¥ ALD b ALD 8°AlD
10N MO0 8L-91/S HIHSYM NO143L SL/S 1109 FiE | X 8L-81/S HIHSYM 9L/5
swau ¥ WAL € WaL

9 W3l

&

©




5565+ b2-008+1 '6692-C160€ "YD'VLSNONY *89E X0T '0'd “ONI ‘'NOHLXA, 30 NOISIAIQ 09-2-3

409 O IHL 3AVID s Em;moﬁﬁu
) $605. - se200  IUVOARM| ee/0zR  31va MO NIY3IJHO JHL 31VLMIOVY OL LINIJWNDOA SIHL N
£40€°0d onwvaa| ¥ puei rarzi| s0ama xawso | CLEETIEIEIEZEE |77 g 517 s1uvd ONY S3LON HOH (S)35Vd SNIMOTIO4 335
"Ll NIHLIM G3SOTQN3 21131 3HL
3 A3H (12vd Dveg HLIAM) NOILVTIVLSNI dOL NNS 771 [OL DNIONOJSIHHOD 3LON ¥ OL SHAJTH > TOGNAS IHL
39N dvD 1D-6596) 4 8l
o8 X 02-/1 13318 SSTINIVLS ‘1109 SO-£6/00 | € Ll
02-v/L ‘MO01 ‘LNN 2O-16800 | ¢ 9l
J71 HAHSYM 2565500 | 8 Sl
OiLSVld HIOVAS | L0O-LSOSL | ¥ vi ‘SUYMAYYH NILHOILLON 00 "LNY1S
€l ANY MO INOYS JHL NIIMLIT 11 WAL ‘SHIHSYM HOV1a OML ONY
B TX 0271 1330S SSTINIVLS ‘11049 G5-£5200 z FA ! 'LNHLS 40 IAISLNO IHL NO 6 WAL “HIAHSYM HOOT MOV ANV 8 W3ILI
) . €30vds 10D-8P03L | e 01 LNOH4 IHL NI3IMLIA 11 W3L ‘HIHSYM ¥V ONV 01 W31l ‘H3DVdS V
«IHS HOOT YIHSYM | 8D-50600 | + 6 ANV “LNYLS 40 3AISINO THLNO ‘6 WAL ‘HIHSYM 001 H0v1d ONY 8
LS X8OS N0a | 0995012 | ¥ g WALl 1109 HLIM £ WAL '1MH1S INGHS SHL TIVASNI '310H dOL 3HL IV 2
INOHS ‘LNY1S LOD-SPOSL 1 z "HONIHM NITTY 2872 ¥ ONISN TMOO INOYS
21-91/5 Y207 LNN 95-2601 L v 9 JHL WOH4 S110d dvaH NITTY HN04 IHL advosIg gy JAOW3Y 'L
W21/5 'NOT43L ‘HIHSYM 19-558L 1) ¥ S LNYLS LNOHd 9
/€ 1 X 81-91/5 1109 99-6e¥00 | ¥ 4 "SLNLYLS HYIY IHL JO JOLIHL OLNI 81 WAL ‘SdvD 38ML LUTSNI '8
W91H/S "HIHSVYM cO-1L500 | © € "TIOIHAA 40 3QIS HAHLO IHL IV IHNAIDOH 1v3d3y 2
dv3yd LNYls +OD-9P0SL < ¢ ‘TJIOH YIHLO IHL YOS S ONY # Sd31S 1v3d3aY 9
NNS dOL | 109-690L2 I I ‘FHYMANYH NILHOLL LON Oa '9 WAL
a “ON LUV, 1AN MO07 ANV £ WL 'YIHSYM HLM IUVMAUYH IHNOIS LNYLS
NOlLdIHIs3 ON1iHvd | MO | Wal HY3Y FHL NYHL IO%1d NI SHIHSYM OML JHL HLIM 1109 JHL 1H3ISNI 'S

DNIXVYINDS LNIAIH OL 1HOJdNS YMOVE 1v3s
aNY 1NY1S IHL NIIMITE 1109 IHL OLNO S WILI "HIHSYM NOT43L
FLIHM TIYNS FHL 3Dv1d (SAVIHHL € - 2) 1HOJddNS MOV 1v3AS NUHL

1SNF 1108 LHASNI ANY # WAL 1708 OINO € WAL ‘YIHSYM J0VTd v
‘1HO44NS Mova
1¥3S IHL ANY LNY1S IHL NIIMITS FONYHYITO JAID OL HYD THL
40 HALINIO 3HL QHYMOL LNHLS FHL HSNd LAHOVHS 1HOdNS Yove
ANDHOL'SET L4 61 - £1 O1 FHYMAHYH LNH1S INOHA TIY NILHDIL 'S v35 JHL NI ST1OH JHL HLIM 1NHLS Hv3y wh_._mn__,__"":mwm“_wumm._r._«w MM__H &
"ANDHOL'SA171d S - €1 OL IYYMALVH LOHLS HY3Y TIV NILHOIL 'y 40 dOL FHL NI 3TOH 3HVNODS THL NHHL 2 WAL 10HLS HyaH 39V1d 2
‘ANOHOL'SAT L § - € OL AUVMALYH dOLNNS TV NILHOIL '€ SLAHLS HYIH ONITIVLSNI HO4 AIINGAY SSIO0Y
"ADNINDIS NOLLYTIVLSNI HOA SNOILYHLSN T 338 ‘9L WALl 'LNN LIAIN AW LYHL STIHOSSADOY HIHLO ANV 13)SYE HILNID JAOWIY |
X007 ANY ‘S WALl ‘HIHSYM ‘v WIALI ‘"HIOVAS OILSVId ‘dvad Iv @ \ )
W3LI ANV LNOHS LV Z} WILI ‘S1109 HLIM L1300 JOL NAS 3UN23s 2 SLNHLS HVIH 'V
SINHLS OLNO | W31l dOLNNS 20v7d 'L "ONIAI3I04Hd 3HO438 SNOLLONHLSNI 11v av3d
dOLNNS ‘2 LOD-0F0SZ  LS3INDIH ‘LM a1314 ILILNT SIHL YIAHO OL:3LON




£G8G- L ¥2-008- | '6692-E160E "VO'VLSNDNY *88E X0 "O'd "ONI ‘NOHLX3L 40 NOISIAIQ OH-2-3
'SLUYd INIWIOVId3Y
X LE16L  ON 962070 3LvAA3H |  beim0  3LVOOWO = |40 ONIYIAHO IHL ALVLNIOV OL INSWNIOA SIHL NIV13Y
€40t 'Dd onmvad | ¥ I~ sanas| s rewwo| ELECHONERZES |7 g o 51 HVd ONY STLON HO4 (5)39Vd DNIMOTIOH 335
"Ll NIHLIM Q3SOTINT ¥3LLITIHL
g A94 OIOVH ©V LNOHLIM) NOILYTIVLSNI dOL NMS 37111 | 0L DNIINOJSIHHOD 310N v OL SH3434 [ > 10SWAS 3HL
{INOYA)
(dy3u) 0 IvL3a
aviaq
oL
7 & g

-
a_v//mr
m—\\m

g 1Ivl3d
L




§585-172-008-1 '6692-C160E VO'VLSNONY 882 X0T “O'd “ONI ‘NOHLX3L 40 NOISIANG 09-2-3

‘S1HVd INIW3OVIdaY
i E1SL - 40 DNIHIAHO IHL JLYANIOVE OL INIWND0A SIHL NIVLIY
£402°0d onmvoa | ¥ ot yanau|  ammy v o | CEEEETOIEIZA | g4 S14vd GNY STLON HO4 (S)99Vd ONIMOTIOH 338
‘11 NIHLIM G3SOTQANT Y3117 IHL
9 ARM M10VvH 9vE LNOHLIM) NOILYTIVLSNI JOL NNS 2711 | OL HNIGONOLSIUHOD JLON V OL SH3334 | > TOIWAS IHL
2°ALD
1708 .2 X 0271
Y EN
218 TIVNLOV NMOHS IHYMAYYH 1TV -3LON | ____ _ _ __ _ _ _ _ __ _ _ _ __ _ _ __
°ALD 8 'ALD ¥ ALD Z°ALD
LON DO 0211 HIHSYM b/} YIOVdS OILSY1d 1708 .0/1 2 X 02H/1
oL WaLi SLNIL) pLWIL 2+ Wall
7 - 5w S e N T
(O) e (TS
9 ALD 2 ALD ¥ ALD ¥ "ALD
HIHSVM YMOVE .9)/5 H30VdS YIHSYM XO0T 91/S 1708 ,8/1L 2 X 81-91/5
LL WAL oL W3l 6 N3L) g W3l
¥ ALD PALD ¥ ALD g ‘ALD
1AN 5907 81-0L/8 HIHSYM NOTI3L Lo/ 1708778 | X 8L-01/ YIHSYM .O1L/S
N YTEN ¥ WaLl £ WaLl




§585-1#2-008-1 ‘6692-C180L YO'V.LSNONY '88E X0T 'G'd “ONI ‘NOYLXAL 4O NOISIAIQ OB-2-3

‘SLUYd LNIWIIVId3Y

40 DNIH3AHO FHL 3LVLNIDVYE OL INFWNDOA SIHL NIvL3H
‘S1SI7 SLHYd NV SALON HO4 (S)39DVd HNIMOTIOL 338

U NIHLIM g3SOTQNT ¥3.1137 3HL
TJOIWAS 3HL

' ¥ o |
covoa| SEL My RR] T e EENOSZS
g A3M O1DVH DYE LAOHLIM) NOILYTIVLSNI dOLNNS 371 |OL DNIGNOSSIHHOD 10N ¥ OL SH3434
o+ ‘3ENL dYD LD-£5961 4 8t
2 X 02-%/1133LS SSINIVLS ‘1109 S9-85200 4 FAS
0Z-¥/L MO07 LNN 2O-16800 | ¢ 9l
F7L ‘ALY 1d ‘HIHSYM £9-65500 8 gl
DILSYId ‘HAOVAS | 10915052 | ¥ 4
EL
Ik 2X 02-F/1 “1331LS SSATNIVLS L1049 99-€5.00 | € zl
»2H/S MOV ‘HIHSYM g9-0L500 | 9 kL
H3OVdS | 109-8r05L | 2 oL
»3HSG ‘HOVIE MOO0T ‘HIHSYM 89-60600 | t 6
@/LTX8L-21/S1709 | £0D-950LL | ¥ 8
INOHH ‘LNY1S | 10B-Sk0SL L i
21-91/8 H007 LNN 99-8601 | ¥ 9
«SHS ‘NOTIAL 'YIHSYM 15-852LL ¥ g
J/E 1 X 81-91/S 1109 9O-68700 | ¢ v
Q1S "HIHSYM Zo-12500 | 8 €
Hv3Yd 1NY1s H0D-9C1L5L < <
NNS dOL 10969072 L L
NOLLJIHOS$3d ‘ON 14vd ALD | WAl

‘INDHOL 'Sd7°14 St - £ OLIHYMOEYH LNHLS LINOHS 1TV NILHODIL 'S
INDHOL 'S37 14 §1 - €1 OLFHYMAHYH 1NYLS UHYIH TTY NILIHDIL v
‘ANDHOL 'S97 14 § - € OL IHYMAYYH JdOL NNS TV NILHDIL "€

"SONINDIS NOLLYTIVLSNI HOd SNOLLYHLSNT1I 335 "9k WALl LNN
MOO0T ONV ‘SH WLl ‘HIHSYM Fi WIL) ‘HIOVHS DILSVd ‘Wv3ad LY 21
WALl ANV LNOYJ IV Z1 NALI 'S17108 HLIM X13S0017 dOL NNS 34NO3S "2

S1NYLS OLNO | W3Ll dOLNNS 30v1d b
dOLNNS "2

‘FHYMOHVYH NILHDILLION 0T 'LNY1S
aNY TMOO LNOHS SHL N3FMIEE 11 WALl ‘SHIHSYM XOv18 OML ANV
LNYLS 30 3AISLNO FHL NO ‘6 WAL HIHSYM MOOT MOV18 ANY 8 W3l
L1089 HLIM £ WAL LNHLS LNOYH 3HL IHNO3IS TIOH WOLLOG SHL LY '€

‘JUYMAEYH NILHDLL
ION 0 1NH1S ANV IMOD LNOHH IHL NFIMLIA 0 WALl 'HIOVIS v
ANV LNYLS 40 AQISLNO FHLNO 6 WALI ‘'HIHSYM MO0 M0V1a ANV 8
W31 ‘1708 HLIM £ WALI 'ANY1S LNOHL IHL TTVLSNI ‘3T10H dOLIHL IV 2

THONIHM NITTV ,ZE/L ¥V DNISN TMOD ANQUd
JHL WOHD S10109 AQ¥3aH NITTV YUNOd IHL QYVOSIO ANV IA0W3Y 'L
1NYLS LNOHd "9
"SLNHLS HY3H IHL 40 dOL 3HL OLNI 81 WALl 'SdvD 39NL 1HIASNI "3
FI0IHIA 40 34IS HIH10 IHL I¥ 3HNA3O0Hd 1¥3d3d 'S
‘FI0H YHIHLO IHL HOH € ANY 2 4318 1¥ad3H '+

FUVMOUVH NILADLLION O "9 WALl
1NN 0017 GNY € WAL ‘JIHSYM HLIM IHYMAHYH 3HNO3S 'LNYLS
dy3d IHL NHHL 30¥d NI SHIHSYM OML 3HL HLIM 1108 3HL 1-H3SNI ¢

DNVINDS LNIATH OL LHOddNS MOvE Lv3s
ANV LNYLES 3HL NIIMLIE 1108 FHL GLNO § WALl ‘HIHSYM NO143L
ALIHM TTIVAIS 3HL 30V (SAYIYHL € - 2} 140ddNS NoVE LvAS NYHL
1SOr 1109 1H3SNI ANV # WAL 1109 OLNO € W3Ll "HIHSYM 30V1d 2

1HO0ddNS Aovd
1¥35 IHL ANV LNELS IHL N33aMLF9 IONYHYIID AL OL YYD IHL JO
H3LNIO JHL WOHA AYMY LNYLS JHL HSNd 13MOVHE LTHOAdNS MOvd
1¥38 3HL NI S3T0H JHL H1IM LNHLS YHy3Y JHL NI S3T0H JHL NOITY 'L

SLNHLS HV3H 'Y

"ONIG3300dd 340438 SNOILONY.LSNI TV aV3d
FOO-GELG.  1S3ND3IY 'LI¥ 371314 JUILNT SIHL H3QHO OL 10N




§585-172-008-1 '6692-€1608 'VO'VISNONY ‘886 X0A "0'd “ONI 'NOHLX3L 30 NOISIAIQ 09-2-3

L3O LD

¥3eae on v
ONIMYHG

“514Yd LNIW3OVY1d3H

AVaAI | s60%0  3WVOORO | TR ey e 40 DNIY3AHO THL JLVLIIOVE Ol INTJWNI0QJ SIHL NIV.L3d

AB ATY 190 Ag HHQ

- A3Y

"S1S17 SLHVd ANV STLON HO4d (S)39vd DNIMOTI04 338
"L NIHLIM QISOTIONS Y3113 HL

NOILYTIV.LSNI HIAOQD T33HM 3111 [OL ONIONOJSIHYOD ILON V OL SU343Y > T09WAS IHL

145 dvO0dinNH IH0dSs H3ATlS £9-LreelL 14 8

d¥04NH IHOLS HANS 19-LP26L I L
138 dvoanH IX0ds 109 yo-1¥26L | ¥ 9 dvO8NH OCS HIATS /3705

dvOgnH IHO4S 109 Zo-Lvest | 1 g

138 dv2anH INOYHHD .9 2o-2v00L | ¥ ¥

dv248nH ANOHHD .2 L19-cr09L I £

138 d¥odandH dAN0OHHD .8 co-eletrl 4 c

d¥O9NH INOYHD .8 LO-eI6pL | 1 1

NOILJIHOS3A | "ONL1HVd | ALD | W3L

d¥09NH FWOHHD .8

dvOanH IWOHHD .8




GSRS-LPZ-008-1 '6892-E160E WO VLSNODNY ‘888 XOH '0'd "ONI ‘NOHLXAL 40 NOISIAIQ 0D-Z-3

*SLUYd ANINIIVI43Y

] £H0S. ‘ON se/15s0 VDAY |  eeamL  AVGDMO g 40 DNIHIQHO FHL FLVLTIOVS OL ININNOOA SIHL NIV.LIH
2401°9d onmyaa | ¥ - saras| seam1  saneo| REOESHHONENZR |7 g o1 s 14vd any SLON 4O %m.,_mm__w%_ SNIMOTIO 338
O A3H NOILYTIVLSNI QT3IHSAONIM 3111 | OL DNIONOdSIHHOD ILON ¥ OL SHIA3H [ TOGWAS IHL
AN3E ¥ ‘GALNIL ‘Q1HSANIM | 209D-E028L L ok
aN2Q ¢ ‘HY370 ‘AI1FIHSANIM | 109-6025. L 6
02-¥/1 001 NN 2O-16800 | ¥ g
Wit ‘HIHSYM £5-09900 14 i
B H/E L X 02-¥/1 ‘MIHOS g9e-50/9t | v 9
ON1d ‘W3dWNG | 109+215L | 2 g
430vds 1992282 | v v
y3ggny LEWNoHD | ez | v €
AN39 2 ‘Q3LNIL ‘QTIHSANIM | 20D-1205L 1 z
aN39 2 ‘Hv310 ‘1IHSANIM | 10D-130SL ! 1
NOILdIHOS3a ‘ONLHVd | ALD | wau
g9 1Iv13a-0L ‘5
v UVLIA-E
v Iiv.l3a

g 1iv.lag
oL'6

8 WALl "SLNN Y001 ANV £ WALl 'SHIHSYM HLIM 34N03S ONY
1NHLS INOYA 3FHL ANV Q1FIHSANIM NHHL 9 WAL 'S1708 FHL 1H3SNIL S

dOL 3HL 1Y ANI g343dVL
TIWWS JHL HLIM 1NH1S INOBd JHL LSNIVOY JT13IHSANIM JHL 30v1d v

0 HO 6 SW3LI ‘QTAIHSANIM JO JOL IHLHO 2 '+ SWALI 'TTIIHSANIM
FHL 40 SITIOH HILNID FHL OLNI § WALl ‘SHIJWNE DN FHL LHISNI €

"SLIWNCHD HIBINH IHL OLNI ¥ WAL ‘'SHADVES AHLIHIASNI T

‘01 HO 6 C ‘I SWALI 'T1AIHSANIM FHL 40 S3AIS HAL09 NO $310H
WNOLLOA aNV dOL SHL OLNI € WALl ‘S1IWWOHD 13gand IHL L153SNI )

"ONIQI3004dd 340439 SNOLLONYLSNI 1TV avad

ALNIEVIIYAY HOd S1HYd 3OIAHIS LOVLNOD &
+0D-1$062 "ON LHVd LSINOIY LI d71314 IHILNT SIHLHAAHO QL I LON




§585-18-008-! ‘6692-E160E VO'VLSNONY 888 X083 'O'd "ONI 'NOHLXA1 40 NQISIAG 0923 40 ONINHOHO SHL m._.d..._._.u__Q.Qu- oL ._-anm ._m“__ﬂ_ Omo._.ﬂzm_eu—mcvﬁ Mmﬂ
- 3
240204 | QL ONly | G Mg | (TEMCISIZE | 'S.1SI SLEVA ONY SILON HOd (S139Vd ONIMOTIOH 335
"Ll NIHLIM 03S079N3 431137 IHL
o A3Y NOILYTIVLSNI Q13IHSANIM =112 | OL DNIONOASIHHOD 310N V OL SHI13H [> TOGWAS FHL

#°ALD ¥ ALD ALD
007 ‘LNN 02-b/1 HAHSVM uF/1 MILOS J#/E | X 02-b/1
8 WAL 2 WaLl o Wall
_______________W @
2 ALD ¥ ALD ¥ ALD
HAdWNE BNd YIOVIS 1INNOLD YI3gany
S N3l ¥ N3 Ll £ N3LI

o)d O

3Z18 IWNLOV NMOHS 3HYMJdVYH 1TV :310N




SE8G-1#2-008-| '6692-C160E VO'VISNONY 98¢ X083 'O'd "ONI ‘NOHLXAL 40 NCISIMG 09-Z-3

‘S1HVd LNIW3OVY1d3Y

40 DNIH3QHO 3HL SLVLMIOVA OL INSWNOOd SIHL NIV.L3Y
CEMEENOSIZZ | 51511 514V ANV S3LON HO4 (5)39Vd DNIMOTIOH 338

U NIHLIM A3SOIQNI U313 JHL

NOILVTTIVLSNI AVHL HSY 37111 |OL ONIONOJSIHHOO 310N ¥ OL SHIAHEH [~ TOGNAS 3HL

. 0LISL  -oN vaAIy | rerEn0 ALVOBAHO
+40170d BNIMYH(Q v AdAse|  9aEMA Ad NHO
- A3H
‘97.8/1 X 91-0L ‘MIHOS roO-001L00 ¥ 14
AVHL HSY LIMOvHa L0D-80LS5. ! €
AVHL HSY 13HSVYD HO-88LL2 I [
AYHL HSY WOD-L8LL8 3 !
NOILdIHOS3a 'ON LHvd ALD | w3l

13OVHE SHLE OLNI AVHL HSY IHL dYNS '€

NOLIYH.LSNT
NI NMOHS SY ATZIVWIXOHddV 13xOvda JLvO01 ¥ W3Ll ‘SM3HOs
ONIMIYA 4735 {¢) JHL LHISNI ‘ALY IdWL ¥ SY € WALl 13OvHE ONISN &

AvVdl
HSY 3HL 30 WO1 108 ANY dOL JH1L NO S39NY 14 3HL HIAO SHOCOH 13
SV FHLULNN 2 WAL LINSYD IHL OLNI L WAL AVHLHSY IHL IHISNI °}

"ONIG3300dd 3404389 SNOILONYLSNI TV avay

205-6015L "ON 1Hvd 1S3NO3Y LM A13id AHILNT SHLHIAYHO OL 310N




$S85-142-008-1 ‘98£0-L0B0E 'VO'VISNDNY “28E X0H 'O'd “ONI ‘NOH.LXIL 40 NOISIAIQ 09-2-3

"SiHVd LNIW3OVId3y

Z401'9d

29154 oM
DNIMYHA

v

ALY AJY
A9 A3H

TEOLAS
190

ALYa DIHG
Ad NHG

NOWLX3L[w [ 3|7

40 ONIHAAYHO dHL 3LYAITI0¥4 OL ANJWNJ0A SIHL NIvLayd
"S1S17 SLHYd ANV S3LON HO4 (S)39Vd DNIMOTIOL 338

= A3d

SNOILLINY.LSNI NOILVTIVLSNI HOHYIW M3IA HY3H 311

LI NIHLIA 3S0TIONA U311371 3HL
Ol DNIGNOJSIHHOD JI0N V Ol SHIJIIY v TOaWAS JHL

M3IH0ES13e

N

e
1NYLS N

dOl1 1NOY4S




SSBG-172-008- | ‘B860-E060¢ VD 'VASNONY ‘§8E X0 '0'd “ONi ‘NOBLXAL 40 NOISIAIQ 09-2-3 “S1HVd ANSWIOVIdaY

40 ONIHIABO FHL ALYLITIOVE OL LNSWNIOQJ SIHL NIVL3Y
[CINENOSIZZSy |  'S1SIN SLUYd ONY SALON HO4 (S)39Vd DNIMOTI04 338
"Ll NIHAIM G3SOTQNS 430131 THL

MIIA HYIH 371 | 0L ONIGNOISIUHOD 310N ¥ OL SHIJTY [>T0SWAS JHL

. 2o1sL - 51 v A3 ¥EOLS0  ILYODIHO
¢d402°0d Gz_...s(mM v A AZY 190 A8 NHO
= A3Y SNOILONHLSNI NOILYTIVLSNI HOHHIN
1HOddNS 13HOvHa c9-20561 1 S
14
DT R/SXEE - g# "ONId
-dVYL 47138 “133LS SSAINIVLS ‘MIYDS FD-L256) 3 E
c
M3IIA Hy3d ‘HOHHIW LE-96161 I 1
NOILdIYOS3a "ON LUvd ALD Waltl

INDHOL'S81145-€0L
AYYMAEYH NILHDIL LNYLS dOL LNOWHd 3HL OINO JOLIHLATVASNIAY 4

HNI00 TNM HOHHIW OL 3OYINVO ‘NI LWDILHIAO LON
OJ 'M3Y3S13S NILHDIL ANV 13X0vHE OLNO b WALl 'HOHHIW 3a1Ns 9

"HOYHIW H1IM d31N1ddNS m3"OS1AS NasSO0T 'S

¥ IV13d NI NMOHS SY LNHLES dOL
INOHd OL1 S WALl 'LIH0VHE LHOddNS NALSYd € WALl ‘M3IFOS DNISN v

¥ ¥L3A 335 (XINO 30vHNS AAISNI) LNYLS JOL INOHI
40 H3IN3D HONOYHL (TIHa 92#) ITOH VIA L¥L° ¥ TIHG ONY 3Iv001 €

dOL IAOWIH OL AHYSSIIAN LON
SI1U1NYLS 401 LINOYL JHL WOYL IHYMALVYH dOL INOHA SHLIAOWIY "2

"SNOLIYOITdd¥ 3HL0 NI d3SnN 34V SWALI 3SIHL LI HLIM
d3ariddnNs IAISIHAY ANY S1THOVHE ONILNNOW JILSY1d advosia ‘I

"ONIg3300dd 3HO438 SNOILONYLSNI 11V av3y
2982561 "ON LHvd 1S3NO3H ‘LM @1314 YILNT SIHL Y3AHO OL:ILON




5595-1P2-008-1 'B9E0-2060€ 'YD'Y1SNONY '88E X0d '0'd “ONI ‘NOHLIXIL 30 NOISIAIQ 09-2-3

"S1Hvd INIWIOY1d3H
955 on R R —— 40 YNIHIAHO 3HL 31V1ITI0Vd OL LNIWNS0A SIHL Nivi3d
2401 '9d onwvea | ¥ sl 30w PO | NOULXAL [m | (= ) S.1SI1 SLHYVd GNV STLON HO4 (S)39Dvd YNIMOT104 338

= A3Y

"1I NIHLIM G3SOTONT 431131 3HL
SNOLLONYLSNI 1.LSNI INFWHOVLLY OVE HNOd LXL 31y |OL ONIANOISIUUOD 3LON ¥ OL SU3J3Y [>I108WAS 3HL

TIAMLOYa

§0vd Hvya




§885-1+2-008-| '88€0-2080€ "VO'V1SNDNY ‘982 X0 "0'd "ONI 'NOHLXAL 40 NOISIAIQ 09-2-3

"S4dVd LNINW3OVY1d3NY

40 DNIHIAAHO 3HL 3LvLMI0Yd OL LNIWNDOA SIHL NIY13H
"S1S11 SLUVd ONY SALON HOd (S}J39vd DNIMOTIO4 338
"Ll NIHLIM 43SOTIN3 31T 3HL

HNO4 AXL 3.y |OL ONIONOJSIYHOO JLON V OL SHIJTY [>TOBWAS JHL

it W1 S| oo IO Z
- A3M SNOLLONYLSNI T.LSNI LN2ZWHOVLLY ©VvE
(LNAIW3OVId3Y) ONINGYM 139y | 10D-0S15L 1 21

(LNIW30VId3Y) ¥2-0L# LNN £9-92600 | 2 gl
(INIWIOYI43Y) OL# MOOT 'HAHSYM gO-6ag500 | 2 51
(IN3IWIDYId3Y) OL# ‘HIHSYM GO-65500 | @ 14!
(d3Y) 97 .W/€ X $2-0L# ‘MIHDS g9-05L00 | 2 £l
(LNIW30v1d3y) U3adnng Y3gany 1o-g2/et | @ 2l
(LN3W3DYId3Y) W8/€ ‘HSNd ‘LN | 20962182 | € Lt
(LNIWIOV1434) .9/€ ‘HIHSYM 1909500 | 2 o]
(1d3d) '©7 . H/L L X 9/€ ‘SIATTD ‘NId 15-159.1 A 6
(LNIW3oVId3d) W91/S ‘HSNd ‘LNN | 10D-62182 | € 8
(LNIW3OYI43H) 91/S ‘HIHSYM 85-65500 £ z
(1d34) "'©1.8/S X 91/S ‘SIATTO ‘NId €O-159.1 | € 9
(d3y 1) 'O /1 L X 91/ ‘SIAZTID ‘NId 2915941 b =
OL/S ‘HSNd ‘LNN | 109-62182 b 4
"B,/ L X 91/5 ‘SIAT1D ‘NId 2915941 ! g
X1gW3IsSsSY WO11og | 109-beess ! 2
A19N3SSY dOL | 109-1216L b 1
NOILLdIYOS3Aa 'ON1Hvd | Alo | w3l

BIOYSA IO AIOSS8008 SAOLISA O} AISNOBUBHNWIS pJeamio) pue piemdn 3 'S

‘doy ey} e gieyoriq Guwmez syl
ebefuasip 01 plemumop abue Juswyoepe Beq oy ayt jo ped woyoq eyl 18 v

ANGYSNNN AHOSSIDOY IHL
DNDIVIA ‘4Ol SHL 1V S13X0VHE HNINIYLIH SHL ANIS TIM Hyd
OOL INTFWHOVLLY DVE UNOL JHL 40 NOLLOE THL NO 4N HNILN

NOILOWYD

‘g|ayan wol feme pue unop iind pue ledwng
sy} Jeafs 01 ybnous jsnf Juswiyoepe Beq 1noj eyl jo Led woyog eyl ue dn ] g

adwing woJy
duwres yoouun pue Ssm0I28uNos qouy Buiwin Aq dweo 1edwing sy ussoo ‘2

“loulelal yum aanoes pue poddns jeoylea ay) 03 dn [lambeq syl plo4 'L

IATIHHIA NOHH ANFWHOVYLILY DvE HNOd DNIAOWAY "D

uolsod jejuoziioy o) ||lemieq Jamo| pue [jpmbeq ay) esesis)
o) paemdn apiIs uswiyoene Beq INoj oyl Jo JSIUSD Sy JedU JBulelal JY) 91eI0T ‘9
‘BINDSE 51 WONOY SUL IUN 85010 qowy Buiwiny Agq duies tedwng sy usiby) ‘g

el uj yaou
o 3 Buigtes ‘embeq repun ooy eded o) Apueioyns dwe> uo qow uesooT ¥

‘F1EYSNNNM AHOSS3D0V JHL
ONINYW ‘dOL FHL LV SLINOVHE ONINIVLIH SHL ANTE TIM VY4
O0L1 LNFWHIVLLY 9¥8 HNOd IHL 40 NOLL0A 3HL NO dN DNILEN

NRILAYY

‘umoys se Jedwng jo
doj uo #9ed pue sedwing ey 1eei0 07 ybnoue psnf Juewyoepe Beq anoj sy Jo
wonog ey) esel Horl Beq jo doy ysuebe jeyoeig Buieyss Buipioy Ajwmy sjiym '€

el Beq

SIYeA S} Jo apIsIapun au) upm sienoeiq eyl BuiBebue Jueswyoepe Beq oy ayy
jo yed wonoq ol Busiel AjjyBis spym 1oxoeq Buiureies doy sy) uo UMOP $88id ‘2
ol Beq 8o1ysa ay) J1aao siexoriq Bujuielad doy aut eoeld 'L

UMOUS S1040EI]

Buiueyss pue Alquesse doy sy jo ajfiue atewxcidde ay) ejopN ‘| deys Bunduwsne
2104aq (punoh ey} saoge sayoul g-g xoudde) 1adwng suy moiaq {84s| e 1e pue Jadwing
sy woJy pebabuesip eq Juswudeye Beq anoj sy jo Wed wopog ay) yeys Alessadeu si )

A10N
FTOIH3A OL INTWHOVLLY HVE HNO4 DNITIVLSNI '8
"V Ileleq 84S “p Wy 'inu deo pue ¢ wey)
‘uid sIna(o ypm z we)l fAKgwesse wonoq syl 0] | we)l ‘Alquesse doj eyl Jleisu; 1
ATBINISSY LNSWHIVLLY Dva Hnod Y

"'$350d4Nd LNIW3OYId3Y UOd 3UV L1 - § SWIL
INJWHOVLLY ©%8 HNO4 JO AMTAW3SSY HOd 3dv v - | SW3 L

"ONIG33304dd 340439 SNOILONYLSNI 1TV avad
H0H-56652 "ON LHYd 1S3IND3IY 'LIM G731 3YILNI SIHL HIQYO OL:ALON




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75173-G*

TOOL LIST ...

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

Jack, OO .o

... QTY. REQUIRED

TOOL LIST errrernas

pdd AR ER AR DU Rl wy QTYI HEQUIHED
Ratchet, 378" drive....vcviviiisrirsrirrerisrssrerssseers crsnserees
EXtension, 3/8", 3" ... e e e e e e

Safety stands ... 1
ChOCKS «...evrienneieiscriessassinsnssss s arsrmressassres brsbsanansvssas Socket, THE" .. crersicsssnresa s nimssssssssnssnes |
WIENCH, 7/18" 1reveeeecarierrmr e nrmnmnesassrsssssssansnasssas SOCKEL, 172" e ceree e rmcseereesmcescer e srasresevmersrenes 1
WeEench, 172" e e Bocket, 16" ... 1
WIENCH, 9716% et svrririrrcceiressaeenenerenreararer et tas Torque wrench, fi. [bs. 3/8" drive.......ceiieeinininain 1
Hammer, plastic faced. ..coccinrvrenrrcrcsesiesaraens Screwdriver, PRIlliPS ..o e
Hammer, ball paen.........cocvvvecinirieiriiicensisres e e TAPE MBASUI. ..o cee e e e ol
CENIET PUNGH «ovvverrrrerre e crmaeoceecserenceseranssssssssssunsssnss Rivet Gun for 3/18" pop rivel .....coeerrrevecnrerrancrnn 1
A. INSTALLING HEAVY DUTY SPRINGS
BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE
VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.
1.  Place chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)
| A
[—)l
A
Fig. 1
2. Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1)
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOEEE [T 25 e o |Woo Tme  |rerorn

E-Z-GO DIVISION OF TEXTRON, INC,, P.O. BOX 383, AUGUSTA,GA, 30903-0388, 1-800-448.7478




3. Lowerthe jack and test the stability of the vehicle on the two safety stands.
4.  Atthe passenger side, remove the bottom shock absorber nut. (See Fig. 2)
NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.
5.  Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)
6. Remove the ‘LF bolts and securing hardware, The nuts and ‘L bolts may be discarded but the washers should be
retained for later use. {(See Fig. 2)
ELECTRIC VEHICLE
DRIVER'S SIDE
PART OF
SHOCK
ABSORBER ~— % FRAME
3 “\
PART OF xc
SHOCK
ABSORBER
PART OF
- FRAME
EXISTING
WASHER
SHOCK P
Gﬁ?.OHBEH e PART OF
FRAME ™
;@ .
/ " (&
G / O\, SHACKLES
K %
SHOCK ABSOREER
\@ Eerf”
1 NUT
FRONT
GASOLINE VEHICLE
PASSENGER SIDE
Flg. 2
7.  Remove the shackles and hardware securing the spring to the frame. Remove the spring.
8. Installation of heavy duty spring is the reverse order of disassembly.
8. Install the heavy duty spring (item 1} with ‘U’ bolts (item 2), washers (removed from old spring), and nuis {item 3).
Tighten hardware to 18-22 ft. |bs. torgue.
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DAN BY JRIGE REV BY JRICE DRAWING
E'Z‘Enm OFiG DATE O5/25/95 REV DATE O7HaMmas NO. 76283 PG.20F12

E-Z-GO PIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




WNOTE

When i&staﬂfng réar spring shackles, be sure that the cupped side of the shackle plate faces the spring.
10. Replace the hardware to secure the front end of the spring to the frame. Tighten to 21 - 25 ft. Ibs. torque.
11. Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft, Ibs. torque.

12. Replace the shock absorber nut, It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

13. Repeat procedure at driver's side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1.  Remove the existing seat back from the seat back support and retain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.

2.  Place spacer (item 25) on frame and install the new seat back supports (item 4) to the frame using washers (item
5} and bolts (item 6), Finger tighten hardware to allow for adjustment.

EXISTING SEAT BACK

M= EXISTING
%y HARDWARE

6

4| ot 5_‘1% ﬁh\ &

Fig.3
3. Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 {i. Ibs.
torque.

4.  Install rubber bumpers (item 10} on vertical part of seat support bracket using one lock nut (item 11} (per bumper)
as shown in Fig. 3. Tighten to dimension specified,

5.  Tighten bolts {item 6) to 21 - 25 ft. Ibs. torque.

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZCOMEET (e oo e ene [REAMe s [ resorte

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-80{-448-7476




C. INSTALLING NEW REAR BUMPER

Remove screw and washer fastening each end of existing bumper to rear fender. {On later models remove rivet.)
Remove hole plugs (4 places) in existing rear bumper and remove bolts securing bumper to vehicle,

Remove bumper and replace with new bumper (item 24) contained in kit, using bolts remeved above to re-attach
bumper to vehicle. Note the new bumiper is secured with bolts inserted through the inner 2 mounting holes only.
(See Fig. 4) Tighten to 21 - 25 ft. Ibs. forque.

Fasten each end of bumper to rear fender using rivet (item 49). (Hole in fender may need to be enlarged to 18/
64")

Install hole plugs, removed earlier, in all 4 holes,

D. INSTALLING VERTICAL FRAME SUPPORT.

RE-INSTALL BOLT
AND HOLE PLUG
3 IN EACH INNER HOLE

DO NOT RE-INSTALL
BOLT IN OUTER HOLES
DO RE-INSTALL HOLE PLUGS

Fig. 4

Place vertical frame support (items 12 and 13) between the seat back support and bagwell as shown. Insert bolt
(item 14) and washer (item 5) from inside bagwell and place washer (item 5) and nut (item 3) underneath frame
(Sea Fig. 4). Finger tighten the hardware since the bottom washer and nut will be removed later for further instal-
lation,

2.  Secure the top of the vertical frame support to the seat back support using bolt (item 15), washers (item 5) and
nut (itetn 3) (See Fig. 4). Do not tighten hardware.
TTE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOMEET oo ovess Mvowe  omess  [No. o 75283 | PG.4OF2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




4,

NOTE

At this point, before tightening any hardware, it is critical the exact spacing is achieved fo accammodate
the fitting of the seat assembly imo the channeis of the seat back support.

As a test fit', place the support frame (item 26) into the channels of the seat back support (See Fig. 6) and tighten
the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 fi. Ibs.
torque.

Remove the support irame.

E. INSTALLING FOOT REST

1.

Before attaching foot rest {item 19), mark hole centers as dimensioned and attach support tube (item 20) to foot
rest with self drilling and tapping screws (item 41). Insert hole plugs (item 43) and end plugs {item 42) in support
tube. (See Fig. 5)

2. Install the end plugs (item 18) into the tubing ends of the foot rest {item 19).

3.  Remove the nut (item 3) and washer (item 5) {previously installed) from the underside of the frame. (See Fig. 5)
VIEWED FROM
FRONT OF
VEHICLE

Fig.5
TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRAN BY RICE REV BY LRICE DRAWING
E2G0 m ORIG DATE 0‘;'25;95 REV DATE 07114195 NO. 75283 PG@.5 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE

Instafiation Tip: To perform step 4, it may require the assistance of another person or it may be necessary
to use a jack to raise and hold the foot rest while installing hardware.

Place the foot rest (item 19) up against the bottom of bumper aligning the bolts that were previously instalied in
the bagwell with the holes in the harizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the bumper and the vertical frame supports. See Detail in Fig. 5

Reinstall the washer and nut under the bagwell. Finger tighten to alfow adjustment.
Align holes in foot rest bracket with holes in vertical frame support.

Insert carriage bolt (item 20) through the hole in bracket and vertical support and secure with washer {item 5) and
nut (item 3). {See Fig. 5)
Tighten the nut (item 3) on the underside of the frame to 21 - 25 fi. Ibs. torque. (See Fig. 5)

F. INSTALLING SUPPORT FRAME (Refer 1o Fig. 3)

1.

Insert the nylon bushings (item 21) into the pivot brackets in the support frame (item 26} (4 places).

2.  Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.
3.  Insert the bolt (item 31} through the pivot from the center of vehicle (2 places) and secure with washer {item 36)
and nut (item 34).
4.  Secure front of support frame to seat back support using bolt {item 38}, washer (item 36} and nut (item 11).
5.  Insert end plug (item 44) in each end of both tubes of support frame.
TLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
. ) DRAWING
EZGOMTNT  |goowe  osesss hvowte  omass  |NO. 75283 | Pa.BOF 12

E-Z-GO DIVISION OF TEXTRON, INC,, P.O. BOX 388, AUGUSTA,GA. 30803-0388, 1-800-448-7476




G. INSTALLING FIXED BED (Refer to Fig. 3)

Attach fixed bed (item 30} to support frame (item 26) using bolt {item 45) and washer {item 36). (Two places on
each end of fixed bed. Do not tighten hardware at this time as some adjustment may be necessary.

—
.

H. INSTALLING HANDRAIL (Refer to Fig. 3)
Insert end plug (item 42) in each end of handrail (item 27).

2.  Attach handrail at forward end of support frame (item 26} using bolt {item 48), lock washer (item 37) and acorn
nut {item 35}. Do not tighten hardware at this time.

3. Repeat procedure on other side of support frame,

—
.

. INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 3}
1 Positicn load bed (item 28) in support frame as shown,

2.  Pesition seat bottom (item 47) in support frame as shown.
3

Insert teflon washer (item 32) between support frame and load bed and again between load bed and seat bottomn
as shown.

4,  Secure all components by inserting bolt {item 23) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut {item 34). {See Detail in Fig. 3) Tighten fixed bed hardware to 5 - 7 1,
Ibs. torque and handrail hardware to 12 - 14 ft. bs. torque.

J. INSTALLING VALANCE PANEL
Place the valance panel (itern 16} as shown in Fig. 7 with the sides inside the bagwell.
2.  Secure the valance panei to the vertical support brackets using two rivets (item 17) in each bracket.

—

TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(=1l o1 = [ TEXTRON [ (ORI o omus  |No. 75288 | PG.TOF12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-443-7476




K. INSTALLING SEAT BACK (Refer to Fig. 3)

1.  Attach seat back (item 46) to seat back support {item 22) using bolt {item 7), lock washer (item 8} and washer
{item 9). Tightento 5 -7 ft. [bs. torque.
2. Secure seat back to handrail using bolt (item 39} and acorn nut (item 40). Tighten to 5 - 7 ft. Ibs torque.
3. Insert end plug (item 33} in each end of seat back support tube.
TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
CRNM BY JRICE REV BY J.RICE DRAWING
E’Z‘Eum ORYS DATE Q525195 AEY CATE 071408 NO. 75283 PG. 8 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30003-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

el ©

I

OE

ltem: 3 ltem 5 ltem 6
3/8-16 Lock Nut 3/8" Washer 3/8-16 x 1 1/4" Bolt
Qty. 14 Quy. 14 Qty. 4
i
- IO & 5=
Cmmm (G
: | B
ltem 7 [tem 8 ltem 9 tem10 ¢ & g: f;z?
1/4-20 x 1" Bolt 1/4" Lock Washer 1/4" Washer Adjustable Rubber Bumper
Qty. 4 Qty. 4 Qty. 4 Qty. 4
ltern 11 tem 14 lterm 15
£5/16-18 Lock Nut 3816 ¥ 1 1/2" Bolt 3/8-16 x 1" Bolt
Qty. 8 Qty. 2 Qty. 2
LI
L
ltem 20
Plastic Rivet hem 16. 44 3816 x1 14" ?:rriage Bolt
-8 End Plug, 1" g
Qty. 2, 4
N ©) (<> { [T
Item 21 tem 23
Bushing. Nylon 5/16-18 x 1 1/2" Bolt
Qty. 4 Qty. 2
TTE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
[ - ] = [ TEXTRON [ DAGNARS ol evoae  omae RO 75283 PG. 9 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BCX 388, AUGUSTA,GA. 30903-0388, 1-300-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

[

OF

ltem 31 Itom 32
5/16-18 x 2 1/2" Bolt 5/8" Washer, Teflon Item 33, 42
Qty. 2 Qty. 2 End Plug, 3/4"
Qty. 2,6
7 =
O)
item 34 ltem 35 item 36 Item 37
5/16-18 Lock Nut 5{16-18 Acorn Nut 516" Washer 5/16" Lock Washer
Qty. 4 Qty.2 Qty. 4 Qty. 2
@ E MmN~ € e (O) )
» égesn; S;Gn Bot 1;4-20nin11 221' Bolt 1;4-2'?;:::& Nut
Gz Oty. 2 Qty. 2
- .
&> { () [{ummn (AT
4 I
Itermn 48
#1 2-23:2;:'? Screw |-|oul=.t ?DT;;? 124 114-2?? 3!4::' Bolt §/16-18 x 1 1/4" Bolt
Qty. 2 Qty. 2 Qty. 4 Qty- 2
Y — .
/ NOTE:
ltem 49 ltems 18 and 44 are the same in appearance. However,
Rivé:; 3;1 6" item 18 is for 14 gauge tubing and 44 is for 11 gauge tubing.

tems 33 and 42 are the same in appearance. However,
item 33 is for 11 gaugs tubing and 42 is for 14 gaugs tubing.

Check fit each end plug for tightest fit for correct application.

TITLE

CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOMEIEE (oo oses hvowe e |No. ¢ 75283 | P.10OF12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Pu o ITEMTYZ T QY © _ DESCRIPTION . : & "% 2 o
MR R e Do I DR FY I SR Sanwmmny B3 D

13
16...
18
19

21

.................

ooooooooooooooooo

.................

ooooooooooooooooo

ooooooooooooooooo

24

-----------------

ooooooooooooooooo

... 00769-G2

74135-G01..nicinrnininans
T4124-GOT .o

11098-G5.....cciren,

7T411-GO0oninnvririnnns
00560-G1...covenrrenerrenne

01006-G02..........
e 00414-G8...coveeiinen e
. D0658-G7....cocrvrrrerene
v TOT13-GO i
v T1027-Gliiiii
e 74126-GO2...ie e

74126-GO1
00427-G4
00426-G8
74149-GO1
16816-G2
19853-G1
70361-GO1

Y]

17838-G1
74131-G*

Y]

oooooooooooooooooooo

--------------------

oooooooooooooooooooo

00762-G4 ...,

71456-G0%..ovnnirirnen,

70364-G01
74193-G01
75196-Go1

enrer 75229-GON

--------------------

SPRING, HEAVY DUTY
‘F BOLT, 3/8-16 x 2 1/2" LG.

. NUT, LOCK, 3/8-16

SUPPORT, SEAT BACK
WASHER, 3/8"

... BOLT, 3/8-16 X 1 1/2" LG.
.BOLT, 1/4-20 X 1" LG.

WASHER, LOCK, 1/4"

WASHER, 1/4*

BUMPER, ADJUSTABLE RUBBER

NUT, LOCK, 5/16-18

SUPPORT, VERTICAL FRAME, DRIVER'S SIDE
SUPPORT, VERTICAL FRAME, PASSENGER SIDE
BOLT, 3/8-16 X 1 1/2" LG.

BOLT, 3/8-16 X 1* LG.

PANEL, VALANCE

RIVET, PLASTIC

END PLUG, 1"

FOOT REST (INCLUDES WARNING LABEL
(74132-GO1)

BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG.
BUSHING, NYLON

SEAT ASSEMBLY

BOLT, 5/16-18 X 1 1/2°

» BUMPER, REAR, NOTCHED

SPACER
FRAME, SUPPORT
HANDRAIL

TUBE, SUPPORT

TITLE

CONVERTABLE CARRIER INSTALLATION INSTRUCTIONS

EZGOLEAT

DRt BY

J.RICE

ORIG DATE D5/25/95

REV BY
REV DATE

DRAWING
NO.

J.RICE

aTF14f95 75283

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGLISTA,GA. 30903-0388, 1-300-448-747¢

REV A

PG.110F 12




KIT CONTENTS

KR N

ik
§ORE Rm

QTYes: - 5 PARENO. "™ & .DESCRIPTION
e F vl . COE R @ o B ENE |

- S .

30ueeceeeereerenrernes Dorcsrcniernnnn 75273-GO1 ..o . BED, FRONT

< [ ...00440-G4 ........cccoeeeee.... BOLT, BAB-18 X 2 1/2" LG,
7~ N e 17265-G1 e . WASHER, TEFLON

K SO S VRS 75261-G01 ........cceene... PLUG, END, 3/4°

K57 S ..00654-G3 ... mrereen NUT, LOCK, 6/16-18
.................. 00520-G3 ....cocerniirenenn.NUT, ACORN, 5/16-18

e 00559-GB ..o . WASHER, 5/16°

...00664-G8 .........cvv e . WASHER, LOCK, 5/16"
..00438-G8 ..........oee 000 BOLT, 5/16-18 X 1" LG.

v 16705-G6 ..ovvvvivrnreen BOLT, 1/4-20 X 1 3/4" LG
..00520-G1 .......ccoevrnrvee..NUT, ACORN, 1/4-20
D0106-GB o SCREW, #12-24 X 3/4" LG,
w19BB9-GT s END PLUG, 3/4"

e 20271-G2 e HOLE PLUG, 1/2"
..75261-G02 .........cne.e.....END PLUG, 1"
..00661-G6 ......................BOLT, 1/4-20 X 3/4" LG.
LT1781-G i SEAT BACK

L R URPOOIN -.75263-G™........occnveve..... SEAT BOTTOM
AB..oeoeorirrirermreeers L. D0762-GO2 .. ..................BOLT, 5/16-18 X 1 1/4"
49 .crrrnerarsiens Rornvarmrrirenrna £ 1055-GO1 L LRIVET, 3/18"

B
5 & &
- B AN O NN NMNNDBRERDAENMDN

—_
I

{G* is determined by the color of seat back or seat bottom)

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A

E’Z‘Gn m CRN BY JLFRICE REY BY JRICE ﬁg{\WING 25083 PG. 12 OF 12

OFG DATE 05/25/95 REV DATE OTHaes

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA, GA. 309035-0388, 1-800-448-7474¢




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 74150-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST “ QTY. REQUIRED
JACK, flOON . ueviiirrerrsirreeirresisnssseinrs e arerarsnrerenereresess §
Safely stands .....cccveenrrceenrmrcrrecc e e 4
CHOCKS ...eveccrrreiessmrracsams s srsrsrssssmsnsmsrsensmensasnasssmsnases &
WIEBNCH, TH1B" e err e e 1
Wrench, 172" ... “ ol
Wrench, 9/16" ... rrvirercesrnre e s nrareresserassserssres |
Hammer, plastic faced..........cccoecvereneerercrencecreserenens 1

A. INSTALLING HEAVY DUTY SPRINGS

TOOL LIST v QTY. REQUIRED
RAtChel, 378" QTIVE .ocieieeiie i e e cvraseresesrerssseer s

Extension, 3/8"%, 3" ..cvriieniisininn
SOCKeY, THEB" e rereneen

SoCKEE, 112" i eees
Bocket, H1E" ..ot
Torque wrench, ft. Ibs. 3/8" dAVE....cvvveivi i eireresien

I -
e " W T G Y

Screwdriver, Phillips .....coeoereeerine e

Rivet Gun for 3/16" pop rivet ..........coeeven

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE

VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1. Place chocks in front and behind each front wheel. Center the jack under the rear bumper. {See Fig. 1)

I
g

/AN

-

g\é

Fig. 1

2.  Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1)

TOLE 4 CADDY INSTALLATION INSTRUCTIONS

REV A

DRNEY JRICE
EZGDLEILTED ORIGDATE  0§/22/98

REV BY
REV DATE

JRICE DRAWING
NO. 74155

07114495

PG.10F2

E-Z-GO DIVISION OF TEXTRON, INC,, P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




3.  Lower the jack and test the stability of the vehicle on the two safety stands.
4. At the passenger side, remove the bottom shock absorber nut. (See Fig. 2}
CAUTION
NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING,
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.
5. Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close o the wheel as possible. {See Fig. 1)
8. Remove the ‘U’ bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use. (See Fig. 2}
ELECTRIC VEHICLE
DRIVER'S SIDE
PART OF
SHOCK L
ABSORBER H? FRAME
(4 SHOCK
N ABSORBER
N PART OF
A vron EXISTINGH@ ~FRAVE
WASHER
SHOCK @
ABSORBER —
PART OF
NUT FFIAME\ Q@»
ty :@“
g *
SSE 7 smackEs
Q' % 1
% ?,SHOCK ABSORBER
t NUT
FRONT
GASOLINE VEHICLE
PASSENGER SIDE
Fig. 2
7.  Remove the shackles and hardware securing the spring to the frame, Remove the spting.
8. Installation of heavy duty spring is the reverse order of disassembly.
9. Install the heavy duty spring (item 1} with ‘U’ bolts (item 2), washers (removed from old spring), and nuts (item 3).
Tighten hardware to 18-22 ft. Ibs. torque.
THE 4 CADDY INSTALLATION INSTRUCTIONS REV A
= o = TrexTron [ Ve O mvow  oniss |No. 0 74185 | PG.2OFS

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-03388, 1-800-448-7476




NOTE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.
10. Replace the hardware to secure the front end of the spring to the frame. Tighten to 21 - 25 f. Ibs. torque.
11. Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. torgue.

12. Replace the shock absorber nut, t must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

13. Repeat procedure at driver’s side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1. Remove the existing seat back from the seat back support and retain hardware. Remaove the seat back support
and bag rack assembly from the frame of the vehicle.

2. Install the new seat back supports (item 4) to the frame using washers (item 5) and bolts {item 6). Finger tighten
hardware to allow for adjustment,

EXISTING SEAT BACK

= EXISTING 4.
[“*3 HARDWARE

Fig. 3
3.  Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 ft. Ibs.
torque.

4. Install rubber bumpers (item 10) on vertical part of seat support bracket using one lock nut (item 11) (per bumper)
as shown in Fig. 3. Tighten to dimension specified.

5.  Tighten bolts (item &) to 21 - 25 ft. Ibs. torque.

TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
(=2 claTrexTroN [ PRI Mevome o |Noo O 74185 [ PG.30Fe

E-Z-GO DIVISION OF TEXTRON, INC,, P.Q. BOX 383, AUGUSTA,GA, 30903-0388, 1-800-443-7476




C. REPLACING REAR BUMPER
1.  Remove screw and washer fastening each end of bumper to rear fender. (In later models remove rivet.)
2. Remove hole plugs (4 places} in rear bumper (item 24) and remove baolts securing bumper to vehicle.

3. Remove bumper and replace with modified bumper contained in kit, using hardware removed above to re-attach
bumper to vehicle. Replace bolts using inner 2 mounting holes only. {See Fig. 4) Tighten to 21 - 25 ft. Ibs.
torque.

4. Fasten each end of bumper to rear fender using 3/16" rivet {item 26). {Hole in fender may need to be enlarged to
13/64")

5. Replace hole plugs, removed earlier, in all 4 holes.

D. INSTALLING VERTICAL FRAME SUPPORT.

SEAT BACK
SUPPORT
(INSTALLED

IN FIG. 3)

_ RE-INSTALL B(
-5 AND HOLE PLI
24 B3 |y EACH INNER |
DO NOT RE-INSTALL

BOLT IN OUTER HOLES

DO RE-INSTALL HOLE PLUGS

Fig. 4

1.  Place vertical frame support {items 12 and 13) between the seat back support and bagwell as shown. Insert bolt
(item 14) and washer (item 5) from inside bagwell and place washer (item 5) and nut (item 3} underneath frame
(See Fig. 4). Finger tighten the hardware since the botiom washer and nut will be removed later for further instal-
lation.

2. Secure the top of the vertical frame support to the seat back support using bolt {item 15}, washers (item 5) and
nut (item 3) (See Fig. 4). Do not tighten hardware to allow for adjustment.

TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
EZCOETED | ok e [

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE

Before tightening any hardware, it is critical the exact spacing is achieved to accommodate the fitting of
the seat assembly into the charinels of the seat back support.

3. As a ‘test fit', place the seat assembly (item 22) into the channels of the seat back support (See Fig. 6) and
tighten the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 ft.
lbs. torque.

4.  Remove the seat assembly.

E. INSTALLING FOOT REST

1.  Install the end plugs (item 18) into the tubing ends of the foot rest assembly (item 19).
2.  Remove the nut (item 3) and washer (item 5) (previocusly installed) from the underside of the frame. (See Fig. 5)

‘ Fig.5
NQTE

installation Tip: To petform step 3, it may require the assisiance of ancther person or it may be necessary
fo use a jack to raise and hold the foot rast assembly whife insialling hardware.

TULE 4 CADDY INSTALLATION INSTRUCTIONS REV A
EZGDEET oo oo voae o |NO. 74185 | PO.5OFS

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30003-0388, 1-800-443-7476




3. Place the foot rest (item 19} up against the bottom of bumper aligning the bolts that were previously installed in
the bagwell with the holes in the horizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the burmper and the vertical frame supports. See Detall in Fig. 5

4.  Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.
5.  Align holes in foot rest bracket with holes in vertical frame support.

6. Insert carriage bolt (itern 20) through the hole in bracket and vertical support and secure with washer (item 5) and
nut (item 3). (See Fig. 5)

7. Tighten the nut (item 3) on the underside of the frame to 21 - 25 f#t. Ibs. torque. {See Fig. 5)

F. INSTALLING VALANCE PANEL

1. Place the valance panel (item 16) as shown in Fig. & with the sides inside the bagwell.
2. Secure the valance panel to the vertical support brackets using two rivets (item 17) in each bracket.

G. INSTALLING SEAT ASSEMBLY (Refer to Fig. 3}
1. Insert the nylon bushings (item 21) into the pivot brackets on the seat assembly (item 22, 4 places).

2.  Secure the seat assembly into the channels of the seat back support aligning pivot brackets with existing holes

3. Insert the hitch pin {item 23) through the pivot from the center of vehicle (2 places). (See Fig. 6)

s e siney
a

Fig. 6
TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
= =] = | TEXTRON [ POAAR e omume  |ROCTNG 74188 PG. 6 OF 8

E-Z-GO DIVISION OF TEXTRON, INC,, P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

. E LA

ltem 3 ke 5 Item 6
3/6-16 Lock Nut 3/8 Washer 3/8-16 % 1 1/2" Bolt
Ciy. 14 Qty. 14 Qty. 4
. L
LD
|
ltem 7 ltem 8 ltem 9 BEEKN
1/4-20 x 1" Bolt 1/4 Lock Washer 1/4 Washer Adjustable Rubber Bumper
Qty. 4 Qty. 4 Qty. 4 Qty. 4

Item 11 Item 14 kem 15
5M16-18 Lock Nut 3/8-16 x 1 1/2" Bolt 3/3-16 x 1" Bolt
Qty. 6 Qty. 2 Qty. 2

<

Item 21

Al

ltem 20
Plastic Rivet End Plug. 1° 3/8-16 x 1 1/4” Carriage Bolt Bushing, Nylon
Qty. 6 nd Flug, Qty. 14 4
Qty. 2 Qty.
: N
qH j ]
Item 23 ’ltem 26 )
Pin, Hitch Rivet, 3/16
Qty. 2 Qty. 2
TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
DRN BY JRICE REV BY JRICE DRAWING
EZG0 ORIGDATE  08f22/35 REV DATE - NO. 74185 PG.70F8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

L LeEREREAES

%o QT&&wgﬁsﬁéﬁéiP;AﬁTﬁog ¥ &W%D?ESWCBM]N :

R
R R

RNNTE 7 E e

B E o dEEEeR

ooooooooooooooooo

74135-GO1....ovvvirenns

- 741 24-GOH
... 11098-G5.,
e 7H11-GO
... 00560-G1..

o FO113-GO1.. e,
e T1027-G1 e

voees 74126-G02

o 74126-G0 v

-----------------

00427-G4..
00426-G8..
74149-GO1

.. 16816-G2..
.. 19853-G1..
... 70361-G01

oooooooooooooooooooo

oooooooooooooooooooo

o O0B85-G7 ..o
v 00559-G7 ..

--------------------

--------------------

00769-G2......ccoivvv e,
17838-G1.vrvnririvrrrenes
74131-G" e
FL I S C14 ) —
71486-GO1 ..o
70364-GO01.....cconveren
71055-GO1....oevrean

SPRING, HEAVY DUTY
‘UBOLT, 3/8-16 x2 1/2" LG.

NUT, LOCK, 3/8-16

SUPPORT, SEAT BACK

WASHER, 3/8

BOLT, 3/8-16 X1 1/2" LG.
BOLT, 1/4-20 X 1" LG.
WASHER, LOCK, 1/4*

. WASHER, 1/4"
... BUMPER, ADJUSTABLE RUEBER

NUT, LOCK, 5/16-18
SUPPORT, VERTICAL FRAME, DRIVER'S SIDE

BOLT, 3/8-16 X 1 1/2" LG.
BOLT, 3/8-16 X 1" LG.

PANEL, VALANCE
RIVET, PLASTIC
END PLUG, 1*

... SUPPORT, VERTICAL FRAME, PASSENGER SIDE

FOOT REST (INCLUDES WARNING LABEL

(74132-GO1)

BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG.
BUSHING, NYLON
SEAT ASSEMBLY

PIN, HITCH

BUMPER, REAR, NOTCHED

SPACER
RIVET, 3/16"

TITLE

4 CADDY INSTALLATION INSTRUCTIONS

REV A

| =~ =] = [TEXTRON|

DRN BY

ORIG DATE

J.RICE
0512215

REV BY
REV DATE

LRICE
o745

DRAWING

NO. 74155

PG.80OF8

E-Z-GO DIVISION OF TEXTRON, INC,, P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




G58G-L2-008-1 '6692-C160€ 'VE'VLISMIONY “98E X08 'O'd "ONI ‘NOHLXIL 40 NOISIAIQ 0D-Z-3

40 DNIHIAHO JHL FLVLITIOVH OL ppﬂﬁ%%ohnzmﬁmohﬁ_wu
. 191sL  oN 3lvaaad |  eevio lvaoeo =,
+40170d onmvta| ¥ sanm| smm1  agwea | DCISENOIERZE (7.5 o 5 Hvd ANV S3LON HOH (S)39Vd DNIMOTIOL 335
“11 NIHLIM Q3S019NT H3L137 3HL
v A3d NOLLYTIVLSNI QT3IHSANIM NOISHIANOD AQAVI~ 3111 |OL OSNIONODSEHHOD S1ON ¥ OL SHIJFH [ T0EWAS 3HL
02-F/L YO0 LNN €5-16800 ¥ 8
/L '93HEYM | 2900900 | ¥ ]
OY/E L X 024/ ‘MIHOS | 9950201 | ¥ 9 v IV.L3q
on1d ‘vadana | worziss | 2 g
H3OovdS 29-92.€2 ¥ 4
4399nY ‘LINNOYD LOY-LPLEL ¥ t5) ’
AQALNLL ‘A1FIHSANIM c09-091S/. L 2 - I
Hv31D ‘13IHSANIM L0D-091G/. 1 I
NOILdIHOS3ad ‘ON 14vd ALD N3ll \ A

\ﬂm.w (

p )3 8

1N0 5304 \Lyﬁﬂu@ 1%@\
39NV

omel 1ol $20p ($ wal) ssoeds 1yl ainsus o) ybnous usiybll ‘o

(g wey) iU Koo pue {7 wey) sieysem
YIM SINDOS pUe JnAS JUoN pue pleyspuim suyy ybBnoiyy {4 wey) syoq oy basu| g

‘do} aLy Je pus palade}
Jlewis aul ypm Inas Juoly eyl Jsuiebe (g we Jo | wey) pleyspuim ey) eokld b

W €19 895 "PIBIYSPUIM 3U] JO 53|10y
Jejued ay) oul (g wal) stedwing Bnjd ay) Jesul 'PloSHUIM SY) JO JBSI Syl WO  E

sl Jagan. suy o (F wish) sieoeds sy Pasuy) g

(2 wey 10 | wa) plRyspum S4; Jo
SOpIS Uj0q uo $910Y Wonoq pue do) syy ojul (& wel) siswwiolf aagans e pesy) |

"ONIQ33004Hd 3404349 SNOILONY.LSNI 1TV Av3d

(@3LNIL) 209-EE182
(4dv310) 10D-68162 'ON LUV 1SIN03Y ‘LM 731 IHILNI SIHL Y3QY0 OL:ILON




G695 1PZ2-008-1 ‘6892-EL60E VO'YLSNONY ‘888 X082 "0'd "ONI ‘NOHLYXAL 40 NOISIAId O%-Z2-3
‘S14Vd AINIWIOY 143N
. a61s,. - 96720020 3va A3y PESLHO DLV DHO 40 SNIH3JHO FHL 31711074 O1 LNFNNJ0Ad SIHL NIV.LIH
€401 °0d onmvaa | V - args| @M1 apweo| EEETIEIENZE |7 g 61 S1Hvd NV SILON HOA (5)39Vd ONIMOTI04 335
“10 NIHLIA G3SOTINT HILLIT 3HL
3 A3M NOILYTIVLASNI dOL NNS NOISHIANOD AQAVI-F 101l |OL DNIONOdSIHHOD 10N ¥ OL SHI43H [ > 109WAS FHL
(dv3y) : {(INOHD)
alviaag o Tvlaa
{NMOHS 3QIS .
HIONISSVd) 10HIA ‘
A 40 4dv3y FTOHIA

10 .Eom_n_l

" (4JOLNNS NO
ONIANL IAISLAO)
st

g 7Ivi3a

v lviad

(NMOHS 2018
S.43AIHQ)




5585 112-008-1 '6692-E160E VO'VLSNDNY ‘8385 X0A '0'd “ONI 'NOHLXAL 40 NQISIAIQ 0923

"'S1HVd LNIW3DOV1d3Y
] 85182 ON 612000  IAVGATH |  vewizo  ArvaoiEo —p= |20 DNIHIAYO THL TLVLNIOVA OL INIWNDOA SIHL NIV13Y
€402°94 onmvia | ¥ anwueT sanm| a1 aowua| EAEIBEISNZD |7 g1 sLMvd ANV S3LON HO4 (S)3DVd DNIMOTIOD 335
*L0 NEHLIM d3SOI3N3 H3LLTT1 3HL
9 A3M NOILYTTVLSNI dOL NNS NOISH3IANOD AQAVO-Y =111 |OL DNIANODSIHHOD 10N ¥ OL SHIALIY [ > 10GINAS 3HL
Z°AlD Z2°AlD ¥ °ALD Z°ALD ¥ ALD
H3OVdS HAHSYM HIHSYM MOV .8/ HIDVAS 11708 .8/1 2 X 8L-9L/S
L WAL 81 W3 LI €1 Wail ZLWaL Ok Wall w .
_— ¥ ALD
1708 47¢ L X 91-8/8
€ Wall
¥ ALD ¥ ALD b ALD gL ALD
HIHSYM MDOTIOVIE OLS  LNN DO 9L-8/E HIHSYM NOTAN 8/  HIHSYM B/E _ _ _ _ _ _ _ _ _
14 3L 9 WAL SWall P WAL
"
2°ALD
1709 .2 X 91-8/¢
0z WALl
- [ ()
Z°ALD
H3oVds 2 ALD
2L WAl 1708 .2/t 2 X 9L-8/8
61 WAL

e

ZALD
1708 .5 X 9l-8/t
SkW3All

ne

32Z1S IVNLIY NMOHS 39vVMAdYH 11V -310N




SSBS-LPg-008-} '6692-C160E "WO'VLSNONY '888 X08 'O'd "ONI ‘NOWLX3IL 40 NOISING 09-Z-3

‘SIHYLd LNINIOVYI43H
. 8515, ‘oM D6LI0/Z0 I1va A3Y PEPLIO  ILYOEIMHO -, 40 ONIHAJGHO 3HL ALVLITIDVYd OL LNINNOOA SIHL NIV.13d
€40€°0d onmvaa | ¥ - wanau| seamt  aanwo| CCOETNEIERZS |75 ) 07 s1uvd ANV SILON HOH (S13DVd ONIMOTTI04 33§

: SOTQNT HILITTIH
5 AM NOLLVTTIVLSNI dOL NNS NOISHIANOD AQAVI-t  31..L |OL SNIGNOdSIHEOD m.poﬂ ﬂ:&..ﬁuw"_mm 3 JO8WAS w_._»

HOIHL ¥/} ‘HIOVS LO-L¥9¥E 4 L
'97.2 X 94-9/£ 1709 99-59900 4 02 b} S| G| - £ O) SIEMPIRY (|2 UBIELL G
7.2/} e X 91-8/€ 1109 £9-69900 | 2 6l a re1eq 995 9 sm.__v
8/€ ‘dIHSWYM +9-E3900 Z 8l INU 3OO PUR WS JeUSeM YIM Sanseg Jhas puk doy ung .:ooéon_ {12 Em._v
H30vdS 19-91L.81 < 21 Jaoeds ane|d g0y Jeyio sul ybnony (F wel) seysem pue (g1 wel) Jjoq Mesu| b
'©7.8 X 9H-8/€ ‘1704 29-+/900 c gl 'q pejeq eos (9 weoy)
NNS dOL LOS-1700.E L =1 INU 00| pue ({ Wal) Isysem Ypm e1noes pue (p we)l) Jeysem pue (gz Wop)
pL HOq Mesy) 'SiolysA Jo 1eal 0} 1s6s0io 8|0y il Iy :FTOIHIA 4O ON3 B3 1V '€
‘ ‘ - ‘FYYMAEVH NILHOLLLON 0 "9ouanbos orempiey Joj 3 fejeq 995
B/e HI0VY'1Y w_w_._m<>> +9-62800 v et {9 wap) s1nu oo pue (g wel) sloysem (7| waol) sieoeds '(F WoH) s1oyseMm
_ AJHL.G/L WIOVdS | 10D8Y0SL | T ct (91 wow) syog uym Kasoo) doy ung eNoeg 'FIDIHIA 40 ONI LNOHD IV '2
9 _.\m V—O{I_m !OOI— mw:m4§ wwlmgc_o 14 LL "SPIIS OJUO ﬁ—. E@.—_v ﬁ—O— uns aoe|d ‘|
'B7.8/1 2 X 8L-91/5 1104 €09-9501L L 14 oL
; dOLNNS 'O
INOHd 1nY1S LOD-5215L L 6

8 ‘H llejed 985 FHVMAHVYH NISLHDL ION OF TS pUg JMo0 JUo
. 8y} usemieq (£} We) SIOUSEM SORIY OM) PUE IS JO BPISING BU) UO (1| tel)

aAN3 dv0 L9-£586 | < F loysem 00| XoBKg pue (O WOl YO YUM INNS BUI SINI8S ‘S[oY JOMO| SU) IV 'S
91-8/2 MND07 'LNN SO-16800 o] 8 9 ‘d [eleq 998
8/2 ‘NOTAN ‘H3HSYM SO-LLL00 14 g ‘FHYMTEVH NILHOIL LON Od INAS PUB [MoD U0y U} ugamiaq (g1 wey)
9/ ‘HIHSYM LO-61000 gL b fsoeds e pue ‘Jnuys Jo epISINO B} uo (|| WSl JYSeMm XI0] PRI pue (QLweN)

00 YU (6 Way) s o)y o sul “(a[o1yoA Jo sopis ylog) ajoy Joddn ¢ :
'O S L X OL-8/E 17104 59-69900 | ¥ e NOG YU (6 wial) s Juol) oL} [fersus (31o1yaA 40 Sopis Yiog) dloy WY ‘g
¢

‘ ‘ “YOURIM UD|[e
3AiS HIONISSvd Hv3d 1NY1S C0O-vLOSL I «SE1L B Buisn Mmoo Juod) sy woy sjjog pesy Us||e INoj B} pAEoSIp PuR SAOWSRY ‘|
3AIS S.HIAAIYA ‘Uv3Yd 'LNYLS 109106 3 I
S1NYLS INQHd '8

NOILdI¥O$3a ‘ON Ldvd ALD | W3L

‘a (leleqg Ul LMOYs Se Sjnais Jead e} jo doy syt ojul (£ wey) sdeo pus pasu) ¢

*gjonjea Jo apis sebusssed e (2 wayl) Ins reas Y aanpaaoad jesday ¢

FHYMAHEYH NILHDIL LON OQ 'Y €18 W uMoys se Inas Jes)

O SPIS 43iho e {9 we) 1nu xoo) pue (F Wia))) JoYseM UM SIN0SS TS Jea) pue

1syoesq Loddng yoeq 1ees oyl usamiaq (g Wy Jsysem uojiu sse|d 1evoelq
Joddns yoeq Jeas oy} ybnoiyy (b wan) teysem pue (& wey) Jog ey yesu| 2

‘g pue y s|leje(] Ul UMOYS SE 9|21 aA )

J0 Jeal s s301) INU)S BY1 Jo pus usdo sy) tey) suns Buieq 1eyoeig poddns yaeg
1298 81} Ul S8joy syl U {1 wey) INNS 1es1 sU) Ul S210Y SUl ubiie ‘apis s eanp Iy 'L

SLNHLS Yv3d 'V

"ONIG33004dd 340439 SNOILONYLSNI 71TV av3y
L0O-€Z1S. ON LHYd 1S3NO3H ‘LM 31314 YN SIHLYIQUO OL 310N




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75278-G*

G" IS5 DETERMINED BY COLOR OF SEAT

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST
Jack, FloOT ..uriermsrrrrrerrrersrrserreerionns

Ratchet, 3/8" driVe..... o cccecniiciecceiteereerr s resrere e
Exdension, /8" drive .......ccvvreemvernivvrinissessesrsssaseen s
Socket, 78" ... st e
SOCKEE, 1/2" ... eeceeertee e e arr s e e

SOCKEL, 9/16" ..o rvrrrereirvseerrsrsrstrarserssrsrese

Hammer, ball PEEN.........c.cveermrecrnrcrrrrererrerreesnas
Center PUNCH v

A. INSTALLING SUPPORT TUBE

QTY. REQUIRED

- .
H a
H H H

TOOL LIST

Hammer, plastic faced.........cccvn..
Torque wrench, ft. Ibs., 3/8" drive ......crniiniiirinrenes
WIench, 7H16" . irreie it s srarss s s s smmneen
L (=1 o R
Wrench, 916" e
Screwdriver, Phillips ... eeeie e e
TaAPE MBASUIC...uiviereeerersrecsseresesessenessressersserisernes

QTY. REQUIRED

--------------------------

VIEWED FROM
FRONT OF

VEHICLE 1]
124"

i H M
H H H H
A 1 ey

1.  Mark hole centers as dimensioned and attach support tube (item 11} to foot rest assembly with self drilling and

tapping screws (item 23}.

TMTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS {(MEDALIST/TXT)

REV -

DRN BY JRIGE
ORK: DATE 050455

EZGEGDLEUET

DRAWING
o, 75284

PG.10F7

E-Z-GO DIVISION OF TEXTRON, ING,, P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




B. REMOVING SEAT
1. Remove hitch pin at seat pivet, 2 places, and remove seat from vehicle.

C. INSTALLING SUPPORT FRAME (Refer to Fig. 3)
1. Insert the nylon bushings (item 5) into the pivot brackets in the support frame (item 8) (4 places).
2. Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.

3. Insert the bolt (item 13} through the pivot from the center of vehicle {2 places) and secure with washer (item 18}
and nut {item 34).

4. Secure front of support frame to seat back support using bolt (item 20), washer (item 18) and nut (item 4).
5.  Insert end plug {item 26) in each end of both support frame cross tubes,

Fig. 3
TIMLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS {MEDALIST/TXT) REV -
BY 4.RICE REV BY DRAWING
EZE0 EZTG DATE 050485 REV DATE NO. 76284 PG.20F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




D. INSTALLING FIXED BED (Refer to Fig. 3)

Attach fixed bed (item 12} to support frame (item 8) using bolt (item 27) and washer (item 18). (Two places on
each end of front bed. Tighten o 5 - 7 ft. Ibs. torque.

1.

E. INSTALLING HANDRAIL {Refer to Fig. 3)

1.
2.

w

F. INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 3)

insert end plug (item 24) in each end of handrail (item 9).
Attach handrail at forward end of support frame (item 8) using bolt (item 30), lock washer (item 19) and acorn nut

(item 17). Do not tighten hardware at this time.
Repeat procedure on other side of support frame.

1.  Position load bed (item 10) in support frame as shown.

2,  Position seat bottom (item 29) in support frame as shown.

3.  Insert teflon washer (item 14) betwaen support frame and load bed and again between load bed and seat bottom
as shown.

4.  Secure all components by inserting bolt (item 7) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut {(item 16). Tighten all handrail hardware to 12 - 14 ft. Ibs. torque.

Fig. 4
TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN BY LRIGE REV BY DRAWING
EZG0 ORIG DATE onrod-*ss REV DATE NO. 75284 PG.8OF7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




G. Adjust Seat Back Bumper

1. Loosen nut on each seat back bumper and readjust to dimemsion shown.

EXISTING SEAT BACK

Fig. 5

H. INSTALLING SEAT BACK (Refer to Fig. 3)

1.  Aftach seat back (item 28} to seat back support (item 6) using bolt (item1), lock washer (tem 2) and washer {item
3). Tightento 5 -7 ft. Ibs. torque.

Secure seat back to handrail using bolt {item 21} and acom nut {item 22). Tighten to 5 - 7 fi. Ibs forque.

3. Insert end plug (item 15} in each end of seat back support tube.

TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
CRN BY AICE REY BY CRAWING
EE‘—"EB m ORIG DATE o..lsm'ss REV DATE NQ. 75284 PG.40F7

E-Z-GO DIVISION OF TEXTRON, ING., P.O, BOX 388, AUGUSTA,GA, 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

(-
ltem 1 lem 2 tem 3 ltem 4
1/4-20 x 1" Bolt 1/4* Lock Washer 1/4" Washer 5/16-18 Lock Nut
Qty, 4 Qty. 4 Qty. 4 Qty. 6
Item 5 ltem 7
Bushing, Nylon 5A16-18 x 1 1/2" Bolt
Oty. 4 Qty. 2
[tem 13 Item 14
6/16-18 x 2 1/2" Bokt 5/8" Washer, Teflon ltem 15, 24
Qty. 2 Qty. 4 End Plug, 3/4'
Qty. 2,6
O)
AY i
Itern 16 ltem 17 ltem 18 ltern 19
5/16-18 Lock Mut 5/16-18 Acorn Nut 516" Washer 5/16" Lock Washer
Qly. 4 Qty. 2 Qty. 2 Qty. 2
NOTE:
ltems 15 and 24 are the same in appearance. However,
item 15 is for 11 gauge tubing and 24 is for 14 gauge tubing.
Check fit each end plug for tightest fit for correct application.
TITLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN BY JAICE REV BY DRAWING
EZG0 m ORIGDATE  QS/A04/95 REV DATE MNQ. 75284 PG.5OF7

E-Z-GO DIVISION OF TEXTRON, INC., P.C. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-747¢




NOTE: HARDWARE SHOWN ACTUAL SIZE

D & e

Il

[

1 O [

Item 21 Item 22
tem 20 1/4-20 x 1 3/4" Bolt 1/4-20 Acom Nut
5/16-18 x 1* Bolt
oty 2 Qiy. 2 Qty. 2

&) {

ltem 23 ltem 25

#12-24 x 3;‘42"' Screw Hole Plug, 1/2" ' . om 26
. Cty.- 2 End Plug, 1*
Qty. 2
—
() [ (<>) ¢ [TIIOOOD
tem 27 Item 30
1/4-20 x 3/4" Bolt 5M16-18 X 1 1/4" Bolt
Qty. 4 ' Qty. 2

TME 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
N DRAWING
[ =2 = = ] TEXTRON [ PUORAR il AV DATE NO. 75284 PG. 6 OF 7

E-Z-GO RIVISION QF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

s TEM L O e PATUNOG s DESCHIPTION'. 01 [ U [0
1.. SR 00414—G8...................... BOLT, 1/4-20 X 1" LG.
2.. w8 e 00664-G7 .cccevrerrrneennnns WASHER, LOCK, 1/4"
3.. 4 o DO5B9-G7 ..ciiinrniinninas WASHER, 1/4"

4... v 1T1027-G e NUT, LOCK, 5/16-18
5... 4 e 17838-G .o BUSHING, NYLON
B e T i 75268-GOT e SUPPORT, SEAT BACK
7 2 rrernnennn 00762-G4...... vl BOLT, 5/16-18 X1 1/27
B... e i 74193-GO1 ... FRAME, SUPPORT
9... v 2 e 75198-GO01 o HANDRAIL
10.... 1 voorere 79223-G01..crrvvreinnnnn BED
11... 1 ... 75268-G01.............c....... TUBE, SUPPORT
12... | . 7E273-GO01.....oecviveneen. BED, FRONT
13.... 2 e 00440-G4......ccocerrrrennn BOLT, 5/168-18 X 2 12" LG
L S . S 17255-G1..currevrrreneen WASHER, TEFLON
L1 2 i 75261-G071..coccv v PLUG, END, 3/4"
16 S 00654-G3......covvrreerenens NUT, LOCK, 5/16-18
17.. 2 wrenens 00520-G3uneerrrrereseans NUT, ACORN, 5/16-18
18... 2 e 00559-GB..nvvrirrieries WASHER, 5/16"
19 i 2 e, D0B64-GB... e WASHER, LCCK, 5/16"
20.. 2 .. 00438-G8....ccovvvrmrreiennne BOLT, 5/16-18 X 1" LG.
21.. 2 v 18705-GB..c.vvv v vrevnraennnn BOLT, 1/4-20 X 1 3/4" LG.
22.. 2 ... 00520-G1.......c.vcveveneeee. NUT, ACORN, 1/4-20
23 i 2 O08-GB........cooveeeen. SCREW, #12-24 X 3/4° LG
LT, SO B reirrrerneniens 19859-G1.....convrreeeeernnn END PLUG, 374"
P25 T 2 reveraenie 20271-G2..ccocorvivsvannirnnn HOLE PLUG, 172"
28 e s Z RN 75261-G02....cceininirnanes END PLUG, 1"
P . S 00661-G6...................... BOLT, 1/4-20 X 3/4" LG,
28 s T T1761-G™ cinirienns SEAT BACK
-4 TN T ovirererenn 79263-G* ... e SEAT BOTTOM
L T 2 e 00762-GO2.............c.......... BOLT, 516°-18 X 1 1/4°

NOTE: G* is determined by the color of seat back and seat bottomn

TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN &Y LRICE REVEY DRAWING
EZ50 m ORIGDATE Q5448 REV DATE NO. 75284 P&.70F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-747¢




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75310-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.
QTY.REQUIRED

TOOL LIST

Ratchet, 1/2" drive.....ccvmninensn s
Socket, 716", 1/2" Drive ......
Socket, 916", 1/2" Drive ......
Socket, 3/4", 1/2" Drive ........
Socket, 7/8", 1/2" Drive ........
Socket, 1 1/8", 1/2" Drive .....
Torque Wrench, ft. Ibs., 1/2° Drive......ccovrenvnrnrserenns
Allen Wrench, 3/18" ... e e

N N

male stop until tight.

L T e e R R L TP PN T T

. INSTALLING TOW BAR ON TOWING VEHICLE

Tow bar has been partially assembled for your convenience.
Remove nut (item 9} and washer (item 8} from boli (item 5).

H
- bk b ek =1 — -tk

TOOL LIST QTY. REQUIRED
WIench, 7/4B" ... ceecerercrrrrrevererr e s rnrsrsrnssnrs |
Wrench, 916" ......ccnivinin e
Wrench, 3/4" ... e rrersn e rrneeeane T
Wrench, 7/8".......eeeeeceeeeeeeeeieeveeres s e s e 1
Wrench, 1 178" arecrenes e
Screwdriver, Phillips ..... w1
PlEIS i iniisssicresnniaenisvans sversesnssarsresssnsvsrvennsraves

Place tow bar into bagwell as shown and insert bolt through hole in center of bagwell near rear bumper.
Piace washer (item 8) on bolt and secure tow bar to vehicte with nut (item 9). Tighten to 40 - 45 ft. Ibs. torque.
Insert bolt {item 20) through male stop (item 19) and attach to tow bar weld nut as shown. Tighten by turning

Fig. 1
TME  pERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
(= = 1= [TEXTRON I PSS Rvowre o |NO. O 75311 PG. 10F S

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




. INSTALLING TOWED VEHICLE HITCH

Remove cofter pins {item 27) from both ends of pivot holt {item 23).

Loosen slotted nut {item 26) on lower end of pivot bolt.

Remove nut (item 30) and lock washer (item 29) from upper end of pivot bolt.

With bolt inserted through hitch (item 22), and thrust washer (item 24) on top of hitch, insert pivot bolt through
bracket on front axle from bottom and secure with washer {item 29) and nut (item 30). Tighten to 75 - 150 1t. Ibs.
torque. (Ensure thrust washer {item 24) between hitch and bracket is not pinched by bolt flange.) Insert cotter pin
{item 27) through hole in pivot bolt and bend over with pliers,

5. While moving hitch back and forth, tighten slotted nut on bottomn of pivet bolt until hitch moves freely and vertical
play in joint is minimized. (Ensure thrust washer (item 24) is not pinched by bolt flange.} Align a nut slot with a
hole in pivot bolt, insert cotter pin (item 27) and bend over with pliers.

6. insert tie rod ball joint into passenger side spindle from the bottom and tighten slotted nut (Iterm 39) until ball joint
is seafed in spindle {36 ft.Ibs. minimum}. Insert cotter pin (item 40) through slotted nut and ball joint if possible.
Continue to tighten nut as necessary to insert cotter pin. Bend over cotter pin with pliers.

7. With front wheels turned straight ahead, adjust tow bar tie rod length so that hitch is also pointing straight.
Retighten jam nuts.

B~ w = m

Fig. 2
TTE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOMEEE  |oov: oo o L i

E-Z-GC DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. INSTALLING TOW BAR STOP

Insert bolt (item 43) through step (female} (item 19} and loosely attach to stop mounting plate with nut (item 44).
Insert bolts (item 43) through mounting plate (item 41) and place in center of basket bottom, near bagrack.

Place stop mounting plate under center basket as shown and loosely secure with nuts (item 44).

Fig. 3

Raise tow bar to vertical position and adjust stop (female) {item 19} position in mounting plate (item 42} slot until
tow bar stop (male) is easily inserted into stop (female) and tow bar is held securely in vertical position. Slide
plates back to position tow bar as close to basket as possible.

Tighten all mounting hardware to 10 fi. Ibs. torque.

D. TOWING A VEHICLE

Position towing vehicle in front of vehicle to be towed.

2. Lower tow bar to horizontal position and engage tow bar onto hitch, ensuring latch is seated and hitch is securely
captured by tow bar latch. Slide latch stop snugly under latch preventing latch from opening.
3.  Check tow bar connection by moving tow bar up and down, sideways, and pushing vehicles apart. Tow bar must
not separate from towed vehicle hitch.
4. Do not tow at speeds greater than 5 mph, and do not tow more that 3 vehicles at at time.
5. NOTE: Inspect tow bar latch for material deterioration before and after each use and repair as necessary.
TME  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGDMEEE oo oroses Mevowe  omwes  |NOL O 75311 PG.30F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOMEET | Tovr oo e VA C Y PG.40F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-747¢




NOTE: HARDWARE SHOWN ACTUAL SIZE

ftem 5 : L}

OfF—1

1/2-20 X 3" Bolt Item 6 tem 7
Qty. 1 1/2" Washer Spring Washer
Qty. 1 Qty. 1

Item 8 ltem 9
172" Washer 1/2-20 Lock Nut
Qty. 1 Qty. 1 Item 10
Latch Stop
Qty. 1
1
Itermn 11 ltem 12 Itern 13 Item 15 ltem 16
Delrin Washer Pivot Pin Coil Spring Pin Compression Spring Cup Washer
Qty. 2 Qty. 1 Qty. 1 Qty. 1 Qty. 1
ltem 17 tem 20
3/8 x 1 5/8" Shoulder Boit emm X 30mm Bolt
Qty. 1 Oty. 1
TTE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
DAN BY JAKE REV BY LRICE DRAWING
E'Z.En ORIG DATE Q7/05/95 REV DATE 11/01/9% NO. 75311 PG.50OF 8

E-Z-GO DIVISION OF TEXTRON, INC,, P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

ltem 24 tem 25 hkemn 28
Thrust Washer Washer 3/4-16 Castle Nut

Qty. 2 Qty. 1 Qty. 1

@ %
_
Item 28 ltem 29 tem 30
Bearing 3/4" Lock Washer 3/4-16 Nut
Qty. 1 Oty. 1 Qty. 1

Item 27 |
1/8 X1 10 ztly ' 2otte;r in “] [[[[I]I]]I]]m

@ — ltem 43 Item 44
ltern 39 tom 40 1/4-20- X 1" Bolt 1/4-20 Lock Nut
716-20 Castle Nut 2/32 X 1° Cotter Pin Qty. 3 Qty. 3
Qty. 2 Q.2
TTE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
DR BY J.RICE REV BY L.RICE DRAWING
EZ5G0 ORIGDATE  O7/05/95 REV DATE 11701505 NO, 7531 PG.60OF8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




A

PART'NO.

e T e e AR
) ;«E \'TEM’%% S QT?%E ERY LT
N N A

KIT CONTENTS

AR e

i

© O =N O N s W P

- ek e
N = O

........................

—
¥

------------------------

—h
5

oooooooooooooooooooooooo

OB = ok omk omk omb
- O O 0 =~ O

N

ooooooooooooooooo

ooooooooooooooooo

.................

ooooooooooooooooo

ooooooooooooooooo

L) S

... 20852-G2
... 25661-G02
e 13005-G4
... 75370-GO1
... 75338-G01
.. 12547-G4
... 75308-G01

75304-G01

wonees 75293-GO0T oo
e 78302-G01..ceererne
o 75291-GO01 e
.. 00410-G8.........
00675-G3.veeviverrennns
... 75338-G01

00571-G5veereirarresrrivens

11098-G8..cvecrrerrnnen
75362-GO01..inna

75340-G01...
75360-G01..covvvreviernens

13571-G7
75303-G01

s

L

--------------------

oooooooooooooooooooo

....................

--------------------

TOW BAR (TOWING VEHICLE)

... 10387-G1

75305-GO01....cceverirrranes
75292-GOT..conrrmrenan
5 e R ) P—
75342-Go1
00518-G8

75307-G01
00566-GB....covrerenrareere

--------------------

(INCLUDES ITEMS
2-18)

TOW BAR

UPPER PIVOT

LOWER PIVOT

wernre BOLT, 1/2-20 X 3" LG.
.. WASHER, 1/2"

SPRING WASHER
WASHER, 1/2*

.LOCK NUT, 1/2-20
.LATCH STOP

DELRIN WASHER

PIVOT PIN

SPRING PIN

LATCH

COMPRESSION SPRING

CUP WASHER

SHOULDER BOLT, 3/8 X 1 5/8" LG.
WARNING LABEL

STOP (MALE AND FEMALE)
SCREW, Snmim x 30 mm

TOW BAR HITCH (TOWED VEHICLE) {(INCLUDES
ITEMS 22 - 40)

HITGH

RIVOT BOLT

THRUST WASHER

WASHER

CASTELLATED NUT, 3/4-16
COTTER PIN, 1/8 X 1 1/4" LG.
BEARING

LOCK WASHER, 3/4"

NUT, 3/4-16

TITLE

PERMANENT TOW BAR INSTALLATION INSTRUCTIONS

REV C

EZG0LELTN

DRN BY

ORIG DATE

J.RICE
GH050E

REV BY
REV DATE

J.RICE
/0195

DRAWING

NO. PG.70F8

75311

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

Bl rcireeveviirensin Vrrrrerirenen. 70306-GO0T ... TIE ROD (INCLUDES ITEMS 30 - 39)
B2 Tovnssinsnnies 79287-G0T wvviineinnien STEERING LINK

B3 i Trvrrnressees 27205-G0T e ererevenens TIE ROD END {LEFT HAND THREADS)

7 Uy S JAM NUT, 9/16-18 (LEFT HAND THREADS)
35 rirvirernerienenenin D 27205-GO02... e TIE ROD END (RIGHT HAND THREADS))
Y- JOOIE UL SO ; JAM NUT, 9/16-18 (RIGHT HAND THREADS)
37.. 2 . 10389-G3... e STRAIGHT GREASE FITTING

38.. 2 e B0841-Gl . RUBBER BOOT

39 2 e B0209-G2...eerrre e CASTELLATED NUT, , 716-20

40.. 2 e 10387-G2.irrererc v COTTER PIN, 3/32 X 1" LG.

41 .. 1 veeer FO31B-GOT ... MOUNTING PLATE

42 .. 1 .. 8319-G01.....c. e STOP MOUNT PLATE

V. &2 SUUTRRRRTTUTUROTY-. SUPURTRION |- 741 i3 £ T [ BOLT, 1/4-20 X 1" LG.

- V- S SRR o 812 12 ) I € - ONNNrrorRn LOCK NUT, 1/4-20

TILE  pERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C

ORN BY JRICE REVBY JRICE DRAWING
E'Z‘En TEXTRON QRIG DATE  O7/05/85 REV DATE 1HO1/85 NO. 75311 PG.8OF8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGLISTA,GA. 30503-0388, 1-800-448-7476




| _ ACCESSORIES

B 0 B PR e 0 B T e e PR R T TR T A e e T P T B D B et T T B

Notes:

Appendix - C Service Parts Manual [ =~ = [TEXTRON]



[EZGO]

o EEREXTICompany

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

QOutside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	B_Battery Charger
	

	
	
	
	
	
	
	
	C_Body
	

	
	
	
	
	
	
	
	
	
	D_Brakes
	

	
	
	
	
	
	
	
	E_Direction Selector
	

	
	
	
	E_Direction Selector (DCS)
	

	
	F_Electronic Speed Control
	

	
	
	
	F_Electrronic Speed Control - DCS
	

	
	
	
	F_Electronic Speed Control - HD
	

	
	
	
	G_Electrical System
	

	
	
	
	H_Electric Motor
	

	
	J_Front Suspension
	

	
	
	
	K_Gauges Horn & Lighting
	

	
	
	
	
	
	
	
	L_Rear Axle
	

	
	M_Rear Suspension
	

	
	N_Seating & Bag Holder
	

	
	
	
	
	
	
	
	P_Steering
	

	
	
	
	Q_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories Listing
	

	
	
	
	Accessories illustrated
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

